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SECTION 1: Customer information

Company Name
Address
Telephone Number
Contact Person

Ricoh Company, Ltd.

810, Shimoimaizumi Ebina-Shi Kanagawa 24300460
+81-46-292-3871

Seiji Nakamura

SECTION 2: Equipment under test (E.U.T.)

2.1  Identification of E.U.T.

Type of Equipment

Option(s) for Radiocommunications

Model Number R-CMN-851

Serial Number Refer to 4.2 in this report.
Rating . DC3.3v

Country of Mass-production  :  Japan

Condition of EUT

Production prototype

(Not for Sale: This sample is equivalent to mass-produced items.)
Receipt Date of Sample :July 24, 2012
Modification of EUT : No modification by the test lab.

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone
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2.2 Product description

Model: R-CMN-851 (referred to as the EUT in this report) is Option(s) for Radiocommunications.

Clock frequency(ies) in the system 40MHz
<Radio part>
Equipment type . Transceiver
Frequency of operation *1) . 24GHz:  2412-2462MHz (IEEE 802.11b, 11g, 11n-HT20)
2422-2452MHz (IEEE 802.11n-HT40)
W52: 5180-5240MHz (IEEE 802.11a, 11n-HT20)
5190-5230MHz (IEEE 802.11n-HT40)
W53: 5260-5320MHz (IEEE 802.11a, 11n-HT20)
5270-5310MHz (IEEE 802.11n-HT40)
W56: 5500-5700MHz (IEEE 802.11a, 11n-HT20)
5510-5670MHz (IEEE 802.11n-HT40)
Bandwidth . 20MHz (IEEE 802.11a/b/g/n), 40MHz (IEEE 802.11n)
Channel spacing . 5MHz (2.4GHz), 20MHz (5GHz)
Type of modulation . DSSS (IEEE 802.11b), OFDM (IEEE 802.11a/g/n)
ITU code : Di1D, G1D
Operation temperature range  : 0to +50 deg.C

*1) Refer to the test report 32GE0206-SH-01-A for FCC 15.247.

Antenna list:
Model No. ANT1431-161C/M-AB-58 ANT1468
Antenna type (quantity) Inverted F (x2) Dipole (x2)
Antenna connector type U.FL-LP U.FL-LP
Antenna gain with cable loss | 2.4GHz: 1.72dBi 2.4GHz: 0.61dBi
W52/W53: 5.18dBi, W56: 4.02dBi | W52/W53: 0.97dBi, W56: 1.55dBi

FCC 15.31 (e) / 212
The host device provides stable voltage (DC3.3V) constantly to the EUT regardless of input voltage. Therefore, this
EUT complies with the requirement.

FCC 15.203/ 212
The EUT has a unique coupling/antenna connector (U.FL-LP). Therefore the equipment complies with the
requirement.

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone +81 463 50 6400

Facsimile +81 463 50 6401
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SECTION 3: Test specification, procedures & results

3.1

Test specification

Title

Test specification

* FCC Part 15 Subpart E: 2012, final revised on August 13, 2012 and effective September 12, 2012

* FCC 47CFR Part15 Radio Frequency Device Subpart C Intentional Radiators

Section 15.207 Conducted limits

Section 15.209 Radiated emission limits, general requirements
Section 15.407 General technical requirements

* The revision on August 13, 2012 does not affect the test specification applied to the EUT.

The EUT will be tested for compliance with FCC Part 15 Subpart B by the customer.

3.2 Procedures & Results
Item Test Procedure *1) [ Specification | Remarks | Deviation Worst Margin Results
5.9dB
Freq.: 0.18100MHz
ANSI C63.4:2009 )
Conducted  |7. AC powerline  |FCC 15.407 ] VA Eﬁi?o& Average Complied
emission conducted emission |(b)(6) & 15.207 Mode: Tx 5320MHz P
measurements IEEE.802 11a
Antenna: ANT1468
26dB ANSI C63.4:2009
emission 13. Measurement of (F;):(Ci)l(%?g)? Conducted N/A -
bandwidth intentional radiators
Maximum  [ANSI C63.4:2009
conducted 13. Measurement of (F;):(Ci)l(%?g)? Conducted N/A Complied
output power [intentional radiators See data
Peak power [ANSI C63.4:2009 ECC 15.407
spectral 13. Measurement of (@)(1) (25 3) Conducted N/A Complied
density intentional radiators
Peak ANSI C63.4:2009
excursion 13. Measurement of FCC 15.407 Conducted N/A Complied
X : . . (a)(6)
ratio intentional radiators
0.4dB
Spurious Freq.: 5350.000 MHz
emission  |ANSI C63.4:2000 | CC 13109t o ndicted Detector: Average
15.407 (b), Polarization: Horizontal .
& 13. Measurement of / N/A ; Complied
Restricted intentional radiators 15.205& Radiated Mode: Tx 5310MHz
15.209 IEEE 802.11n-40
band edges Antenna:
ANT1431-161C/M-AB-58
Dynamic
FCC 06-96 -
Zﬁgsgggy APPENDIX FCC 15.407 (h) | Conducted 2) N/A N/A

*1) These tests were also referred to KDB 789033 (FCC), "Guidelines for Compliance Testing of Unlicensed National
Information Infrastructure (U-NII) Devices - Part 15, Subpart E”.
*2) Refer to the test report 32GE0206-SH-01-C.
Note: UL Japan’s Work Procedures No. 13-EM-W0420 and 13-EM-W0422

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
+81 463 50 6400
+81 463 50 6401
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3.3 Addition to standard

Item Test Procedure Specification | Remarks Worst Margin Results
. ANSI C63.4:2009

Occupied 13. Measurement of

Bandwidth o . - Conducted |- -

(99%) intentional radiators,

RSS-Gen 4.6.1

Note: UL Japan’s Work Procedures No. 13-EM-W0420 and 13-EM-W0422
* Other than above, no addition, exclusion nor deviation has been made from the standard.

3.4 Uncertainty

The following uncertainties have been calculated to provide a confidence level of 95% using a coverage factor k=2.
No.1 SAC™/SR™ No.2 SAC/SR No.3 SAC/SR
Item Frequency range ) ) )
Conducted emission 150kHz-30MHz 3.6 dB 3.6 dB 3.5dB
(AC Mains) LISN

Radiated emission 9kHz-30MHz 3.7dB 3.7dB 3.6dB
(Measurement distance: 3m) | 30MHz-300MHz 4.9 dB 5.1dB 4.9 dB
300MHz-1GHz 5.0dB 5.2dB 4.9 dB
1GHz-15GHz 4.8 dB 4.8 dB 4.9 dB
Radiated emission 15GHz-18GHz 5.6 dB 5.6 dB 5.6 dB
(Measurement distance: 1m) 18GHz-40GHz 4.6 dB 4.3 dB 4.4 dB

*1: SAC=Semi-Anechoic Chamber
*2: SR= Shielded Room is applied besides radiated emission

Conducted emission test
The data listed in this test report has enough margin, more than the site margin.

Radiated emission test
The data listed in this test report meets the limits unless the uncertainty is taken into consideration.

Antenna port conducted test

Power measurement uncertainty above 1GHz for this test was: (x) 1.5dB

Spurious emission (Conducted) measurement (below 1GHz) uncertainty for this test was: () 1.7dB
Spurious emission (Conducted) measurement (1G-3GHz) uncertainty for this test was: (+) 2.3dB
Spurious emission (Conducted) measurement (3G-18GHz) uncertainty for this test was: (+) 3.0dB
Spurious emission (Conducted) measurement (18G-26.5GHz) uncertainty for this test was: (+) 2.9dB
Spurious emission (Conducted) measurement (26.5G-50GHz) uncertainty for this test was: (+) 2.8dB
Bandwidth measurement uncertainty for this test was: () 5.4%

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone +81 463 50 6400

Facsimile +81 463 50 6401
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3.5 Test location
UL Japan, Inc. Shonan EMC Lab.
1-22-3, Megumigaoka, Hiratsuka-shi, Kanagawa-ken 259-1220 JAPAN
Telephone number +81 463 50 6400
Facsimile number +81 463 50 6401
JAB Accreditation No. RTL02610
Size of reference .
FCC. . IC . . Width x Depth x | ground plane (m) Maximum
Registration | Registration . - measurement
No. No. Height (m) / horlzoptal distance
conducting plane
[0 No.1 semi-anechoic chamber | 697847 2973D-1 20.6x11.3x7.65 | 20.6 x11.3 10m
[0 No.2 semi-anechoic chamber | 697847 2973D-2 20.6x11.3x7.65 | 20.6 x11.3 10m
XI No.3 semi-anechoic chamber | 697847 2973D-3 12.7x7.7x535 | 12.7x7.7 5m
[0 No.4 semi-anechoic chamber | - - 8.1 x5.1x3.55 8.1x5.1 -
0 No.1 shielded room - - 6.8x4.1x2.7 6.8x4.1 -
[0 No.2 shielded room - - 6.8x4.1x2.7 6.8x4.1 -
X No.3 shielded room - - 6.3x4.7x2.7 6.3x4.7 -
[0 No.4 shielded room - - 44x4.7x2.7 4.4x4.7 -
X No.5 shielded room - - 7.8%x6.4x2.7 7.8%x6.4 -
[0 No.6 shielded room - - 7.8%x6.4x2.7 7.8%x6.4 -

3.6 Test setup, Data of EMI & Test instruments

Refer to APPENDIX 3 to 3.
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SECTION 4: Operation of E.U.T. during testing

4.1  Operating mode
Test item Mode Tested frequency Worst data rate *1)
Conducted emission | Transmitting IEEE 802.11a 5320MHz 6Mbps, PN9
Radiated emission (W53)
(below 1GHz) *2)
Radiated emission Transmitting IEEE 802.11a 5180MHz, 5240MHz, | 6Mbps, PN9

(above 1GHz)

(W52/ W53)

5320MHz

Transmitting IEEE 802.11a
(W56)

5500MHz, 5580MHz,
5700MHz

Transmitting IEEE 802.11n-20
(W52/ W53)

5180MHz, 5240MHz,
5320MHz

Transmitting IEEE 802.11n-20
(W56)

5500MHz, 5580MHz,
5700MHz

Transmitting simultaneously
(MIMO): MCS8, PN9

Transmitting IEEE 802.11n-40
(W52/ W53)

5190MHz, 5230MHz,
5310MHz

Transmitting IEEE 802.11n-40
(W56)

5510MHz, 5550MHz
5670MHz

Transmitting simultaneously
(MIMO): MCS8, PN9

Other items

Transmitting IEEE 802.11a
(W52)

5180MHz, 5220MHz,
5240MHz

Transmitting IEEE 802.11a
(W53)

5260MHz, 5300MHz,
5320MHz

Transmitting IEEE 802.11a
(W56)

5500MHz, 5580MHz,
5700MHz

6Mbps, PN9

Transmitting IEEE 802.11n-20
(W52)

5180MHz, 5220MHz,
5240MHz

Transmitting IEEE 802.11n-20
(W53)

5260MHz, 5300MHz,
5320MHz

Transmitting IEEE 802.11n-20
(W56)

5500MHz, 5580MHz,
5700MHz

Transmitting simultaneously
(MIMO): MCS8, PN9
Transmitting respectively
(SISO): MCSO0, PN9

Transmitting IEEE 802.11n-40
(W52)

5190MHz, 5230MHz

Transmitting IEEE 802.11n-40
(W53)

5270MHz, 5310MHz

Transmitting IEEE 802.11n-40
(W56)

5510MHz, 5550MHz
5670MHz

Transmitting simultaneously
(MIMO): MCS8, PN9
Transmitting respectively
(SISO): MCSO0, PN9

*1) The worst condition was determined based on the test result of Maximum Conducted Output Power.
*2) Test operating mode was determined as follows according to “Section 1 of 6 802.11 a/b/g/n testing- Managing
Complex Regulatory Approvals - ”of TCB Council Workshop October 2009.

* Power setting: Fixed, Software used for the test: ART v0.9 b34

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
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Test item

Used antenna (port) *3) *4)

Operation

Maximum conducted output power

Transmitting IEEE 802.11a

- (Antenna port 1, 2)

Transmitting respectively
(S1SO)

Transmitting IEEE 802.11n-20
Transmitting IEEE 802.11n-40

- (Antenna port 1, 2)

Transmitting respectively
(SISO)

Transmitting simultaneously
(MIMOQ)

Radiated emission (above 1GHz)

Transmitting IEEE 802.11a

ANT1431-161C/M-AB-58 (Antenna 1)
ANT1468 (Antenna 1)

Transmitting respectively
(S1SO)

Transmitting IEEE 802.11n-20
Transmitting IEEE 802.11n-40

ANT1431-161C/M-AB-58 (Antenna 1, 2)
ANT1468 (Antenna 1, 2)

Transmitting simultaneously
(MIMOQ)

Conducted emission,
Radiated emission (below 1GHz)
Transmitting IEEE 802.11a

ANT1431-161C/M-AB-58 (Antenna 1)
ANT1468 (Antenna 1)

Transmitting respectively
(S1S0O)

Power density

Transmitting IEEE 802.11a

- (Antenna port 1)

Transmitting respectively
(S1SO)

Transmitting IEEE 802.11n-20
Transmitting IEEE 802.11n-40

- (Antenna port 1, 2)

Transmitting respectively
(SISO)

Transmitting simultaneously
(MIMOQ)

Other than above
Transmitting IEEE 802.11a
Transmitting IEEE 802.11n-20
Transmitting IEEE 802.11n-40

- (Antenna port 1)

Transmitting respectively
(SI1SO)

Transmitting simultaneously
(MIMO)

*3) The worse antenna port was determined based on the test result of Maximum Conducted Output Power.
*4) As this module has MIMO mode for only MSC8~MSC15, we need not to consider array gains.

Justification:

The system was configured in typical fashion (as customer would normally use it) for testing.

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

+81 463 50 6400
+81 463 50 6401
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4.2

Configuration and peripherals

Antenna: ANT1431-161C/M-AB-58

Al |B

Antenna: ANT1468

;

AC120V/60Hz
Single phase with PE

A2

J

Il : Standard ferrite core (KGS, Model: GRFC-5-BK)

[1: Standard ferrite core (KGS, Model: GRFC-5)

AC120V/60Hz
Single phase with PE

* Test data was taken under worse case conditions.

Description of EUT and support equipment

No. | Item Model number Serial number| Manufacturer Remarks
Al | Option(s) for R-CMN-851 20650034 Ricoh EUT
A2 | Radiocommunications 20650048

B Antenna ANT1431-161C/M-AB-58 | - NISSEI ELECTRIC | EUT
C1 | Antenna ANT1468 - NISSEI ELECTRIC | EUT
C2 | Antenna ANT1468 - NISSEI ELECTRIC | EUT
D Desktop PC dc7800 JPA831010C | hp -
List of cables used

No. | Cable Name Length (m) Shield Remarks

Cable Connector

1 Flat 0.15 Unshielded Unshielded -

2 Antenna 0.87 Shielded Shielded -

3 Antenna 0.87 Shielded Shielded -

4 AC 2.1 Unshielded Unshielded -

UL Japan, Inc.

Shonan EMC Lab.
1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN

Telephone
Facsimile

+81 463 50 6400
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SECTION 5: Conducted emission

5.1  Operating environment

Test place See test data (APPENDIX 1)
Temperature : See test data (APPENDIX 1)
Humidity See test data (APPENDIX 1)

5.2  Test configuration

EUT was placed on a platform of nominal size, 1m by 1.5m, raised 0.8m above the conducting ground plane.

The table is made of Styrofoam and covered with polyvinyl chloride. That has very low permittivity.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals was
aligned and was flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other
grounded conducting surface. EUT was located 80cm from LISN.

Each EUT current-carrying power lead, except the ground (safety) lead, was individually connected through a LISN to
the input power source. All unused 50ohm connectors of the LISN were resistively terminated in 50ohm when not
connected to the measuring equipment.

Photographs of the set up are shown in APPENDIX 3.

5.3  Test conditions

Frequency range : 0.15 - 30MHz
EUT position : Table top

5.4  Test procedure

The AC Mains Terminal Continuous disturbance Voltage had been measured with the EUT via host device within a
Shielded room. The EUT was connected to a Line Impedance Stabilization Network (LISN) via host device.

An overview sweep with peak detection has been performed.

The measurements had been performed with a quasi-peak detector and if required, an average detector.

The conducted emission measurements were made with the following detection of the test receiver.

Detection Type Quasi-Peak/ Average
IF Bandwidth : 9kHz

55 Results

Summary of the test results : Pass

Refer to APPENDIX 1

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
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SECTION 6: Radiated emission

6.1  Operating environment

Test place See test data (APPENDIX 1)
Temperature : See test data (APPENDIX 1)
Humidity See test data (APPENDIX 1)

6.2  Test configuration

EUT was placed on a urethane platform of nominal size, 0.5m by 0.5m, raised 0.8m above the conducting ground
plane. The rear of EUT was aligned and flushed with rear of tabletop.
Photographs of the set up are shown in APPENDIX 3.

6.3  Test conditions

Frequency range : 30MHz - 40GHz
EUT position : Table top

6.4  Test procedure

The Radiated Electric Field Strength intensity has been measured on a semi-anechoic chamber with a ground plane
and at a distance of 3m (below 15GHz) / 1m (above 15GHz) (Refer to Figure 1). Measurements were performed with
quasi-peak, peak and average detector. The measuring antenna height was varied between 1 and 4m and EUT was
rotated a full revolution in order to obtain the maximum value of the electric field intensity. The measurements were
performed for both vertical and horizontal antenna polarization.

The radiated emission measurements were made with the following detection.

Frequency 30-1000MHz 1-40GHz

Detection type | Quasi-Peak Peak Average *1)

RBW: 1MHz RBW: 1MHz

IF Bandwidth | 120kHz VBW: 3MHz | VBW: 10Hz *2)

*1) When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.
*2) When duty cycle >98 percent (or duty cycle < 98 percent when a video trigger with the trigger level set to enable
triggering only on full power pulse is used), VBW was set at 10Hz.

Below 1GHz
The result also satisfied with the general limits specified in FCC 15.209 (a).

Above 1GHz
Inside of restricted bands (FCC 15.205): Limit in FCC 15.209 (a)
Outside of the restricted bands: Limit 68.2dBuV/m (-27dBm e.i.r.p.*) in FCC 15.407(b)(1)(2)(3)

Restricted band edge: Limit in FCC 15.209(a)
Since this limit is severer than the limit of the inside of restricted bands.

*Electric Field Strength to e.i.r.p. conversion

P [dBm] = E [dBuV/m] -95.2 [dB]

P [dBm] =10 x LOG ( ({ 10~ ( E [dBuV/m] /20 ) * 10 ~ (-6) * (Distance = 3[m]) ) ~ 2 } / 30) x 1073) (uV/m):
P is the e.i.r.p. (Watts)

* Distance Factor for the measurement at 1m: 20 x log (3.0m/1.0m) = 9.5dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-1220 JAPAN
Telephone +81 463 50 6400

Facsimile +81 463 50 6401
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The carrier level and noise levels were confirmed at each position of X, Y and Z axes of EUT to see the position of
maximum noise, and the test was made at the position that has the maximum noise.

Combinations of the worst case

Subject Antenna Carrier Spurious
polarization (Band edge) | Below 1GHz | Above 1GHz

Antenna type of the EUT: ANT1431-161C/M-AB-58

Module & Antenna Horizontal X X X

Module & Antenna Vertical Y Y Y

Antenna type of the EUT: ANT1468

Module Horizontal X X X

Antenna 1 X X X

Antenna 2 X X X

Module Vertical Y Y Y

Antenna 1 Y Y Y

Antenna 2 Y Y Y
* The definition of the axis was listed in a “Pre-check of the worst position” in APPENDIX.

Figure 1. Antenna angle
Radiated Emission

No.3 Semi-Anechoic Chamber (Antenna angle) (30MHZz-1000MH )

No.3 Semi-Anechoic Chamber (Antenna angle)

Radiated Emission
(Above 1GHz)

3m/3t

BlcomcaI/Amenna 0deg
Logperiodic Antenna

TurnTable

3m

Horn Antenna ]

3m/3t

Measuring Receiver

TurnTable

No.3 Semi-Anechoic Chamber (Antenna angle) R e Laiae"

0deg Horn Antenna

3m/3t

Measuring Receiver TurnTable

6.5 Band edge

Band edge level at 5150MHz and 5350MHz is below the limits of FCC 15.209. Refer to the data.

6.6 Results

Summary of the test results: Pass

* No noise was detected other than listed points.

Refer to APPENDIX 1

UL Japan, Inc.
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1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa-ken, 259-

Telephone +81 463 50 6400
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SECTION 7: Antenna terminal conducted tests

Test Procedure

The tests were made with below setting connected to the antenna port with the test instrument.

*4)*5)

(above 1GHz)

(Range:
1GHz-40GHz)

Test Span RBW VBW Sweep | Detector Trace Instrument
time used
and Test
method
26dB bandwidth 30MHz , 60MHz Close to Greater than | Auto Peak Max Hold | Spectrum
1% RBW Analyzer
of EBW
99% occupied Enough width to Closeto | Three times | Auto Peak Max Hold | Spectrum
bandwidth display 1% of RBW Analyzer
20dB Bandwidth of Span
Maximum 40MHz, 80MHz 1MHz 3MHz Auto RMS Clear Write| Spectrum
conducted Power Averaging Analyzer
output power (100 times) method SA-2
*1)
Peak power spectral| 40MHz, 80MHz 1MHz 3MHz Auto RMS Clear Write| Spectrum
density Power Averaging Analyzer
*2) (100 times) method SA-2
Peak excursion Enough width to 1MHz 3MHz Auto Peak Max Hold | Spectrum
ratio view the entire RMS Clear Write| Analyzer
emission bandwidth Power Averaging method SA-1
(100 times)
Conducted spurious| 9kHz to 150kHz, 100kHz 300kHz Auto Peak Max Hold | Spectrum
emission 150kHz to 30MHz, Analyzer
*4)*5) 30MHz to 1GHz
(below 1GHz) *3)
Conducted spurious| Less or equal to 1MHz 3MHz Auto Peak Max Hold | Spectrum
emission 5GHz Analyzer

*EBW: Emission Bandwidth

*1) Maximum Conducted Output Power was measured based on Method SA-2 of "Guidance for Compliance Testing of
Unlicensed National Information Infrastructure (U-NII) Devices - Part 15, Subpart E”.
*2) PSD was measured based on Method SA-2 of "Guidance for Compliance Testing of Unlicensed National

Information Infrastructure (U-NII) Devices - Part 15, Subpart E”.

*3) In the frequency range below 30MHz, RBW was narrowed to separate the noise contents.
Then, wide-band noise near the limit was checked separately, however the noise was low enough as shown in the chart
(9kHz-150kHz: RBW=200Hz, 150kHz-30MHz: RBW=10kHz). Since the margin is more than about 40dB, the EUT
complies with the limit of FCC15.209 if the measurement is performed with RBW=100kHz.
*4) The conducted measurement is reference data and the radiated emission measurement is the data for the

compliance.

*5) There is no limit line in data of conducted measurement, since the floor noise exceeds the limit in some points.
However, the noise has been confirmed to be the floor noise with Radiated emission measurement.

The test results and limit are rounded off to two decimals place, so some differences might be observed.

Summary of the test results :

Refer to APPENDIX 1

Pass

UL Japan, Inc.

Shonan EMC Lab.
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+81 463 50 6400
+81 463 50 6401
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APPENDIX 1: Data of Radio tests

DATA OF CONDUCTED EMISSION TEST

UL Japan,Inc. Shonan EMC Lab. No.3 Shielded Room

Date : 2012/09/17

Mode ¢ Tx 11a 5320MHz
Report No. : 32GE0206-SH-01-B
Power : DC3.3V (Host: AC 120V/60Hz)
Temp./Humi. : 26deg.C. / 68%RH
Remarks ANT1468
Limit1 : FCC 15C (15.207) QP
Limit2 : FCC 15C(15.207) AV Engineer : Makoto Hosaka
80 —— Limit1 (QP)
70 — — — Limit2 (AV)
60 ) N (PK)
= © ¢ N(QP/AV)
8 50—
=t M R Y I [ R — L1(PK)
i L1 (QP/AV)
(3] ||
2 40—
= -
S g0l /!
20 -
.y
10 "
0
. ) 1 2 3 5 7 10 20
15 Frequency [MHz] 30
Freq Reading CFac Results Limit Margin
No . <QP> <AV> - <QP> <AV> <QP> | <AV> <QP> <AV> | Phase | Comment
[MHz] | [dBuV] | [dBuV] | [dB] | [dBuV] | [dBuV] | [dBuV]| [dBuv]| [dB] | [dBI
1| o018100| 410| 358 127 53.7| 485| 644| 544| 107 59 N
2| o0.24101| 280| 235| 127 407| 362| 620 520/ 213] 158| N
3| 0.30160| 215 -—-| 127| 342| ---| 01| 501| 259 ---| N
4| 13.01960| 27.2| 238| 133| 405| 37.1| 600| 500/ 195 129| N
5| 18.62440| 208 -—-| 135| 343| ---| 00| 500 257 ---| N
6| 25.01305| 19.0| ---| 13.7| 327 ---| e00| 500| 273 ---| N
7| o.18100| 406| 356 127 64.4| 544 111 61| L1
8| 0.24101| 281 228 127 620| 520 212| 165 L1
9| 0.30160| 217 -—-| 127 ---| 60| 501| 257 ---| L1
10| 13.01960| 27.3| 238| 133 600| 500 19.4| 129] L1
11| 18.62440| 207 -—-| 135 ---| 600| 500 258 ---| L1
12| 25.01305| 19.9 -—| 137 --—-| 600| 500 264| ---| L1

Calculation:Result [dBuV] =Reading [dBuV] +C.Fac (LISN+Cable+ATT) [dB]

LISN:SLS-05

17


40782
Text Box
APPENDIX 1:  Data of Radio tests

40782
Rectangle


DATA OF CONDUCTED EMISSION TEST

UL Japan,Inc. Shonan EMC Lab. No.3 Shielded Room
Date : 2012/09/17

Mode : Tx 11a 5320MHz
Report No. : 32GE0206-SH-01-B
Power : DC3.3V (Host: AC 120V/60Hz)
Temp./Humi. : 26deg.C. / 68%RH
Remarks : ANT1431-161C/M-AB-58
Limit1 : FCC 15C (15.207) QP
Limit2 : FCC 15C(15.207) AV Engineer ¢ Makoto Hosaka
80 ~ Limit1 (QP)
70 — — — Limit2 (AV)
60 : N (PK)
= “mr P X N (QP/AV)
3 50—
g ] R - —— L1(PK)
o B L1(QP/AV)
o 40 —F
g 0]
S ol Ll 1
= O
oc f “‘ ( i “
20 — R i g
‘k ‘3“ \ ‘\ “‘ l;w H M”w,ﬂﬂw‘/ i |
10 — it
0
2 3 5 7 1 2 3 5 7 10 20
15 Frequency [MHz] 30
F Reading CF Results Limit Margin
No red. QP> | <AV> | T3¢ T<aP> | <AV> | <aP> | <AV> | <aP> | <AV> | Phase | Comment
MHz] | [dBuV] | [dBuvl | [dB] | [dBuV] | [dBuV]| [dBuvl| [dBuVv]| [dB] | [dBI
1| 018095 40.7| 355| 127 534 482 644| 544] 110 62 N
2| 024077 277| 233| 127 404| 360| 620 520/ 216 160| N
3| o0s30148| 213| ---| 127 340| ---| e02| 502| 262 ---| N
4| 1326030 269| 249 133| 402| 382 600/ 500[ 198| 118| N
5| 1899100 175 ---| 135 310| ---| 00| 500 290| ---| N
6| 25.73441| 178 ---| 138| 316| ---| e00| 500| 284| --—| N
7| o0.18095| 404| 354| 127 64.4| 544| 113 6.3| L1
8| 0.24077| 279| 227 127 62.0| 520/ 214| 1686| L1
9| 030148| 214| --—-| 127 -—-| 02| 502| 261 ---| L1
10| 13.26030| 268 249 133 600 500/ 199 118 L1
11| 1899100 166 ---| 135 -—| 00| s500[ 299 ---| L1
12| 25.73441| 19.0| ---| 138 -—-| 00| 500 272 ---| L1

Calculation:Result [dBuV] =Reading [dBuV] +C.Fac (LISN+Cable+ATT) [dB]
LISN:SLS-05
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Test Report No.: 32GE0206-SH-01

-B

-26dB Bandwidth

No.5 Shielded Room

Test place
Date

Temperature / Humidity

UL Japan, Inc. Shonan EMC Lab.

August 3, 2012
26 deg.C

, 50 %RH

Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11a, PN9, worst antenna port 1, worst data mode 6Mbps
Freq. -26dB Bandwidth
[MHz] [MHz]
5180.0000 23.220
5220.0000 22.369
5240.0000 22.159
Tx, 5180MHz TX, 5220MHz
¥ Agilent RL ¥ Agilent RL
Ref @ dBm #Atten 10 dB Ref @ dBm #Atten 10 dB
+Peak +Peak
Log Log
18 S 18 . -
dB/ [ - "o dB/ ¥ ™ "
b ¥ ]
T " . M,
D" < vyl ™ M T
LyAv LgAv
ML 52 ML 52
Center 5.1808 006 GHz Span 36 MHz Center 5.220 000 GHz Span 36 MHz
#Res BH 220 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts) #Res BH 220 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth Oce BH % Pur  99.00 2 Dccupied Bandwidth Oce BH % Pur 9900 %
16.7130 MH=z ® dB -26.00 B 16.7214 MH=z ® dB -26.00 B
Transmit Freq Error 13,957 kHz Transmit Freq Error 12,407 kHz
% dB Bandwidth 23.220 MHz % dB Bandwidth 22.369 MHz
TX, 5240MHz
3% Agilent RL
Ref @ dBm #Atten 10 dB
+Peak
Log
18
ey ?(r‘ﬁ T ST mn?
o, W )
" e 4
R Sty
LgAy
ML 52
Center 5.2408 006 GHz Span 36 MHz
#Res BH 220 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7
16.6691 MH=z ® dB -26.00 B
Transmit Freq Error  67.336 Hz
% dB Bandwidth 22.159 MHz

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Test
Date

place

Temperature / Humidity

-26dB Bandwidth

UL Japan, Inc. Shonan EMC Lab.

August 21, 2012
27 deg.C , 54 %RH

No.5 Shielded Room

Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11a, PN9, worst antenna port 1, worst data mode 6Mbps
Freq. -26dB Bandwidth
[MHz] [MHz]
5260.0000 22.967
5300.0000 23.458
5320.0000 23.490
Tx, 5260MHz Tx, 5300MHz
¥ Agilent RL ¥ Agilent RL
Ref @ dBm #Atten 10 dB Ref @ dBm #Atten 10 dB
+Peak +Peak
Log Log
18 18
ey §»w A TR Ao LR i Vw\;‘? ey 1’fm‘\/ R sy T or ”hl\.&kl‘
2 2 e e
LyAv LgAv
ML 52 ML 52
Center 5.260 000 GHz Span 36 MHz Center 5.300 000 GHz Span 36 MHz
#Res BH 220 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts) #Res BH 220 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth Oce BH % Pur  99.00 2 Dccupied Bandwidth Oce BH % Pur 9900 %
16.6874 MH=z ® dB -26.00 B 16.6824 MH=z ® dB -26.00 B
Transmit Freq Error 46600 kHz Transmit Freq Error  -11.626 kHz
% dB Bandwidth 22.957 MHz % dB Bandwidth 23.458 MHz
Tx, 5320MHz
3% Agilent RL
Ref @ dBm #Atten 10 dB
+Peak
Log
18
dB/ i T
y W,
> ' <
L ) W%WW
LgAy
ML 52

Center 5.320 @

0 GHz
#Res BN 228 kHz

4UBH 1 MHz

Occupied Bandwidth
16.7183 MHz

Transmit Freq Error
% dB Bandmidth

-1.767 kHz
23.498 MHz

Span 36 MHz
Sweep 1.04 ms (1201 pts)

Occ BH Z Pur 99.00 7
® dB  -26.80 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
1 +81 463 50 6400

Telephone
Facsimile

1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 22, 2012
Temperature / Humidity 25deg.C , 50%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11a, PN9, worst antenna port 1, worst data mode 6Mbps
Freq. -26dB Bandwidth
[MHZ] [MHZ]
5500.0000 23.324
5580.0000 22.346
5700.0000 22.722
Tx, 5500MHz Tx, 5580MHz
¥ Agilent RL ¥ Agilent RL
Ref @ dBm #Atten 10 dB Ref @ dBm #Atten 10 dB
+Peak +Peak
Log Log
18 18
dB/ ;WWWMWWMMW?\ a8/ &“M"""W WWWW
T < 2 g
LyAv LgAv
Ml 52 Ml 52
Center 5.500 006 GHz Span 36 MHz Center 5.580 006 GHz Span 36 MHz
#Res BH 220 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts) #Res BH 220 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth Oce BH % Pur  99.00 2 Dccupied Bandwidth Oce BH % Pur 9900 %
16.6499 MHz X dB 2600 5 166305 MHz X dB 2600 5
Transmit Freq Error  -7.315 kHz Transmit Freq Error 26,550 kHz
% dB Bandmidth 23.324 MHz % dB Bandmidth 22.345 MHz
Tx, 5700MHz
3% Agilent RL
Ref @ dBm #Atten 10 dB
+Peak
Log
18
4B/ i kS A e W"\?\
N
ﬁﬁv’ M
LgAy
Ml 52
Center 5.700 000 GHz Span 36 MHz
#Res BH 220 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7
16.6730 MH=z ® dB -26.00 B
Transmit Freq Error  -3.385 kHz
% dB Bandmidth 22.722 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 3, 2012
Temperature / Humidity 26 deg.C , 50 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 0(MCS)
Freq. -26dB Bandwidth
[MHZ] [MHZ]
5180.0000 24.182
5220.0000 23.560
5240.0000 23.838
Tx, 5180MHz TX, 5220MHz
¥ Agilent RL ¥ Agilent RL
Ref @ dBm #Atten 10 dB Ref @ dBm #Atten 10 dB
+Peak +Peak
Log Log
18 18
B/ W%«rﬁwﬂww&w et A et B/ prmn i e WHM
4 M M,
>, i VM < i MW'\;« s
™ P oA
LyAv LgAv
Ml 52 Ml 52
Center 5.1808 006 GHz Span 36 MHz Center 5.220 000 GHz Span 36 MHz
#Res BH 248 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts) #Res BH 248 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth Oce BH % Pur  99.00 2 Dccupied Bandwidth Oce BH % Pur 9900 %
17.9498 MHz X dB 2600 5 17.8806 MHz X dB 2600 5
Transmit Freq Error  17.400 kHz Transmit Freq Error 20,973 Hz
% dB Bandmidth 24.182 MHz % dB Bandmidth 23.568 MHz
TX, 5240MHz
3% Agilent RL
Ref @ dBm #Atten 10 dB
+Peak
Log
18
B/ WWWWNMMMW
5 L w“‘M.. <
hea
LgAy
Ml 52
Center 5.2408 006 GHz Span 36 MHz
#Res BH 240 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7
17.9631 MHz ® dB -26.00 B
Transmit Freq Error  -21.576 kHz
% dB Bandmidth 23.838 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 21, 2012
Temperature / Humidity 27 deg.C , 54 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 0(MCS)
Freq. -26dB Bandwidth
[MHZ] [MHZ]
5260.0000 24.756
5300.0000 24.020
5320.0000 24.071
Tx, 5260MHz Tx, 5300MHz
¥ Agilent RL ¥ Agilent RL
Ref @ dBm #Atten 10 dB Ref @ dBm #Atten 10 dB
+Peak +Peak
Log Log
1@ 1@
4B/ 4 A R N 4B/ oL ettt Attt it
> ™ i .v% - ' L&
Lgfv LgAw
Ml s2 Ml s2
Center 5.260 006 GHz Span 36 MHz Center 5,300 006 GHz Span 36 MHz
#Res BH 248 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts) #Res BH 248 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH X Pur  99.00 7 Occupied Bandwidth Occ BH % Pur  §9.00 7
17.9848 MHz % dB 2600 5 17.8366 MHz % dB 2600 5
Transmit Freq Error  3.444 kHz Transmit Freq Error  -29.065 kHz
% dB Bandmidth 24.756 MHz % dB Bandmidth 24.828 MHz
TX, 5320MHz
¥ Agilent RL
Ref @ dBm #Atten 10 dB
+Peak
Log
1@
dB/ VWMN"’\WJ‘\N\ WW«\MWM
e WV ""W 5
o Ly
LgPv
Ml s2
Center 5.320 006 GHz Span 36 MHz
#Res BH 248 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  §9.00 7
17.8732 MHz x dB  -26.80 dB

Transmit Freq Error  -41.459 kHz
% dB Bandwidth 24.071 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 22, 2012
Temperature / Humidity 25deg.C , 50 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 0(MCS)
Freq. -26dB Bandwidth
[MHz] [MHz]
5500.0000 24.019
5580.0000 23.369
5700.0000 24.483
Tx, 5500MHz Tx, 5580MHz
¥ Agilent RL ¥ Agilent RL
Ref 18 dBm #Atten 10 dB Ref 18 dBm #Atten 10 dB
+Peak ‘ +Peak
5?39 "'“"“"“""‘“WM*:J& oy 5%9 prl st T ———— -
dB/ dB/
_“r-!w'w MW. I.NW MM\ e
A e, e
LyAv LgAv
Ml 52 Ml 52
Center 5.500 006 GHz Span 36 MHz Center 5.580 006 GHz Span 36 MHz
#Res BH 248 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts) #Res BH 248 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth Oce BH % Pur  99.00 2 Dccupied Bandwidth Oce BH % Pur 9900 %
17.9432 MHz X dB 2600 5 17.8931 MHz X dB 2600 5
Transmit Freq Error 14681 kHz Transmit Freq Error  -10.563 kHz
% dB Bandmidth 24.819 MHz % dB Bandmidth 23.369 MHz
Tx, 5700MHz
3% Agilent RL
Ref 18 dBm #Atten 10 dB
+Peak
5%9 [ttt b TR e i ALl o ki
dB/ il Iy
P
LgAy
Ml 52
Center 5.700 000 GHz Span 36 MHz
#Res BH 240 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7
17.8610 MH=z ® dB -26.00 B
Transmit Freq Error  -13.843 kHz
% dB Bandmidth 24.483 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01

-B

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 30, 2012
Temperature / Humidity 25deg.C , 45%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 8(MCS)
Freq. -26dB Bandwidth
[MHZ] [MHZ]
5180.0000 23.284
5220.0000 22.347
5240.0000 22.565
Tx, 5180MHz TX, 5220MHz
¥ Agilent RL ¥ Agilent RL
Ref @ dBm #Atten 10 dB Ref @ dBm #Atten 10 dB
+Peak +Peak
Log Log
18 18
dB/ gy V) MMWMWW\WJ dB/ M"W%M«WM Ry T
o™ e > ™ g
] [
LyAv LgAv
Ml 52 Ml 52
Center 5.1808 006 GHz Span 36 MHz Center 5.220 000 GHz Span 36 MHz
#Res BH 220 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts) #Res BH 220 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth Oce BH % Pur  99.00 2 Dccupied Bandwidth Oce BH % Pur 9900 %
17.8584 MH=z ® dB -26.00 B 17.8506 MH=z ® dB -26.00 B
Transmit Freq Error  21.142 kHz Transmit Freq Error  1.150 kHz
% dB Bandmidth 23.284 MHz % dB Bandmidth 22.347 MHz
TX, 5240MHz
3% Agilent RL
Ref @ dBm #Atten 10 dB
+Peak
Log
18
dB/ e Lttt ol oot
ol
> g™ gy
— Tt
LgAy
Ml 52
Center 5.2408 006 GHz Span 36 MHz
#Res BH 220 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7
17.8186 MH=z ® dB -26.00 B
Transmit Freq Error  -3.340 kHz
% dB Bandmidth 22.565 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401

25




Test Report No.: 32GE0206-SH-01

-B

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 24, 2012
Temperature / Humidity 28 deg.C , 50 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 8(MCS)
Freq. -26dB Bandwidth
[MHz] [MHz]
5260.0000 22.506
5300.0000 22.044
5320.0000 23.286
Tx, 5260MHz Tx, 5300MHz
¥ Agilent RL ¥ Agilent RL
EI?iaEl@ dBm #Atten 18 dB EI?iaEl@ dBm #Atten 18 dB ‘
5%9 — pr— 5%9 e W
dB/ 1 MM M T dB/ %M' M‘ -
- T st ™ Pt
Lghv LgAv
Ml §2 Ml §2
Center 5.260 Q06 GHz Span 30 MHz Center 5.300 066 GHz Span 30 MHz
+Res BH 228 kHz #YBH 1 MHz Sweep 1.04 ms (1281 pts) +Res BH 228 kHz #YBH 1 MHz Sweep 1.04 ms (1281 pts)
Occupied Bandwidth Occ BH 2% Pwr  99.60 7 Occupied Bandwidth Occ BH 2% Pwr  99.60 7
17.8443 MHz x B 2600 B 17.8228 WHz x B 2600 B

Transmit Freq Error 20,990 kHz

Transmit Freq Error  -9.530 kHz

¥ dB Bandwidth 22.596 MHz ¥ dB Bandwidth 22.044 MHz
TX, 5320MHz
¥ Agilent RL
Ref -18 dBm fitten 18 dB
+Peak
L
139 Pud~lieempaf i et e e e S
dB/ A
hl
5 Lt Mins,

LgAy

ML 52

Center 5.320 000 GHz Span 36 MHz
#Res BH 220 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7

17.8722 MH=z ® dB -26.00 B

Transmit Freq Error 4661 kHz
¥ dB Bandwidth 23.286 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 30, 2012
Temperature / Humidity 25deg.C , 45 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 8(MCS)
Freq. -26dB Bandwidth
[MHz] [MHz]
5500.0000 22121
5580.0000 23.509
5700.0000 22.588
Tx, 5500MHz Tx, 5580MHz
¥ Agilent RL ¥ Agilent RL
Ref 18 dBm #Atten 10 dB Ref 18 dBm #Atten 10 dB
+Peak +Peak
539 e 539 o o
dB/ dB/ N
MMM w"\’\m % > MIJM) Mﬁ. e
LyAv LgAv
Ml 52 Ml 52
Center 5.500 006 GHz Span 36 MHz Center 5.580 006 GHz Span 36 MHz
#Res BH 220 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts) #Res BH 220 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth Oce BH % Pur  99.00 2 Dccupied Bandwidth Oce BH % Pur 9900 %
17.7720 MH=z ® dB -26.00 B 17.8326 MHz ® dB -26.00 B
Transmit Freq Error  -18.947 kHz Transmit Freq Error 14065 kHz
% dB Bandmidth 22.121 MHz % dB Bandmidth 23.509 MHz
Tx, 5700MHz
3% Agilent RL
Ref 18 dBm #Atten 10 dB
+Peak
5%9 efrio oo, bt i ¥t Vi o
dB/
. gath” T
™ TP,
LgAy
Ml 52
Center 5.700 000 GHz Span 36 MHz
#Res BH 220 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7
17.9917 MHz ® dB -26.00 B
Transmit Freq Error  -21.367 kHz
% dB Bandmidth 22.588 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 3, 2012
Temperature / Humidity 26 deg.C , 50 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port 1, worst data mode 0(MCS)
Freq. -26dB Bandwidth
[MHz] [MHz]
5190.0000 47.096
5230.0000 46.201
Tx, 5190MHz
¥ Agilent RL
Ref -16 dBm #Atten 18 dB
EPeak
og oy ey puro o oY )
g X
1“?3/ w.‘,"v \'II
2 Mol &
T i
LoAv
Ml §2
Center 5.190 86 GHz Span 66 MHz
#Res BH 470 kHz #UBH 2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7
36.4706 MHz ® dB  -26.80 dB

Transmit Freq Error 20,480 kHz

% B Bandwidth 47.095 MHz -
TX, 5230MHz

3% Agilent RL

Ref 18 dBm shtten 10 dB

#Peak

Log = i T

1o [ ol R

dB/ Vi “'vl

i o,

LgAy

ML 52

Center 5.230 80 GHz Span 66 MHz
#Res BH 470 kHz #UBH 2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7

36.4994 MHz x dB  —26.00 dB

Transmit Freq Error  -13.092 kHz
% dB Bandwidth 46.281 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401

28




Test Report No.: 32GE0206-SH-01-B

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 21, 2012
Temperature / Humidity 27 deg.C , 54 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port 1, worst data mode 0(MCS)
Freq. -26dB Bandwidth
[MHz] [MHz]
5270.0000 46.297
5310.0000 47.111
TX, 5270MHz
¥ Agilent RL
Ref -16 dBm #Atten 18 dB
#Peak
5%9 ?me S Y Wy
dB/ M._,r’ N
e
ok
LgAy
Ml §2
Center 5.270 80 GHz Span 66 MHz
#Res BH 470 kHz #UBH 2 MHz Sweep 1.04 ms (1201 pts)

Occupied Bandwidth

36.5268 MHz

Transmit Freq Error 74803 kHz
% dB Bandwidth 46.297 MHz

Occ BH Z Pur 99.00 7
® dB  -26.80 dB

Tx, 5310MHz

35 Agilent

Ref -18 dBm

#Atten 10 dB

RL

+Peak

Log
10

et

dB/

i
—zw

LgAy

ML 52

Center 5.318 @
#Res BN 478 kHz

GHz

4UBH 2 MHz

Occupied Bandwidth

36.4484 MHz

Transmit Freq Error  -28.366 kHz
% dB Bandwidth 47.111 MHz

Span 66 MHz
Sweep 1.04 ms (1201 pts)

Occ BH Z Pur 99.00 7
® dB  -26.80 dB

UL Japan, Inc.

Shonan

EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 22, 2012
Temperature / Humidity 25deg.C , 50 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port 1, worst data mode 0(MCS)
Freq. -26dB Bandwidth
[MHz] [MHz]
5510.0000 47.050
5550.0000 46.860
5670.0000 46.444
Tx, 5510MHz Tx, 5550MHz
¥ Agilent RL ¥ Agilent RL
Ref 18 dBm #Atten 10 dB Ref 18 dBm #Atten 10 dB
+Peak +Peak
5%9 IR ST ST, Yo . 5%9 S e [t n
dB/ Wi 1A dB/ J \
, i M, NPT Vhab,
LyAv LgAv
Ml 52 Ml 52
Center 55108 86 GHz Span 66 MHz Center 5.550 80 GHz Span 66 MHz
#Res BH 478 kHz #UBH 2 MHz Sweep 1.04 ms (1201 pts) #Res BH 478 kHz #UBH 2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth Oce BH % Pur  99.00 2 Dccupied Bandwidth Oce BH % Pur 9900 %
36.4987 MHz ® dB -26.00 B 365122 MH=z ® dB -26.00 B
Transmit Freq Error 22317 kHz Transmit Freq Error  -31.379 kHz
% dB Bandmidth 47.858 MHz B % dB Bandmidth 46.568 MHz B
Tx, 5670MHz
3% Agilent RL
Ref 18 dBm #Atten 10 dB
+Peak
5%9 - A ity b ap bbb e by,
dB/ A h,
EY ‘W»RM M L
¥ m;;
LgAy
Ml 52
Center 5670 80 GHz Span 66 MHz
#Res BH 470 kHz #UBH 2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7
36.4813 MHz ® dB -26.00 B
Transmit Freq Error  -41.268 kHz
% dB Bandmidth 46.444 MHz B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 24, 2012
Temperature / Humidity 28 deg.C , 50 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port 1, worst data mode 8(MCS)
Freq. -26dB Bandwidth
[MHz] [MHz]
5190.0000 43.924
5230.0000 44.013
Tx, 5190MHz
¥ Agilent RL
Ref -16 dBm #Atten 18 dB
#Peak
5%9 ettty g oIl e, | Rl
" i a
2
|MM i ‘
LoAv
Ml §2
Center 5.190 86 GHz Span 66 MHz

#Res BH 430 kHz #UBH 2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 2% Pwr  99.60 7
36.3278 MHz ® dB -26.00 B
Transmit Freq Error 44590 kHz
% dB Bandwidth 43.924 MHz B
TX, 5230MHz
3% Agilent RL
Ref -18 dBm fitten 18 dB
+Peak
5%9 N P e
dB/ \.
I~ Sty )
¥ rele)
LgAy
ML 52
Center 5.230 80 GHz Span 66 MHz
#Res BH 430 kHz #UBH 2 MHz Sweep 1.04 ms (1201 pts)

Occupied Bandwidth

Transmit Freq

36.2555 MHz

Error  35.545 kHz

% dB Bandwidth 44.013 MHz

Occ BH Z Pur 99.00 7
® dB  -26.80 dB

UL Japan, Inc.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Shonan EMC Lab.
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 24, 2012
Temperature / Humidity 28 deg.C , 50 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port 1, worst data mode 8(MCS)
Freq. -26dB Bandwidth
[MHz] [MHz]
5270.0000 43.664
5310.0000 44.321
Tx, 5270MHz
1 Agilent RL
Rof =18 d8m sAtten 1@ 4B
"Feak
;‘:,5‘ | q..f,uv .w..e, ';h.-....,:,,u._-..,‘:._._,,,.@
dB/ \
Lt | [Mhe ol
.-‘v‘-r“l"{”,.i‘l ] . “ﬁ?‘”’"m,
Lafv

Center 5,270 B8 GHz

Span 6@ MHz

sies BH 438 kHz WEH 2 Mz Sweep 104 ms (1201 prs)
Occupied Bandwidth Occ BH X% PWr  99.08 &

36.2604 MHz W dB 2680 dB
Transmit Freq Error 9.9%0 kHz
» dB Bandwidth A5 EES MHz

Tx, 5310MHz
1 Agilent RL
Rof =18 d8m sAtten 1@ B
*Peak
Log T YUY | YT S PP B N
10 | q:*"" - ».«rlu\n :.‘a i S
dBs { | \
> _,u_.,\""rl | .\"'\l,u..‘:f
Lo t] © T,

Lafv
H1 52
Center 5,310 B8 GHz Span BY MHz
sies BH 438 kHz WEH 2 Mz Sweep 104 ms (1201 prs)

Occupied Bandwidth
36.2651 MHz

31.446 kHz
44,321 Miz

Transmit Freq Error
» dB Bandwidth

Occ BH X Pwr Ja.80 ¥
W dB 2600 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401

Kanagawa 259-1220 JAPAN
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Test Report No.: 32GE0206-SH-01-B

-26dB Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 30, 2012
Temperature / Humidity 25deg.C , 45 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port 1, worst data mode 8(MCS)
Freq. -26dB Bandwidth
[MHz] [MHz]
5510.0000 44.382
5550.0000 45.255
5670.0000 44,702
Tx, 5510MHz Tx, 5550MHz
¥ Agilent RL ¥ Agilent RL
Ref 18 dBm #Atten 10 dB Ref 18 dBm #Atten 10 dB
+Peak +Peak
5%9 e T [ s 5%9 . e Mw.wwmw\
dB/ dB/
a it il "y,
A L L L
LyAv LgAv
Ml 52 Ml 52
Center 55108 86 GHz Span 66 MHz Center 5.550 80 GHz Span 66 MHz
#Res BH 438 kHz #UBH 2 MHz Sweep 1.04 ms (1201 pts) #Res BH 438 kHz #UBH 2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth Oce BH % Pur  99.00 2 Dccupied Bandwidth Oce BH % Pur 9900 %
36.3479 MHz X dB 2600 5 36.3439 MHz X dB 2600 5
Transmit Freq Error 42,973 kHz Transmit Freq Error  -37.761 kHz
% dB Bandmidth 44.382 MHz % dB Bandmidth 45.255 MHz
Tx, 5670MHz
3% Agilent RL
Ref 18 dBm #Atten 10 dB
+Peak
5%9 WMMW.A-MM\ T Y NS T
dB/ P l
9YMN me«;
LgAy
Ml 52
Center 5670 80 GHz Span 66 MHz
#Res BH 430 kHz #UBH 2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7

36.2823 MHz
Transmit Freq Error  -16.459 kHz
¥ dB Bandwidth 44.792 MHz

® dB -26.00 B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401

Kanagawa 259-1220 JAPAN
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Test Report No.: 32GE0206-SH-01-B

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 3, 2012
Temperature / Humidity 26 deg.C , 50 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11a, PN9, worst antenna port 1, worst data mode 6Mbps
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5180.0000 17.404
5220.0000 17.364
5240.0000 17.314
Tx, 5180MHz TX, 5220MHz
¥ Agilent RL ¥ Agilent RL
Ref @ dBm #Atten 10 dB Ref @ dBm #Atten 10 dB
#5amp #5amp
Log Log
18 il prashs 18 P bt
dB/ ¢ 2 d&/ § 3
o mm il Hiy,
T g T b Mmﬁw
LyAv LgAv
Ml 52 Ml 52
Center 5.130 86 GHz Span 56 MHz Center 5.220 80 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth Oce BH % Pur  99.00 2 Dccupied Bandwidth Oce BH % Pur 9900 %
17.4839 MHz X dB 2600 5 17.3641 MHz X dB 2600 5
Transmit Freq Error 19173 kHz Transmit Freq Error 26,103 kHz
% dB Bandmidth 24.528 MHz* % dB Bandmidth 24.233 MHz*
TX, 5240MHz
¥ Agilent RL
Ref @ dBm #Atten 10 dB
#5amp
Log
10 o
dB/ f ?
il S,
s .
N LT
et
LgAy
Ml 52
Center 5.240 860 GHz Span 56 MHz
#Res BH 510 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7
17.3136 MHz ® dB -26.00 B
Transmit Freq Error 43,187 kHz
% dB Bandmidth 24.457 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401

Kanagawa 259-1220 JAPAN
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Test Report No.: 32GE0206-SH-01-B

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 21, 2012
Temperature / Humidity 27 deg.C , 54 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11a, PN9, worst antenna port 1, worst data mode 6Mbps
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5260.0000 17.345
5300.0000 17.362
5320.0000 17.286
Tx, 5260MHz Tx, 5300MHz
¥ Agilent RL ¥ Agilent RL
Ref @ dBm #htten 16 dB Ref @ dBm #htten 16 dB
#Samp #5amp
Log Log
18 P i Vi iy 18 A e
d&/ 4 3, a8/ 4 b
o] L i o
1 I'\‘W W}‘ Tt .!IMM 4
» b WWM M
Lgfv LgAw
ML s2 ML s2
Center 5.260 08 GHz Span 5@ MHz Center 5,380 08 GHz Span 5@ MHz
#Res B 516 kHz #YBH 1.5 MHz Sweep 1.04 ms (1201 pts) #Res B 516 kHz #YBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 7 Pur 9900 / Occupied Bandwidth Occ BH % Pur  99.00 7
17.3443 MHz % dB 2600 b 17.3623 MHz % dB 2600 b
Transmit Freq Error  -5.3084 kHz Transmit Freq Error  13.505 kHz
% dB Bandwmidth 24.798 MHzx % dB Bandwmidth 23.998 MHzx
TX, 5320MHz
W Agllent RL
Ref @ dBm #htten 16 dB
#Samp
ko ST SO ERTIN A
ey 7 A
" M
‘\.J.WM s
ot LT
LgPv
ML s2
Center 5.320 08 GHz Span 5@ MHz
#Res B 516 kHz #YBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
17.2858 MHz x dB -26.80 dB
Transmit Freq Error  -13.529 kHz
% dB Bandwmidth 24.008 MHzx

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 22, 2012
Temperature / Humidity 25deg.C , 50%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11a, PN9, worst antenna port 1, worst data mode 6Mbps
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5500.0000 17.310
5580.0000 17.258
5700.0000 17.335
Tx, 5500MHz Tx, 5580MHz
¥ Agilent RL ¥ Agilent RL
Ref @ dBm #Atten 10 dB Ref @ dBm #Atten 10 dB
#5amp #5amp
Log Log
16 TV PR TR FL Y T A 18 b bl G
dB/ J % dB/ ¢ %
7 " N
A L o) el e
Ll i by )
il | I i
LyAv LgAv
Ml 52 Ml 52
Center 5.500 80 GHz Span 56 MHz Center 5.530 86 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth Oce BH % Pur  99.00 2 Dccupied Bandwidth Oce BH % Pur 9900 %
17.3097 MHz ® dB -26.00 B 17.2580 MH=z ® dB -26.00 B
Transmit Freq Error 13,650 kHz Transmit Freq Error  15.425 kHz
% dB Bandmidth 24.205 MHz* % dB Bandmidth 24.804 MHz*
Tx, 5700MHz
¥ Agilent RL
Ref @ dBm #Atten 10 dB
#5amp
Log
10 A R
dB/ J ‘?
m i \\'M
i P
1yl
e il
LgAy
Ml 52
Center 5.700 80 GHz Span 56 MHz
#Res BH 510 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7
17.3347 MHz X dB 2600 5
Transmit Freq Error  4.692 kHz
% dB Bandmidth 24.518 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401

Kanagawa 259-1220 JAPAN
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Test Report No.: 32GE0206-SH-01-B

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 3, 2012
Temperature / Humidity 26 deg.C , 50 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 0(MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5180.0000 18.535
5220.0000 18.499
5240.0000 18.501
Tx, 5180MHz TX, 5220MHz
¥ Agilent RL ¥ Agilent RL
Ref @ dBm #Atten 10 dB Ref @ dBm #Atten 10 dB
#5amp #5amp
Log Log
18 o 18
dB/ o o dB/ o e
v b i S
S e e I3
Ak Ma, .‘M w;
e W )
LyAv LgAv
Ml 52 Ml 52
Center 5.130 86 GHz Span 56 MHz Center 5.220 80 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth Oce BH % Pur  99.00 2 Dccupied Bandwidth Oce BH % Pur 9900 %
185346 MHz X dB 2600 5 18.4393 MHz X dB 2600 5
Transmit Freq Error  3.790 kHz Transmit Freq Error  -8.691 kHz
% dB Bandmidth 26.416 MHz* % dB Bandmidth 25.815 MHz*
TX, 5240MHz
¥ Agilent RL
Ref @ dBm #Atten 10 dB
#5amp
Log
18 &
dB/ d Nl "o
ot ",
—)mWK" “%
¥ g
b T
Lo i
LgAy
Ml 52
Center 5.240 860 GHz Span 56 MHz
#Res BH 510 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7

18.5808 MHz
Transmit Freq Error 35943 kHz
% dB Bandwidth 25.983 MHzx

® dB -26.00 B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401

Kanagawa 259-1220 JAPAN
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Test Report No.: 32GE0206-SH-01-B

Test place
Date

Temperature / Humidity

99% Occupied Bandwidth

UL Japan, Inc. Shonan EMC Lab.

August 21, 2012
27 deg.C

, 54 %RH

No.5 Shielded Room

Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 0(MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5260.0000 18.571
5300.0000 18.541
5320.0000 18.567
Tx, 5260MHz Tx, 5300MHz
¥ Agilent RL ¥ Agilent RL
Ref @ dBm #Atten 10 dB Ref @ dBm #Atten 10 dB
#5amp #5amp
Log Log
18 18
B/ ra o B/ r4 e
§ 7
., i) e g
l"""“»'\...\ b Mt
LyAv LgAv
Ml 52 Ml 52
Center 5.260 80 GHz Span 56 MHz Center 5.300 80 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Oce BH % Pur  99.00 2 Dccupied Bandwidth Oce BH % Pur 9900 %
185709 MHz X dB 2600 5 185408 MHz X dB 2600 5
Transmit Freq Error  -17.181 kHz Transmit Freq Error  -29.848 kHz
% dB Bandmidth 26.187 MHz* % dB Bandmidth 26.728 MHz*
TX, 5320MHz
3% Agilent RL
Ref @ dBm #Atten 10 dB
#5amp
Log
18 s "
4B/ o e
o M,
™ Mgy |
haroo
LgAy
Ml 52
Center 5.320 80 GHz Span 56 MHz
#Res BH 510 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7
18.5667 MH=z ® dB -26.00 B
Transmit Freq Error 25,025 kHz
% dB Bandmidth 25.821 MHz*

UL Japan, Inc.
Shonan EMC Lab

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 22, 2012
Temperature / Humidity 25deg.C , 50%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 0(MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5500.0000 18.608
5580.0000 18.538
5700.0000 18.509
Tx, 5500MHz Tx, 5580MHz
¥ Agilent RL ¥ Agilent RL
Ref 18 dBm #Atten 10 dB Ref 18 dBm #Atten 10 dB
#5amp #5amp
Ty 7 ~ o L F—— "%
dB/ o A dB/ r b
! %{‘M ) 2™ %Wu
T M T el Ty,
LyAv LgAv
Ml 52 Ml 52
Center 5.500 80 GHz Span 56 MHz Center 5.530 86 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth Oce BH % Pur  99.00 2 Dccupied Bandwidth Oce BH % Pur 9900 %
18.6081 MH=z ® dB -26.00 B 18.5382 MHz ® dB -26.00 B
Transmit Freq Error 52,845 kHz Transmit Freq Error  -2.878 kHz
% dB Bandmidth 25.544 MHz* % dB Bandmidth 25.933 MHz*
Tx, 5700MHz
¥ Agilent RL
Ref 18 dBm #Atten 10 dB
#5amp
Log
10 o r "o
4B/ ¥z N
=t e
o My
LgAy
Ml 52
Center 5.700 80 GHz Span 56 MHz
#Res BH 510 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7
18.5@85 MH=z ® dB -26.00 B
Transmit Freq Error 14,482 kHz
% dB Bandmidth 25.847 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 30, 2012
Temperature / Humidity 25deg.C , 45%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 8(MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5180.0000 18.346
5220.0000 18.477
5240.0000 18.315
Tx, 5180MHz TX, 5220MHz
¥ Agilent RL ¥ Agilent RL
Ref @ dBm #Atten 10 dB Ref @ dBm #Atten 10 dB
#5amp #5amp
Log Log
18 F. e 18 e, R WA PP
dB/ 4 i % dB/ ri °
I Yo v A"
i o) P oy
'l M %l M W_}.J
[ o il g
LyAv LgAv
Ml 52 Ml 52
Center 5.130 86 GHz Span 56 MHz Center 5.220 80 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth Oce BH % Pur  99.00 2 Dccupied Bandwidth Oce BH % Pur 9900 %
18.3457 MHz X dB 2600 5 18.4772 MHz X dB 2600 5
Transmit Freq Error  18.836 kHz Transmit Freq Error  -23.695 kHz
% dB Bandmidth 25.842 MHz* % dB Bandmidth 24.963 MHz*
TX, 5240MHz
¥ Agilent RL
Ref @ dBm #Atten 10 dB
#5amp
Log
18 . b - .
dB/ ?’ %
M "M\
il W
i Wl
e Wi
LgAy
Ml 52
Center 5.240 860 GHz Span 56 MHz
#Res BH 510 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7

18.3150 MHz
Transmit Freq Error 100,981 Hz
¥ dB Bandwidth 24.357 MHz*

® dB -26.00 B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401

Kanagawa 259-1220 JAPAN
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Test Report No.: 32GE0206-SH-01-B

Test place
Date

Temperature / Humidity

99% Occupied Bandwidth

UL Japan, Inc. Shonan EMC Lab.

August 24, 2012
28 deg.C

, 50 %RH

No.5 Shielded Room

Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 8(MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5260.0000 18.383
5300.0000 18.404
5320.0000 18.387
Tx, 5260MHz Tx, 5300MHz
¥ Agilent RL ¥ Agilent RL
Ref 18 dBm #Atten 10 dB Ref 18 dBm #Atten 10 dB
#5amp #5amp
L W L .
Ty 4 o Ty ¢ 1T Y
dB/ ¥ N dB/ "u“
W Mhog € M?Mﬂ”" W’\tf
e M, i )
o L™ ¥ @
LyAv LgAv
Ml 52 Ml 52
Center 5.260 80 GHz Span 56 MHz Center 5.300 80 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvidth Oce BH % Pur  99.00 2 Dccupied Bandwidth Oce BH % Pur 9900 %
18.3829 MHz ® dB -26.00 B 18.4836 MHz ® dB -26.00 B
Transmit Freq Error  -1.432 kHz Transmit Freq Error  -17.067 kHz
% dB Bandmidth 25.772 MHz* % dB Bandmidth 25.897 MHz*
TX, 5320MHz
¥ Agilent RL
Ref 18 dBm #Atten 10 dB
#5amp
L - "
Ity 3 o
4B/ N ¥
™ P, 4
{3 e T
LgAy
Ml 52
Center 5.320 80 GHz Span 56 MHz
#Res BH 510 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7

18.3865 MHz
Transmit Freq Error  -8.930 kHz
¥ dB Bandwidth 24.889 MHzx

® dB -26.00 B

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 30, 2012
Temperature / Humidity 25deg.C , 45 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 8(MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5500.0000 18.356
5580.0000 18.384
5700.0000 18.438
Tx, 5500MHz Tx, 5580MHz
¥ Agilent RL ¥ Agilent RL
Ref 18 dBm #Atten 10 dB Ref 18 dBm #Atten 10 dB
#5amp #5amp ]
i . < i s
dB/ \u dB/ & W
2 e & > W"f-...
JMW mt\dklu | “Wﬂ"’ 'M«L
I P e ey
LyAv LgAv
Ml 52 Ml 52
Center 5.500 80 GHz Span 56 MHz Center 5.530 86 GHz Span 56 MHz
#Res BH 518 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts) #Res BH 518 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Oce BH % Pur  99.00 2 Dccupied Bandwidth Oce BH % Pur 9900 %
18.3557 MHz X dB 2600 5 18.3843 MHz X dB 2600 5
Transmit Freq Error  -18.165 kHz Transmit Freq Error 29160 kHz
% dB Bandmidth 24.861 MHz* % dB Bandmidth 25.275 MHz*
Tx, 5700MHz
¥ Agilent RL
Ref 18 dBm #Atten 10 dB
#5amp
i & i %
dB/ i
2" g
L "‘ﬁwl
oM LTV
LgAy
Ml 52
Center 5.700 80 GHz Span 56 MHz
#Res BH 510 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7
18.4376 MHz ® dB -26.00 B
Transmit Freq Error  13.284 kHz
% dB Bandmidth 25.136 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 3, 2012
Temperature / Humidity 26 deg.C , 50 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port 1, worst data mode 0(MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHZz]
5190.0000 37.058
5230.0000 36.999
TX, 5190MHz
¥ Agilent RL
Ref -16 dBm #Atten 18 dB
#3amp N
Ty 7 \f
dB/ A Y,
il Ll

LgAy

Ml 52
Center 5130 @6 GHz
#Res BH 1 MHz

Occupied Bandwidth

Span 106 MHz
#UBH 3 MHz Sweep 1.04 ms (1201 pts)

Occ BH Z Pur 99.00 7

37.0578 MHz ® dB -26.00 B
Transmit Freq Error  -16.488 kHz
% dB Bandwidth 49.723 MHz* B

TX, 5230MHz
¥ Agilent RL
Ref -18 dBm fitten 18 dB
#5amp
Log P
18 ? Y
B/ ol Hy,
4l 2 W\I

LgAy
ML 52
Center 5.230 80 GHz Span 106 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 2% Pwr  99.60 7

36.9993 MHz ® dB -26.00 B
Transmit Freq Error 25,324 kHz
% dB Bandwidth 91.196 MHz* B
UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 21, 2012
Temperature / Humidity 27 deg.C , 54 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port 1, worst data mode 0(MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHZz]
5270.0000 37.200
5310.0000 37.242
Tx, 5270MHz
¥ Agilent RL
Ref -16 dBm #Atten 18 dB
#5amp
Ty i 3
dB/ " i,
e

7

A
W

LgAy

ML 52

Center 5278 @0 GHz
#Res BH 1 MHz

Occupied Bandwidth

Span 106 MHz

#UBH 3 MHz Sweep 1.04 ms (1201 pts)

Occ BH Z Pur 99.00 7

37.1998 MHz ® dB -26.00 B
Transmit Freq Error  -66.193 kHz
% dB Bandwidth 51.080 MHz* B
TX, 5310MHz
3% Agilent RL
Ref -18 dBm fitten 18 dB
#5amp
Log
18 ? it
dB/ A W
I X
LgAy
ML 52
Center 5.3108 86 GHz Span 106 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 2% Pwr  99.60 7
37.2419 MHz ® dB -26.00 B

Transmit Freq Error  -76.314 kHz

% dB Bandwidth 58.783 MHz*

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 22, 2012
Temperature / Humidity 25deg.C , 50 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port 1, worst data mode 0(MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHZz]
5510.0000 37.263
5550.0000 37.146
5670.0000 36.969
Tx, 5510MHz Tx, 5550MHz
¥ Agilent RL ¥ Agilent RL
Ref -16 dBm #Atten 18 dB Ref -16 dBm #Atten 18 dB
ES;mu | ES;mD
: i e 9 il Y
2, 7 2, : s
" g > .
I il LA |
Mw LI e %
LyAv LgAv
Ml §2 Ml §2
Center 55108 86 GHz Span 106 MHz Center 5.550 80 GHz Span 106 MHz

#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH 2% Pwr  99.60 7 Occupied Bandwidth Occ BH 2% Pwr  99.60 7
37.2629 MHz ® dB -26.00 B 37.1464 MHz ® dB -26.00 B

Transmit Freq Error 75,008 kHz Transmit Freq Error  -93.520 kHz

% dB Bandwidth 48.770 MHz* B % dB Bandwidth 49.538 MHz* B

Tx, 5670MHz
¥ Agilent RL
Ref -18 dBm fitten 18 dB
#5amp
Log ¥ Gy
T & il e
dB/ L
el e
WW Ty,

LgAy
ML 52

Center 5670 80 GHz Span 106 MHz

#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)

Occupied Bandwidth Occ BH Z Pwr  99.60 7

36.9689 MHz ® dB -26.00 B
Transmit Freq Error 26,674 kHz
% dB Bandwidth 49.594 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 24, 2012
Temperature / Humidity 28 deg.C , 50 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port 1, worst data mode 8(MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHz]
5190.0000 37.022
5230.0000 36.846
TX, 5190MHz
W Agilent RL
Ref -1 dBm sAtten 10 dB
#5amp N N
o A d——
dB/ M‘ y y '“'W.
£ G
el ™
WY T o tihed
LgAy
ML $2
Center 5.190 86 GHz Span 106 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7
37.0219 MHz ® dB  -26.80 dB
Transmit Freq Error  -26.237 kHz
% dB Bandwidth 43,078 HHzx B
TX, 5230MHz
3% Agilent RL
Ref -1 dBm sAtten 10 dB
#5amp ) i
T 7™ k3
dB/ ) AW
Jar™ S
et LT
— L ""'m‘%qm
LgAy
ML $2
Center 5.230 80 GHz Span 106 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pwr  99.60 7
x dB  -26.00 B

36.8463 MHz

Transmit Freq Error  -44.025 kHz

% dB Bandwidth 49.985 MHz*

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 24, 2012
Temperature / Humidity 28 deg.C , 50 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port 1, worst data mode 8(MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHZz]
5270.0000 36.831
5310.0000 36.844
Tx, 5270MHz
¥ Agilent RL
Ref -16 dBm #Atten 10 dB
ESamp .
og "
¢ ®
}Jg/ .J )/
el e
T e,
T ! ‘m
LgAw
Ml s2
Center 5.270 08 GHz Span 100 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  §9.00 7
36.8307 MHz x B -26.00 o

Transmit Freq Error  -70.836 kHz

¥ dB Bandwidth 49.927 MHz*
TX, 5310MHz
¥ Agilent RL
Ref -18 dBm #fitten 18 dB
#Samp
Log L o
1a VAl i %
dB/ e
2 ;
L g
T b

LgPv
Ml s2
Center 5.318 88 GHz Span 100 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  §9.00 7

36.8442 MHz x dB  -26.80 dB

Transmit Freq Error  -36.213 kHz
¥ dB Bandwidth 48.612 MHz*

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400

Facsimile 1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

99% Occupied Bandwidth

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 30, 2012
Temperature / Humidity 25deg.C , 45 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna port 1, worst data mode 8(MCS)
Freq. 99% Occupied
[MHz] Bandwidth [MHZz]
5510.0000 36.902
5550.0000 37.028
5670.0000 37.044
Tx, 5510MHz Tx, 5550MHz
¥ Agilent RL ¥ Agilent RL
Ref -16 dBm #Atten 18 dB Ref -16 dBm #Atten 18 dB
ESamrJ ESamrJ
og o og iy
bl v K3 P °
33; Wﬁ N% 33; Ml’ \"'M.
< > <«
T i o i P
M i Wﬁw
LyAv LgAv
Ml §2 Ml §2
Center 55108 86 GHz Span 106 MHz Center 5.550 80 GHz Span 106 MHz

#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Oce BH % Pur  99.00 2 Dccupied Bandwidth Oce BH % Pur 9900 %
36.9918 MHz ® dB -26.00 B 37.0283 MH=z ® dB -26.00 B
Transmit Freq Error 48,433 kHz Transmit Freq Error 49,125 kHz
¥ dB Bandwidth 48.383 MHz* ¥ dB Bandwidth 968.596 MHz*
Tx, 5670MHz
¥ Agilent RL
Ref -18 dBm fitten 18 dB
#5amp
Log vy
10 ¢ MY %
dB/ i "
2 e
M % m
| ugrpirionc iy
LgAy
ML 52
Center 5670 80 GHz Span 106 MHz

#Res BH 1 MHz #UBH 3 MHz

Occupied Bandwidth

37.0443 MHz
Transmit Freq Error  -4.563 kHz
¥ dB Bandwidth 49.481 MHz*

Sweep 1.04 ms (1201 pts)

Occ BH Z Pur 99.00 7
® dB  -26.80 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi,
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401

Kanagawa 259-1220 JAPAN
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 3, 2012
Temperature / Humidity 26 deg.C , 50 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11a, PN9, worst antenna : 1 worst data mode : 6 Mbps
Antena terminal power (* SIA: Spectrum Analyzer)
Ch Freq. S/IA (Peak) [ Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZz] [dBm] [dB] [dB] [dB] [dBm] [mwW] [dBm] [mwW] [dB]
Low 5180.0 -7.37 221 20.24 0.02 15.10 32.36 16.99 50.00 1.89
Mid 5220.0 -7.42 2.22 20.24 0.02 15.06 32.06 16.99 50.00 1.93
High 5240.0 -7.44 2.39 20.24 0.02 15.21 33.19 16.99 50.00 1.78
Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss
EIRP (* SIA: Spectrum Analyzer) Reference Data
Ch Freq. S/A (Peak) [ Cable Atten. Duty [ Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp) (edrp) | (eirp) (eirp)
[MHZz] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5180.0 -7.37 221 20.24 0.02 5.18 20.28 106.66 - - -
Mid 5220.0 -7.42 2.22 20.24 0.02 5.18 20.24 105.68 - - -
High 5240.0 -7.44 2.39 20.24 0.02 5.18 20.39 109.40 - - -

Sample Calculation:

Result = Reading + Cable Loss + Atten. Loss + Antenna Gain

Worst

[Pre check]
Antenna 1
Data rate Freq. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor
[Mbps] [MHZz] [dBm] [dB] [dB] [dB] [dBm]
1 6 5180.0 -7.37 221 20.24 0.02 15.10
1 9 5180.0 -7.60 221 20.24 0.03 14.88
1 12 5180.0 -7.56 221 20.24 0.03 14.92
1 18 5180.0 -7.56 221 20.24 0.05 14.94
1 24 5180.0 -7.62 221 20.24 0.07 14.90
1 36 5180.0 -7.61 221 20.24 0.10 14.94
1 48 5180.0 -7.61 221 20.24 0.14 14.98
1 54 5180.0 -11.96 2.21 20.24 0.15 10.64
Antenna 2
Data rate Freq. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor
[Mbps] [MHZz] [dBm] [dB] [dB] [dB] [dBm]
2 6 5180.0 -7.81 221 20.24 0.02 14.66
2 9 5180.0 -7.91 221 20.24 0.03 14.57
2 12 5180.0 -7.87 221 20.24 0.03 14.61
2 18 5180.0 -7.90 221 20.24 0.05 14.60
2 24 5180.0 -7.88 221 20.24 0.07 14.64
2 36 5180.0 -7.90 221 20.24 0.10 14.65
2 48 5180.0 -7.88 221 20.24 0.14 14.71
2 54 5180.0 -11.68 2.21 20.24 0.15 10.92

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11a, antenna port 1, (Tx 5180MHz)

6Mbps 9Mbps
duty factor [dB] = 10 x log ( 3.15[ms] / 3.14[ms] ) = 0.018 [dB] duty factor [dB] = 10 x log (2.11[ms] / 2.1[ms] ) = 0.025 [dB]
3 Agilent RL 3 Agilent RL
a Mkrz 3151 ms a Mkrz 2114 ms
Ref 16 dBm fitten 20 dB -1.35 dB Ref 16 dBm fitten 20 dB 3.01 dB
#Peak #Peak
e - | — T 1 1| I I I I
18 18
dB/ dB/
R
LgAy LyAy
5182 5182
Center 5.180 0868 GHz Span @ Hz Center 5.180 0868 GHz Span @ Hz
es BH 8 MHz #VBH 58 MHz Sweep 5 ms (8001 pts) es BH 8 MHz #VBH 58 MHz Sweep 3 ms (8001 pts)
Marker Trace Type ¥ Axie Amplitude Marker Trace Type ¥ Axiz Amplitude
1R @ Tine 878 ps -58.36 dBu 1R @ Tine 818 ps -62.56 dBu
la @ Tine 3.138 ne -1.24 dB la @ Tine 2.182 ne 4.52 dB
2R (€3] Time 878 ps -E8.36 dBm 2R (€3] Time 918 ps -E2.56 dBm
20 @ Tine 3.151 ns -1.35 24 @ Tine 2.114 ns 3.81 dB
12Mbps 18Mbps
duty factor [dB] = 10 x log ( 1.6[ms] / 1.58[ms] ) = 0.033 [dB] duty factor [dB] = 10 x log ( 1.07[ms] / 1.06[ms] ) = 0.049 [dB]
3 Agilent RL 3 Agilent RL
a Mkrz  1.595 ms a Mkrz 1674 ms
Ref 16 dBm fitten 20 dB 0.64 dB Ref 16 dBm fitten 20 dB -8.14 dB
#Peak #Peak
e - | — T 1 1| T [ [ I
18 18
dB/ dB/
T T T
™ t —1 I
R i
LgAy LyAy
5182 5182
Center 5.180 0868 GHz Span @ Hz Center 5.180 0868 GHz Span @ Hz
es BH 8 MHz #VBH 58 MHz Sweep 2 ms (8001 pts) es BH 8 MHz #VBH 58 MHz Sweep 1.52 ms (8001 pts)
Marker Trace Type ¥ Axiz Amplitude Marker Trace Type ¥ Axie Amplitude
1R @ Tine 173.8 ps -62.88 dBu 1R @ Tine 387.8 ps -64.58 dBu
la @ Tine 1.583 ne 3.41 dB la @ Tine 1.862 ne 4.34 dB
2R (€3] Time 173.8 pe -£2.89 dBm 2R (€3] Time 387.8 pe -E4.60 dBm
20 @ Tine 1.595 ns 8.64 dB 24 @ Tine 1.874 ns -8.14 dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile 1 +81 46

: +81 463 50 6400

3 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11a, antenna port 1, (Tx 5180MHz)

24Mbps 36Mbps
duty factor [dB] = 10 x log (0.81[ms] / 0.8[ms] ) = 0.07 [dB] duty factor [dB] = 10 x log ( 0.55[ms] / 0.54[ms] ) = 0.1 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2  814.6 ps a Mkr2 G543 ps
Ref 16 dBm fitten 20 dB -1.24 dB Ref 16 dBm fitten 20 dB 5.59 dB
#Peak #Peak
e - [ —— — — T [ [T T T T T |
16 16
dB/ dB/
™ ! ' T ‘ [ ST 1} Tl \ i L
LAy T LAy ’ﬁf L
st 82 st 82 |
Center 5.180 0868 GHz Span @ Hz Center 5.180 0868 GHz Span @ Hz
es BH 8 MHz #VBH 58 MHz Sweep 1 ms (8001 pts) es BH 8 MHz #VBH 58 MHz Sweep 760 ps (8001 pts)
Marker  Trace Type W Axie fnplitude Marker  Trace Type W Axie Anplitude
1R @ Tine 162.6 ps -66. as dEm 1R @ Tine 178.1 ps -74.48 dBu
la @ Tine BBL5 pe la @ Tine 5417 pe 4.72 dB
2R €3 Tine 1626 pe -6, BE dEm 2R €3 Tine 1781 s -74.48 dBu
20 @ Tine 814.6 ps -1.24 20 @ Tine 554.3 ps 5.59 dB
48Mbps 54Mbps
duty factor [dB] = 10 x log ( 0.43[ms] / 0.41[ms] ) = 0.135 [dB] duty factor [dB] = 10 x log ( 0.38[ms] / 0.37[ms] ) = 0.15 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2  426.5 ps a Mkr2 3823 ps
Ref 16 dBm fitten 20 dB -9.26 dB Ref 16 dBm fitten 20 dB -0.51 dB
il —— [ — s
Log Log
16 16 e !
dB/ dB/ ) .
| aalmin ! i LNAL TR i " M..IIIIIIIMM I.mMJuhu\HIIIIaM Il hllli.ﬂl
LAy M LAy
stoso | | st 82 I
Center 5.180 0868 GHz Span @ Hz Center 5.180 0868 GHz Span @ Hz
es BH § MHz #BH 568 MHz Sween 520 ps (8001 pts) es BH § MHz #BH 568 MHz Sween 520 ps (8001 pts)
Marker  Trace Type ¥ Axie fnplitude Marker  Trace Type W RAxie Anplitude
1R @ Tine 48.42 ps -62. 99 dEm 1R @ Tine 188.1 ps -Bd. as dEm
la @ Tine 413.4 pe la @ Tine 369.3 pe
2R €3 Tine 48.42 pe -62. 99 dEm 2R €3 Tine 1031 s -4, 85 dEm
20 @ Tine 426.5 ps -9.26 20 @ Tine 382.3 ps -8.81

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Tx, IEEE802.11a, PN9, worst antenna port 1, worst data mode 6Mbps

Channel Power

-7.37 dBn /26.0000 MHz

Power Spectral Density

-81.52 dBm/Hz

Channel Power

-7.42 dBm /26.0000 MHz

Tx, 5180MHz Tx, 5220MHz
3 Agilent R T 3 Agilent R T
Mkrl 5.173 13 GHz Mkrl 5.213 8@ GHz
Ref @ dBm Atten 16 dB -19.685 dBm Ref @ dBm Atten 16 dB -19.147 dBm
#Avg #Avg
Log T Log T
1@ & 1@
dB/ / dB/
#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.186 88 GHz Span 48 MHz Center 5.226 88 GHz Span 48 MHz
#Res BH 1 MHz #YBH 3 MHz #3uweep 20 ms (1201 pts) #Res BH 1 MHz #YBH 3 MHz #3uweep 20 ms (1201 pts)

Power Spectral Density

-81.57 dBm/Hz

TX, 5240MHz

# Agilent

Ref @ dBm Atten 16 dB

R T
Mkrl 5.233 87 GHz
-19.181 dBm

#Avg

Log T
16 <

dB/

#PAvy
169

Wl 52

Center 5.248 80 GHz

#Res BW 1 MHz #WBH 3 MHz

Channel Power

-7.44 dBm /26.0000 MHz

Span 48 MHz
#Sween 20 ms (1201 pts)

Power Spectral Density

-81.59 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No

.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11a, antenna port 1, (Tx 5180MHz)

Channel Power

-7.56 dBm /26.0000 MHz

Power Spectral Density

-81.71 dBm/Hz

Channel Power

-7.56 dBm /26.0000 MHz

6Mbps 9Mbps
3 Agilent R T 3 Agilent RL
Mkrl 5.173 13 GHz Mkrl 5.185 48 GHz
Ref & dBm fitten 18 dB -19.985 dBm Ref & dBm #fitten 10 dB -19.321 dBm
#Avg #Avg
Log A Log T
16 & 16 o>
dB/ dB/
/" \

#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.186 88 GHz Span 48 MHz Center 5.186 88 GHz - Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-7.37 dBm /26.0000 MHz -81.52 dBm/Hz -7.60 dBm /26.0000 MHz -81.75 dBm/Hz

12Mbps 18Mbps
3 Agilent RL 3 Agilent RL
Mkrl 5.184 13 GHz Mkrl 5.175 43 GHz
Ref & dBm #fitten 10 dB -19.399 dBm Ref & dBm #fitten 10 dB -19.396 dBm
#Avg #Avg
Log b Log T
16 16 143
dB/ dB/
‘a\ "\__\
=]

#PAvy #PAvy

169 169

HL §2 HL §2

Center 5.186 88 GHz - Span 48 MHz Center 5.186 88 GHz - Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Power Spectral Density

-81.71 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No

.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11a, antenna port 1, (Tx 5180MHz)

#Res BH 1 MHz

Channel Power

-7.61 dBm /26.0000 MHz

#WBH 3 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-81.76 dBm/Hz

#Res BH 1 MHz

Channel Power

-11.96 dBm /26.0000 MHz

#WBH 3 MHz

24Mbps 36Mbps
3 Agilent RL 3 Agilent RL
Mkrl 5.185 67 GHz Mkrl 5.184 80 GHz
Ref & dBm #fitten 10 dB -19.397 dBm Ref & dBm #fitten 10 dB -19.263 dBm
#Avg #Avg
Log i Log T
16 L] 16 kel
dB/ dB/
\ \

#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.186 88 GHz - Span 48 MHz Center 5.186 88 GHz - Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-7.62 dBm /26.0000 MHz -81.77 dBm/Hz -7.61 dBm /26.0000 MHz -81.76 dBm/Hz

48Mbps 54Mbps
3 Agilent RL 3 Agilent RL
Mkrl 5.184 67 GHz Mkrl 5.186 27 GHz
Ref & dBm #fitten 10 dB -19.230 dBm Ref & dBm #fitten 10 dB -23.594 dBm
#Avg #Avg
Log T Log
16 kel 16 é
dB/ dB/
|
[ |t ]

#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.186 88 GHz - Span 48 MHz Center 5.186 88 GHz - Span 48 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-86.11 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11a, antenna port 2, (Tx 5180MH2z)

6Mbps 9Mbps
3 Agilent RL 3 Agilent RL

Mkrl 5.186 58 GHz Mkrl 5.186 88 GHz
Ref @ dBm #Atten 16 dB -19.342 dBm Ref @ dBm #Atten 16 dB -19.432 dBm
#Avg #Avg
Log T Log i
1@ Ll 1@ <&
dB/ dB/
#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.186 88 GHz - Span 48 MHz Center 5.186 88 GHz - Span 48 MHz

#Res BH 1 MHz

#WBH 3 MHz

Channel Power

-7.87 dBm /26.0000 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-82.02 dBm/Hz

#Res BH 1 MHz

#WBH 3 MHz

Channel Power

-7.90 dBm /26.0000 MHz

#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
-7.81 dBm /26.0000 MHz -81.96 dBm/Hz -7.91 dBm /26.0000 MHz -82.06 dBm/Hz

12Mbps 18Mbps
3 Agilent RL 3 Agilent RL
Mkrl 5.186 30 GHz Mkrl 5.187 @3 GHz

Ref & dBm #fitten 10 dB -19.433 dBm Ref & dBm #fitten 10 dB -19.468 dBm

#Avg #Avg

Log T Log T

16 L+3 18 [+3

dB/ dB/

#PAvy #PAvy

169 169

HL §2 HL §2

Center 5.186 88 GHz Span 48 MHz Center 5.186 88 GHz - Span 48 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-82.85 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11a, antenna port 2, (Tx 5180MH2z)

24Mbps 36Mbps
3 Agilent RL 3 Agilent RL

Mkrl 5.186 98 GHz Mkrl 5.187 18 GHz
Ref @ dBm #Atten 16 dB -19.378 dBm Ref @ dBm #Atten 16 dB -19.445 dBm
#Avg #Avg
Log T Log 1
1@ Ll 1@ <o
dB/ dB/
#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.186 88 GHz - Span 48 MHz Center 5.186 88 GHz - Span 48 MHz

#Res BH 1 MHz

#WBH 3 MHz

Channel Power

-7.88 dBm /26.0000 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-82.03 dBm/Hz

#Res BH 1 MHz

Channel Power

#WBH 3 MHz

-11.68 dBm /26.0000 MHz

#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
-7.88 dBm  /26.0000 MHz -82.83 dBm/Hz -7.90 dBm /26.0000 MHz -82.05 dBm/Hz

48Mbps 54Mbps
3 Agilent RL 3 Agilent RL
Mkrl 5.186 18 GHz Mkrl 5.185 67 GHz

Ref & dBm #fitten 10 dB -19.451 dBm Ref & dBm #fitten 10 dB -23.150 dBm

#Avg #Avg

Log T Log

18 o 18 ES

dB/ dB/

]

#PAvy #PAvy

169 169

HL §2 HL §2

Center 5.186 88 GHz - Span 48 MHz Center 5.186 88 GHz - Span 48 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-85.83 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Test place
Date
Temperature / Humidity
Engineer
Mode

Maximum Conducted Output Power (Conducted)

UL Japan, Inc. Shonan EMC Lab.

August 7, 2012

25deg.C

, 52%RH

Kenichi Adachi

Tx, IEEE802

Antena terminal power

.11a, PN9,

(* SIA: Spectrum Analyzer)

worst antenna :

No.5 Shielded Room

worst data mode :

6 Mbps

Ch Freq. S/IA (RMS)| Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZz] [dBm] [dB] [dB] [dB] [dBm] [mwW] [dBm] [mwW] [dB]
Low 5260.0 -7.89 3.15 20.23 0.03 15.52 35.68 23.98 250.00 8.46
Mid 5300.0 -8.09 3.16 20.23 0.03 15.33 34.15 23.98 250.00 8.65
High 5320.0 -7.94 3.25 20.23 0.03 15.57 36.09 23.98 250.00 8.41
Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss
EIRP (* SIA: Spectrum Analyzer) Reference Data
Ch Freq. S/IA (RMS)| Cable Atten. Duty [ Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp) (edrp) | (eirp) (eirp)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5260.0 -7.89 3.15 20.23 0.03 5.18 20.70 117.60 - - -
Mid 5300.0 -8.09 3.16 20.23 0.03 5.18 20.51 112.56 - - -
High 5320.0 -7.94 3.25 20.23 0.03 5.18 20.75 118.96 - - -
Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss + Antenna Gain
[Pre check]
Antenna 1
Data rate Freq. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor
[Mbps] [MHZ] [dBm] [dB] [dB] [dB] [dBm]
1 6 5260.0 -7.89 3.15 20.23 0.03 1552 |Worst
1 9 5260.0 -7.98 3.15 20.23 0.05 15.45
1 12 5260.0 -8.03 3.15 20.23 0.07 15.42
1 18 5260.0 -8.10 3.15 20.23 0.06 15.34
1 24 5260.0 -8.14 3.15 20.23 0.08 15.32
1 36 5260.0 -8.21 3.15 20.23 0.12 15.29
1 48 5260.0 -8.23 3.15 20.23 0.15 15.30
1 54 5260.0 -12.27 3.15 20.23 0.17 11.28
Antenna 2
Data rate Freq. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor
[Mbps] [MHZ] [dBm] [dB] [dB] [dB] [dBm]
2 6 5260.0 -8.52 3.15 20.23 0.03 14.89
2 9 5260.0 -8.65 3.15 20.23 0.05 14.78
2 12 5260.0 -8.64 3.15 20.23 0.07 14.81
2 18 5260.0 -8.66 3.15 20.23 0.06 14.78
2 24 5260.0 -8.60 3.15 20.23 0.08 14.86
2 36 5260.0 -8.62 3.15 20.23 0.12 14.88
2 48 5260.0 -8.65 3.15 20.23 0.15 14.88
2 54 5260.0 -13.05 3.15 20.23 0.17 10.50

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11a, antenna port 1, (Tx 5260MHz)

6Mbps 9Mbps
duty factor [dB] = 10 x log ( 3.15[ms] / 3.13[ms] ) = 0.034 [dB] duty factor [dB] = 10 x log ( 2.11[ms] / 2.09[ms] ) = 0.05 [dB]
3 Agilent RL 3 Agilent RL
a Mkrz 3151 ms a Mkrz 2115 ms
Ref & dBm #fitten 10 dB -8.51 dB Ref & dBm #fitten 10 dB -6.01 dB
#Peak #Peak
toe | [ 1 \ | | \ L] I | [ \ | | \ \ | I
16
dB/
s
LgAy LyAy
5182 5182
Center 5.260 0868 GHz Span @ Hz Center 5.260 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 5 ms (8001 pts) es BH 1 MHz #WBH 3 MHz Sween 4 ms (8001 pts)
Marker Trace Type ¥ Axie Amplitude Marker Trace Type ¥ Axie Amplitude
1R @ Tine 1.895 ns -18.82 dBu 1R @ Tine 1.894 ns -18.73 dBu
la @ Tine 3.126 ne -1.82 dB la @ Tine 2.89 us -8.59 dB
2R (€3] Time 1.695 ne -18.82 dBm 2R (€3] Time 1.694 ne -18.73 dBm
20 @ Tine 3.151 ns -8.51 dB 24 @ Tine 2.115 ns -8.81 dB
12Mbps 18Mbps
duty factor [dB] = 10 x log ( 1.59[ms] / 1.57[ms] ) = 0.07 [dB] duty factor [dB] = 10 x log ( 1.07[ms] / 1.06[ms] ) = 0.06 [dB]
3 Agilent RL 3 Agilent RL
a Mkrz  1.595 ms a Mkrz 1675 ms
Ref & dBm #fitten 10 dB 0.13 dB Ref & dBm #fitten 10 dB -0.30 dB
reak | | | \ | | \ \ | I reak
Log % 1 Log
16 16
dB/ dB/
AR
LgAy LyAy
5182 5182
Center 5.260 0868 GHz Span @ Hz Center 5.260 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 3 ms (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 2 ms (8001 pts)
Marker Trace Type ¥ Axiz Amplitude Marker Trace Type ¥ Axiz Amplitude
1R @ Tine 876.8 ps -18.95 dBu 1R @ Tine 548.2 ps -28.79 dBu
la @ Tine 1.569 ne -8.59 dB la @ Tine 1.85 us 8.68 dB
2R (€3] Time 876.8 pe -18.85 dBm 2R (€3] Time £48.2 pe -28.79 dBm
20 @ Tine 1.595 ns 8.18 24 @ Tine 1.875 ns -8.38 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11a, antenna port 1, (Tx 5260MHz)

24Mbps 36Mbps
duty factor [dB] = 10 x log (0.81[ms] / 0.8[ms] ) = 0.076 [dB] duty factor [dB] = 10 x log ( 0.55[ms] / 0.54[ms] ) = 0.115 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2  814.6 ps a Mkr2  G54.2 ps
Ref & dBm #fitten 10 dB 0.23 dB Ref & dBm #fitten 10 dB -0.62 dB
#Peak #Peak
e 1 | — T 1 1| — T [ T T T T T |
16 16
4B/ 4B/ F 5
A A 0
1 1
LgAy LyAy
st 82 st 82 ' 1
Center 5.260 0868 GHz Span @ Hz Center 5.260 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 2 ms (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 1 ms (8001 pts)
Marker  Trace Type ¥ RAxie fnplitude Marker  Trace Type ¥ RAxie fnplitude
1R @ Tine 744.7 ps -31.41 dBu 1R @ Tine 267.8 ps -29.89 dBu
la @ Tine 88A.5 p 5.54 dB la @ Tine 539.8 ps 8.94 dB
2R €3 Tine 7447 pe -31.41 dBm 2R €3 Tine 267.8 pe -29.99 dBu
20 @ Tine 814.6 ps 8.28 dB 20 @ Tine 554.2 ps -8.82 dB
48Mbps 54Mbps
duty factor [dB] = 10 x log ( 0.43[ms] / 0.41[ms] ) = 0.15 [dB] duty factor [dB] = 10 x log ( 0.38[ms] / 0.37[ms] ) = 0.172 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2  426.2 ps a Mkr2  382.8 ps
Ref & dBm #fitten 10 dB 0.04 dB Ref & dBm #fitten 10 dB -0.63 dB
#Peak #Peak
e - | — T 1 1| I | ]
10 . 10
dB/ B/ 2 2|
T L N || i T f T I ‘ T r“\ T |‘ 7 ‘ Nl
| ' 1 T
LgAy LyAy
st 82 i ! st 82 i
Center 5.260 0868 GHz Span @ Hz Center 5.260 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 1 ms (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 1 ms (8001 pts)
Marker  Trace Type ¥ Rxie fnplitude Marker  Trace Type ¥ RAxie Rnplitude
1R @ Tine 266 ps -28.38 dBu 1R @ Tine 355.4 ps -34.54 dBu
la @ Tine 411.8 ps 1.23 dB la @ Tine 367.9 p -1.44 dB
2R €3 Tine 266 pe -28.33 dBn 2R €3 Tine 355.4 pe -34.54 dBm
20 @ Tine 426.2 ps 8.84 dB 20 @ Tine 382.8 ps -8.53 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Tx, IEEE802.11a, PN9, worst antenna port 1, worst data mode 6Mbps

Channel Power

-7.89 dBm /26.0000 MHz

Power Spectral Density

-82.04 dBm/Hz

Tx, 5260MHz Tx, 5300MHz
3 Agilent R T 3 Agilent R T

Mkrl 5.254 77 GHz Mkrl 5.293 73 GHz
Ref @ dBm Atten 16 dB -19.693 dBm Ref @ dBm Atten 16 dB -19.693 dBm
#Avg #Avg
Log T Log 1
1@ o 1@ &
dB/ dB/ / \

/ \\

#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.266 88 GHz Span 48 MHz Center 5.306 88 GHz Span 48 MHz
#Res BH 1 MHz #YBH 3 MHz #3uweep 20 ms (1201 pts) #Res BH 1 MHz #YBH 3 MHz #3uweep 20 ms (1201 pts)

Power Spectral Density

-82.24 dBm/Hz

Channel Power

-8.89 dBm /26.0000 MHz

Channel Power

-7.94 dBn /26.0000 MHz

Tx, 5320MHz
3 Agilent R T

Mkrl 5.314 63 GHz
Ref @ dBm Atten 16 dB -19.564 dBm
#Avg
Log 1
1@ <&
dB/

\

#PAvy
108
Hl 52
Center 5.326 88 GHz Span 48 MHz
#Res BH 1 MHz #YBH 3 MHz #3uweep 20 ms (1201 pts)

Power Spectral Density

-82.09 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11a, antenna port 1, (Tx 5260MHz)

Channel Power

-8.03 dBm /26.0000 MHz

Power Spectral Density

-82.18 dBm/Hz

Channel Power

-8.10 dBm /26.0000 MHz

6Mbps 9Mbps
3 Agilent R T 3 Agilent R T
Mkrl 5.254 77 GHz Mkrl 5.255 38 GHz
Ref & dBm fitten 18 dB -19.693 dBm Ref & dBm fitten 18 dB -19.652 dBm
#Avg #Avg
Log T Log T
16 L3 18 )
dB/ dB/
/ \""‘m

#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-7.89 dBm /26.0000 MHz -82.04 dBm/Hz -7.98 dBm /26.0000 MHz -82.13 dBm/Hz

12Mbps 18Mbps
3 Agilent R T 3 Agilent R T
Mkrl 5.253 98 GHz Mkrl 5.254 83 GHz

Ref & dBm fitten 18 dB -19.688 dBm Ref & dBm fitten 18 dB -19.742 dBm
#Avg #Avg
Log T Log T
18 L33 18 o
dB/ dB/
#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Power Spectral Density

-82.25 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11a, antenna port 1, (Tx 5260MHz)

Channel Power

-8.23 dBm /26.0000 MHz

Power Spectral Density

-82.38 dBm/Hz

Channel Power

-12.27 dBm /26.0000 MHz

24Mbps 36Mbps
3 Agilent R T 3 Agilent R T
Mkrl 5.253 97 GHz Mkrl 5.254 97 GHz

Ref & dBm fitten 18 dB -19.781 dBm Ref & dBm fitten 18 dB -19.776 dBm
#Avg #Avg
Log 1 Log 1
16 <& 14 &
dB/ dB/
#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-8.14 dBn  /26.0000 MHz -82.29 dBn/Hz -8.21 dBm  /26.0000 MHz -82.36 dBn/Hz

48Mbps 54Mbps
3 Agilent R T 3 Agilent R T
Mkrl 5.254 18 GHz Mkrl 5.254 73 GHz
Ref & dBm fitten 18 dB -19.786 dBm Ref & dBm fitten 18 dB -23.793 dBm
#Avg #Avg
Log 1 Log
16 & 16 1
dB/ dB/ —
L] ] -

#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Power Spectral Density

-86.42 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No

.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11a, antenna port 2, (Tx 5260MHz)
6Mbps 9Mbps
i Agilent R T i Agilent R T
Mkrl 5.265 98 GHz Mkrl 5.266 67 GHz
Ref & dBm Atten 10 dB -20.166 dBm Ref & dBm Atten 10 dB -29.315 dBm
#Avg #Avg
Log T Log 1
16 & 16 &
dB/ dB/ \
#PAvy #PAvy
169 169
HL $2 HL $2
Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
-8.52 dBm /26.0000 MHz -82.67 dBm/Hz -B8.65 dBm /26.0000 MHz -82.80 dBm/Hz
12Mbps 18Mbps
3 Agilent R T 3 Agilent R T
Mkrl 5.266 38 GHz Mkrl 5.266 &3 GHz
Ref & dBm Atten 10 dB -20.323 dBm Ref & dBm Atten 10 dB -29.306 dBm
#Avg #Avg
Log 1 Log 1
16 & 16 &
dB/ dB/ /
#PAvy #PAvy
169 169
HL $2 HL $2
Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
-8.64 dBm /26.0000 MHz -82.79 dBm/Hz -B8.66 dBm /26.0000 MHz -82.81 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11a, antenna port 2, (Tx 5260MHz)
24Mbps 36Mbps
3 Agilent R T 3 Agilent R T
Mkrl 5.266 68 GHz Mkrl 5.253 88 GHz
Ref & dBm Atten 10 dB -28.177 dBm Ref & dBm Atten 10 dB -29.303 dBm
#Avg #Avg
Log T Log 1
16 o 10 o
dB/ dB/
#PAvy #PAvy
169 169
HL $2 HL $2
Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
-8.60 dBm /26.0000 MHz -82.75 dBm/Hz -8.62 dBm /26.0000 MHz -82.77 dBm/Hz
48Mbps 54Mbps
3 Agilent R T 3 Agilent R T
Mkrl 5.266 @3 GHz Mkrl 5.265 57 GHz
Ref & dBm Atten 10 dB -29.247 dBm Ref & dBm Atten 10 dB -24.575 dBm
#Avg #Avg
Log T Log
16 IS 16
dB/ dB/ a—
" [ |- T~
#PAvy #PAvy
169 169
HL $2 HL $2
Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
-B8.65 dBm /26.0000 MHz -82.80 dBm/Hz -13.05 dBm /26.0000 MHz -87.20 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Test place
Date
Temperature / Humidity
Engineer
Mode

Maximum Conducted Output Power (Conducted)

UL Japan, Inc. Shonan EMC Lab.

August 21, 2012

27 deg.C

, 54 %RH

Hikaru Shirasawa

Tx, IEEE802

Antena terminal power

.11a, PN9,

(* SIA: Spectrum Analyzer)

worst antenna :

No.5 Shielded Room

worst data mode :

6 Mbps

Ch Freq. S/IA (RMS)| Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZz] [dBm] [dB] [dB] [dB] [dBm] [mwW] [dBm] [mwW] [dB]
Low 5500.0 -9.70 331 20.21 0.02 13.84 24.22 23.98 250.00 10.14
Mid 5580.0 -8.98 3.33 20.21 0.02 14.58 28.71 23.98 250.00 9.40
High 5700.0 -9.81 3.16 20.21 0.02 13.58 22.81 23.98 250.00 10.40
Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss
EIRP (* SIA: Spectrum Analyzer) Reference Data
Ch Freq. S/IA (RMS)| Cable Atten. Duty [ Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp) (edrp) | (eirp) (eirp)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5500.0 -9.70 3.31 20.21 0.02 4.02 17.86 61.11 - - -
Mid 5580.0 -8.98 3.33 20.21 0.02 4.02 18.60 72.46 - - -
High 5700.0 -9.81 3.16 20.21 0.02 4.02 17.60 57.56 - - -
Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss + Antenna Gain
[Pre check]
Antenna 1
Data rate Freq. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor
[Mbps] [MHZ] [dBm] [dB] [dB] [dB] [dBm]
1 6 5500.0 -9.70 3.31 20.21 0.02 13.84 |Worst
1 9 5500.0 -9.98 3.31 20.21 0.03 13.57
1 12 5500.0 -9.88 3.31 20.21 0.04 13.68
1 18 5500.0 -9.89 3.31 20.21 0.06 13.69
1 24 5500.0 -9.87 3.31 20.21 0.08 13.73
1 36 5500.0 -10.08 331 20.21 0.11 13.55
1 48 5500.0 -9.88 3.31 20.21 0.15 13.79
1 54 5500.0 -14.18 3.31 20.21 0.17 9.51
Antenna 2
Data rate Freq. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor
[Mbps] [MHZ] [dBm] [dB] [dB] [dB] [dBm]
2 6 5500.0 -10.29 3.31 20.21 0.02 13.25
2 9 5500.0 -10.37 3.31 20.21 0.03 13.18
2 12 5500.0 -10.40 3.31 20.21 0.04 13.16
2 18 5500.0 -10.46 3.31 20.21 0.06 13.12
2 24 5500.0 -10.41 3.31 20.21 0.08 13.19
2 36 5500.0 -10.49 3.31 20.21 0.11 13.14
2 48 5500.0 -10.57 3.31 20.21 0.15 13.10
2 54 5500.0 -14.98 3.31 20.21 0.17 8.71

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11a, antenna port 1, (Tx 5500MHz)

6Mbps 9Mbps
duty factor [dB] = 10 x log ( 3.15[ms] / 3.14[m 0.021 [dB] duty factor [dB] = 10 x log (2.12[ms] / 2.1[ms] 0.031 [dB]
# Agilent R T # Agilent R T
& Mkr2  3.151 ms & Mkr2 2,115 ms
Ref @ dBm #ftten 19 dB 0.82 dB Ref @ dBm #ftten 19 dB 0.62 dB
#Peak #Peak
T [T T T | " T T T T T T |
18
dB/
[N
1 ;
#Lghv #LgfAv
Yl 82 5182
Center 5.500 808 GHz Span @ Hz Center 5.500 808 GHz Span @ Hz
Res BH 1 MHz #YBH 3 MHz Sweep 5 ms (8001 pts) Res BH 1 MHz #YBH 3 MHz Sweep 4 ms (8001 pts)
Marker Trace Type ¥ Axis Anplitude Marker Trace Type ¥ Axis Anplitude
1R 3 Tine 988.1 ps -31.95 dBm 1R 3 Tine 928.5 ps -32.53 dBm
1s @) Tine 2.136 s 9.45 dB 1s @) Tine 2.1 ms 1.84 dB
2R 3 Tine 988.1 ps -31.95 dBm 2R 3 Tine 928.5 ps -32.83 dBm
2e €} Tine 2.151 s 8.92 dB 2e €} Tine 2.115 s 8.62 dB
12Mbps 18Mbps
duty factor [dB] = 10 x log ( 1.6[ms] / 1.58[ms] 0.038 [dB] duty factor [dB] = 10 x log ( 1.07[ms] / 1.06[ms 0.057 [dB]
# Agilent R T # Agilent R T
& Mkr2  1.595 ms & Mkr2  1.874 ms
Ref @ dBm #ftten 19 dB 8.37 dB Ref @ dBm #ftten 19 dB 0.84 dB
#Peak #Peak
e T [T T[T |® T T T ] -
18 18
dB/ dB/
#Lghv #LgfAv
5182 5182
Center 5.500 808 GHz Span @ Hz Center 5.500 808 GHz Span @ Hz
Res BH 1 MHz #YBH 3 MHz Sweep 3 ms (8001 pts) Res BH 1 MHz #YBH 3 MHz Sweep 2 ms (8001 pts)
Marker Trace Type ¥ Axis Anplitude Marker Trace Type ¥ Axis Anplitude
1R 3 Tine 7324 ps -32.28 dBm 1R 3 Tine 526.2 ps -29.26 dBm
1s @) Tine 1.581 s 2.59 dB 1s @) Tine 1.86 s -8.59 dB
2R 3 Tine 7324 ps -32.28 dBm 2R 3 Tine 526.2 ps -29.26 dBm
2e €} Tine 1.595 s 8.37 dB 2e €} Tine 1.874 us 8.084 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11a, antenna port 1, (Tx 5500MHz)
24Mbps 36Mbps
duty factor [dB] = 10 x log (0.81[ms] / 0.8[ms] ) = 0.076 [dB] duty factor [dB] = 10 x log ( 0.55[ms] / 0.54[ms] ) = 0.111 [dB]
# Agilent R T # Agilent R T
aMkr? 8145 ps a Mkr? 5545 ps
Ref @ dBm #ftten 19 dB -08.64 dB Ref @ dBm #ftten 19 dB 0.83 dB
#Peak #Peak
i S S N s iy O & T T T T T T |
18 18
dB/ dB/ 2 ¥
e L L A L B | N 10— A A
I T
#Lofly i #Lofy i
s 50 i s 50 ' '
Center 5.500 808 GHz Span @ Hz Center 5.500 808 GHz Span @ Hz
Res BH 1 MHz #YBH 3 MHz Sweep 1.5 ms (8001 pts) Res BH 1 MHz #YBH 3 MHz Sweep 1 ms (8001 pts)
Marker  Trace Type o s Anplitude Marker  Trace Type o xis Anplitude
1R 3 Tine 376.9 ps -32.42 dBm 1R 3 Tine 268.8 ps -31.95 dBm
1s 3 Tine 888.4 ps 2.12 dB 1s 3 Tine 548.5 ps -3.14 dB
2R 3 Tine 376.9 ps -32.42 dBm 2R 3 Tine 268.8 ps -31.95 dBm
2e €} Tine 814.5 ps -8.84 dB 2e €} Tine 554.5 ps 8.88
48Mbps 54Mbps
duty factor [dB] = 10 x log ( 0.43[ms] / 0.41[ms] ) = 0.145 [dB] duty factor [dB] = 10 x log ( 0.38[ms] / 0.37[ms] ) = 0.168 [dB]
# Agilent R T # Agilent R T
a Mkr? 4265 ps a Mkr? 3824 ps
Ref @ dBm #ftten 19 dB 0.44 4B Ref @ dBm #ftten 19 dB 8.21 4B
{Poak \ | \ \ | \ | | | | | [Feak
Log Log
18 18
dB/ B 2 dB/ 2 =
T AL A AN i
‘ ! T ! r T T il ”
#Lghv w #LgfAv
s 50 s 50 '
Center 5.500 808 GHz Span @ Hz Center 5.500 808 GHz Span @ Hz
Res BH 1 MHz #YBH 3 MHz Sweep 1 ms (8001 pts) Res BH 1 MHz #YBH 3 MHz Sweep 800 ps (8001 pts)
Marker  Trace Type o Ais Anplitude Marker  Trace Type o xis Anplitude
1R 3 Tine 278 ps -33.54 dBm 1R 3 Tine 269.8 ps -35.38 dBm
1s 3 Tine 412.5 ps 2.24 dB 1s 3 Tine 367.9 ps 8.73 dB
2R 3 Tine 278 ps -33.54 dBm 2R 3 Tine 269.8 ps -35.38 dBn
2e €} Tine 426.5 ps 8.44 dB 2e €} Tine 302.4 ps 8.21 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Tx, IEEE802.11a, PN9, worst antenna port 1, worst data mode 6Mbps

#Res BH 1 MHz

Channel Power

#YBH 3 MHz

-9.81 dBm /26.0000 MHz

#5weep 20 ms (1201 pts)
Power Spectral Density

-83.96 dBm/Hz

Tx, 5500MHz Tx, 5580MHz
# Agilent R T 3 Agilent R T
Mkrl 5.493 97 GHz Mkrl 5.574 37 GHz
Ref @ dBm #Atten 18 dB -21.342 dBm Ref & dBm #fAtten 20 dB -28.675 dBm
#Aug #Avg
Lag Log
18 5 19 1
dB/ dB/
[~ /
]
#PAva #PAyg
198 169
51 %2 HL $2
Center 5,500 B8 GHz Span 48 MHz Center 5.586 08 GHz Span 48 MHz
#Res BH 1 MHz +BH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
970 dBm /26.0000 MHz -83.85 dBm/Hz -8.98 dBm /26.0000 MHz -83.13 dBm/Hz
Tx, 5700MHz
# Agilent R T
Mkrl 5.694 63 GHz
Ref @ dBm #Atten 18 dB -21.551 dBm
#Ayg
Lag
19 5
dB/
=]
/ L""-..,_“_x
#PAvg
198
51 %2
Center 5.700 88 GHz Span 48 MHz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No

.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11a, antenna port 1, (Tx 5500MHz)

#Res BH 1 MHz
Channel Power

-9.88 dBm /26.0000 MHz

#YBH 3 MHz

#5weep 20 ms (1201 pts)
Power Spectral Density

-84.83 dBm/Hz

#Res BH 1 MHz #YBH 3 MHz

Channel Power

-9.89 dBm /26.0000 MHz

6Mbps 9Mbps
# Agilent R T # Agilent R T
Mirl 5.493 97 GHz Mirl 5.493 63 GHz
Ref @ dBm #ftten 19 dB -21.342 dBm Ref @ dBm #ftten 19 dB -21.557 dBm
#Aug #Aug
Log Log
18 5 18 5
dB/ dB/
[ =] | [

#PAvg #PAvg
168 168
5182 5182
Center 5.500 B8 GHz Span 48 MHz Center 5.500 B8 GHz Span 48 MHz
#Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-9.70 dBm /26.0000 MHz -83.85 dBm/Hz -9.98 dBm /26.0000 MHz -84.13 dBm/Hz

12Mbps 18Mbps
# Agilent R T # Agilent R T
Mirl 5.493 37 GHz Mirl 5.494 67 GHz
Ref @ dBm #ftten 19 dB -21.533 dBm Ref @ dBm #ftten 19 dB -21.524 dBm
#Aug #Aug
Log Log
18 5 18 5
dB/ dB/
[ =] [T =

#PAvg #PAvg

168 168

5182 5182

Center 5.500 B8 GHz Span 48 MHz Center 5.500 B8 GHz Span 48 MHz

#5weep 20 ms (1201 pts)
Power Spectral Density

-84.84 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11a, antenna port 1, (Tx 5500MHz)

#Res BH 1 MHz

Channel Power

#YBH 3 MHz

-9.88 dBm /26.0000 MHz

#5weep 20 ms (1201 pts)

Power Spectral Density

-84.83 dBm/Hz

#Res BH 1 MHz

Channel Power

-14.18 dBm /26.0000 MHz

#YBH 3 MHz

24Mbps 36Mbps
# Agilent R T # Agilent R T
Mirl 5.494 73 GHz Mirl 5.495 18 GHz
Ref @ dBm #ftten 19 dB -21.456 dBm Ref @ dBm #ftten 19 dB -21.592 dBm
#Aug #Aug
Log Log
18 5 18 5
dB/ dB/
= ]

#PAvg #PAvg
168 168
5182 5182
Center 5.500 B8 GHz Span 48 MHz Center 5.500 B8 GHz Span 48 MHz
#Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-9.87 dBm /26.0000 MHz -84.02 dBm/Hz -10.08 dBm /26.0000 MHz -84.23 dBm/Hz

48Mbps 54Mbps
# Agilent R T # Agilent R T
Mirl 5.493 78 GHz Mirl 5.493 27 GHz

Ref @ dBm #ftten 19 dB -21.383 dBm Ref @ dBm #ftten 19 dB -25.691 dBm
#Aug #Aug

Log i Log

18 18 1

dB/ dB/ -

2 N
,-.—"/ M

#PAvg #PAvg

168 168

5182 5182

Center 5.500 B8 GHz Span 48 MHz Center 5.500 B8 GHz Span 48 MHz

#5weep 20 ms (1201 pts)

Power Spectral Density

-86.33 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No

.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11a, antenna port 2, (Tx 5500MHz)

#Res BH 1 MHz

Channel Power

-10.40 dBm /26.0000 MHz

#YBH 3 MHz

#5weep 20 ms (1201 pts)
Power Spectral Density

-84.55 dBm/Hz

#Res BH 1 MHz #YBH 3 MHz

Channel Power

-10.46 dBm /26.0000 MHz

6Mbps 9Mbps
# Agilent R T # Agilent R T
Mirl 5.494 23 GHz Mirl 5.565 88 GHz
Ref @ dBm #ftten 19 dB -22.934 dBm Ref @ dBm #ftten 19 dB -22.980 dBm
#Aug #Aug
Log Log
19 5 19 5
dB/ dB/
L] -]

#PAvg #PAvg
168 168
5182 5182
Center 5.500 B8 GHz Span 48 MHz Center 5.500 B8 GHz Span 48 MHz
#Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-10.29 dBm /26.0000 MHz -84.44 dBm/Hz -10.37 dBm /26.0000 MHz -84.52 dBm/Hz

12Mbps 18Mbps
& Agilent R T % Agilent R T
Mirl 5.564 43 GHz Mirl 5.494 67 GHz

Ref @ dBm #ftten 19 dB -22.149 dBm Ref @ dBm #ftten 19 dB -22.987 dBm
#Aug #Aug

Log Log

19 19 5

dB/ dB/

L] " ol ]

#PAvg #PAvg

168 168

5182 5182

Center 5.500 B8 GHz Span 48 MHz Center 5.500 B8 GHz Span 48 MHz

#5weep 20 ms (1201 pts)
Power Spectral Density

-84.61 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No

.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11a, antenna port 2, (Tx 5500MHz)

#Res BH 1 MHz

Channel Power

-10.57 dBm /26.0000 MHz

#YBH 3 MHz

#5weep 20 ms (1201 pts)
Power Spectral Density

-84.72 dBm/Hz

#Res BH 1 MHz

Channel Power

-14.98 dBm /26.0000 MHz

#YBH 3 MHz

24Mbps 36Mbps
# Agilent R T # Agilent R T
Mirl 5.493 48 GHz Mirl 5.493 18 GHz
Ref @ dBm #ftten 19 dB -22.943 dBm Ref @ dBm #ftten 19 dB -22.127 dBm
#Aug #Aug
Log Log
19 5 19 5
dB/ dB/
| -

#PAvg #PAvg
168 168
5182 5182
Center 5.500 B8 GHz Span 48 MHz Center 5.500 B8 GHz Span 48 MHz
#Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-10.41 dBm /26.0000 MHz -84.56 dBm/Hz -10.49 dBm /26.0000 MHz -84.64 dBm/Hz

48Mbps 54Mbps
# Agilent R T # Agilent R T
Mirl 5.567 27 GHz Mirl 5.566 68 GHz

Ref @ dBm #ftten 19 dB -22.177 dBm Ref @ dBm #ftten 19 dB -26.61@ dBm
#Aug #Aug

Log Log

19 5 19 .

dB/ dB/ °

] | M"‘\,‘

#PAvg #PAvg

168 168

5182 5182

Center 5.500 B8 GHz Span 48 MHz Center 5.500 B8 GHz Span 48 MHz

#5weep 20 ms (1201 pts)
Power Spectral Density

-89.13 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Test place

Date

Temperature / Humidity
Engineer

Mode

UL Japan, Inc. Shonan EMC Lab.
August 3, 2012

26 deg.C

, 50 %RH

Hikaru Shirasawa
Tx, IEEE802.11n (HT20), PN9,

Antena terminal power

(* SIA: Spectrum Analyzer)

No.5 Shielded Room

worst antenna :

worst data mode :

0 (MCS)

Ch Freq. S/IA (Peak) [ Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZz] [dBm] [dB] [dB] [dB] [dBm] [mwW] [dBm] [mwW] [dB]
Low 5180.0 -10.07 2.24 20.24 0.02 12.43 17.50 16.99 50.00 4.56
Mid 5220.0 -9.75 2.24 20.24 0.02 12.75 18.84 16.99 50.00 4.24
High 5240.0 -9.53 2.33 20.24 0.02 13.06 20.23 16.99 50.00 3.93
Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss
EIRP (* SIA: Spectrum Analyzer) Reference Data
Ch Freq. S/IA (Peak) [ Cable Atten. Duty [ Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp) (edrp) | (eirp) (eirp)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5180.0 -10.07 2.24 20.24 0.02 5.18 17.61 57.68 - - -
Mid 5220.0 -9.75 2.24 20.24 0.02 5.18 17.93 62.09 - - -
High 5240.0 -9.53 2.33 20.24 0.02 5.18 18.24 66.68 - - -
Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss + Antenna Gain
[Pre check]
Antenna 1
Mode Freq. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZ] [dBm] [dB] [dB] [dB] [dBm]
1 0 5180.0 -10.07 2.24 20.24 0.02 12.43 |Worst
1 1 5180.0 -10.57 2.24 20.24 0.04 11.95
1 2 5180.0 -10.61 2.24 20.24 0.05 11.92
1 3 5180.0 -10.62 2.24 20.24 0.07 11.93
1 4 5180.0 -10.68 2.24 20.24 0.10 11.90
1 5 5180.0 -10.71 2.24 20.24 0.14 11.91
1 6 5180.0 -13.76 2.24 20.24 0.16 8.88
1 7 5180.0 -13.76 2.24 20.24 0.17 8.89
Antenna 2
Mode Freq. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZ] [dBm] [dB] [dB] [dB] [dBm]
2 0 5180.0 -10.11 2.24 20.24 0.02 12.39
2 1 5180.0 -10.49 2.24 20.24 0.04 12.03
2 2 5180.0 -10.49 2.24 20.24 0.05 12.04
2 3 5180.0 -10.45 2.24 20.24 0.07 12.10
2 4 5180.0 -10.49 2.24 20.24 0.10 12.09
2 5 5180.0 -10.48 2.24 20.24 0.14 12.14
2 6 5180.0 -14.23 2.24 20.24 0.16 8.41
2 7 5180.0 -14.27 2.24 20.24 0.17 8.38
OLC Japan, Tnc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401

73



Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5180MHZz)
MCS0 MCS1
duty factor [dB] = 10 x log (2.93[ms] / 2.91[ms] ) = 0.018 [dB] duty factor [dB] = 10 x log ( 1.49[ms] / 1.48[ms] ) = 0.035 [dB]
3 Agilent RL 3 Agilent RL
a Mkrz 2926 ms a Mkrz  1.49 ms
Ref 16 dBm fitten 20 dB 1.61 dB Ref 16 dBm fitten 20 dB -2.38 dB
#Peak #Peak
e T T T T T 1| — T 1 [ T 1 |
18
dB/
T
F: R
LgAy LyAy
5182 5182
Center 5.180 0868 GHz Span @ Hz Center 5.180 0868 GHz Span @ Hz
es BH 8 MHz #VBH 58 MHz Sweep 5 ms (8001 pts) es BH 8 MHz #VBH 58 MHz Sweep 2 ms (8001 pts)
Marker Trace Type ¥ Axiz Amplitude Marker Trace Type ¥ Axiz Amplitude
1R @ Tine 916.9 ps -59.78 dBu 1R @ Tine 363.2 ps -61.88 dBu
la @ Tine 2.914 ne -2.22 dB la @ Tine 1.478 ne 8.08 dB
2R (€3] Time 916.9 pe -50.78 dBm 2R (€3] Time 3632 pe -£1.88 dBm
20 @ Tine 2.926 ns 1.61 24 @ Tine 1.49 us -2.38 dB
MCS2 MCS3
duty factor [dB] = 10 x log ( 1.01[ms] / 1[ms] ) = 0.053 [dB] duty factor [dB] = 10 x log (0.77[ms] / 0.76[ms] ) = 0.074 [dB]
3 Agilent RL 3 Agilent RL
a Mkrg  1.81 ms a Mkr2  770.5 ps
Ref 16 dBm fitten 20 dB -1.93 dB Ref 16 dBm fitten 20 dB -2.56 dB
#Peak #Peak
e T T T T T T 1| — T 1 T T T 1 |
18 18
dB/ dB/
T T e T [ 1 I il LLLR [ A T |‘ | M
R R
LgAy i LyAy
5182 5182
Center 5.180 0868 GHz Span @ Hz Center 5.180 0868 GHz Span @ Hz
es BH 8 MHz #VBH 58 MHz Sweep 1.52 ms (8001 pts) es BH 8 MHz #VBH 58 MHz Sweep 1 ms (8001 pts)
Marker Trace Type ¥ Axiz Amplitude Marker Trace Type ¥ Axiz Amplitude
1R @ Tine 359.1 ps -63.58 dBu 1R @ Tine 87.13 ps -63.47 dBu
la @ Tine 997.7 pe 1.98 dB la @ Tine 757.4 pe 5.76 dB
2R (€3] Time 3591 pe -E3.58 dBm 2R (€3] Time 87.13 pe -£3.47 dBm
20 @ Tine 1.81 us -1.93 dB 24 @ Tine 7785 ps -2.56 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5180MHZz)

MCS4 MCS5
duty factor [dB] = 10 x log ( 0.53[ms] / 0.52[ms] ) = 0.103 [dB] duty factor [dB] = 10 x log (0.41[ms] / 0.4[ms] ) = 0.142 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2  529.9 ps a Mkr2  410.5 ps
Ref 16 dBm fitten 20 dB 8.37 dB Ref 16 dBm fitten 20 dB 8.62 dB
#Peak #Peak
e 1 I —— — I I R I
16 16
dB/ dB/
I N A T y T i T T I
H i |
3 R
LgAy LyAy
st 82 ' st 82 I '
Center 5.180 0868 GHz Span @ Hz Center 5.180 0868 GHz Span @ Hz
es BH § MHz #BH 568 MHz Sween 760 ps (8001 pts) es BH § MHz #BH 568 MHz Sween 520 ps (8001 pts)
Marker  Trace Type ¥ RAxie fnplitude Marker  Trace Type ¥ Axie fnplitude
1R @ Tine 71.92 ps -78.59 dBu 1R @ Tine 92.49 ps -68.97 dBu
la @ Tine S17.5 pe -2.88 dB la @ Tine 397.3 pe -1.85 dB
2R €3 Tine 7192 pe -78.59 dBm 2R €3 Tine 92.49 ps -68.97 dBn
20 @ Tine 529.9 ps 8.37 20 @ Tine 418.5 ps 8.62
MCS6 MCS7
duty factor [dB] = 10 x log ( 0.37[ms] / 0.36[ms] ) = 0.155 [dB] duty factor [dB] = 10 x log ( 0.34[ms] / 0.33[ms] ) = 0.169 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2  370.3 ps a Mkr2 3384 ps
Ref 16 dBm fitten 20 dB -5.91 dB Ref 16 dBm fitten 20 dB -2.23 dB
#Peak #Peak | |
Log Log
16 16
dB/ dB/
T
T ] ' il
LAy LAy # #
st 82 \ st 82 I
Center 5.180 0868 GHz Span @ Hz Center 5.180 0868 GHz Span @ Hz
es BH § MHz #BH 568 MHz Sween 520 ps (8001 pts) es BH § MHz #BH 568 MHz Sween 520 ps (8001 pts)
Marker  Trace Type ¥ Axie fnplitude Marker  Trace Type ¥ RAxie Anplitude
1R @ Tine 85.54 ps -63.93 dBu 1R @ Tine 133 ps -67.32 dBu
la @ Tine 357.3 p -1.97 dB la @ Tine 3255 pe -2.91 dB
2R €3 Tine 85.54 pe -62.93 dBn 2R €3 Tine 133 ps -67.32 dBm
20 @ Tine 378.3 ps -5.91 dB 20 @ Tine 338.4 ps -2.23

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 0(MCS)
Tx, 5180MHz Tx, 5220MHz
# Agilent R T 3 Agilent RL
Mkrl 5.185 13 GHz Mkrl 5.225 67 GHz
Ref @ dBm #Atten 18 dB -22.963 dBm Ref @ dBm #fAtten 19 dB -21.636 dBm
#Aug #Avg
Lag Log
i) i 10 1
dB/ dB/
/
/ \
\N“H
#PAvg Phvg
198 169
5152 51 52
Center 5.180 B8 GHz Span 48 MHz Center 5.226 B0 GHz Span 48 MHz
#Res BH 1 MHz +BH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
-10.87 dBm /26.0000 MHz -84.22 dBm/Hz -9.75 dBm  /26.0000 HHz -83.90 dBm/Hz
Tx, 5240MHz
3 Agilent RL
Mkrl 5.245 83 GHz
Ref & dBm #fAtten 19 dB -21.527 dBm
#Avg
Log
10 5
dB/
L~ [
Phvg
169
51 52
Center 5.246 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)
Channel Power Power Spectral Density
-9.53 dBm /26.0000 MHz -83.68 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5180MHZz)

#Res BH 1 MHz

Channel Power

-10.61 dBm /26.0000 MHz

#WBH 3 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-84.76 dBm/Hz

#Res BW 1 MHz #WBH 3 MHz

Channel Power

-10.62 dBm /26.0000 MHz

MCS0 MCS1
# Agilent R T 3 Agilent RL
Mkrl 5.185 13 GHz Mkrl 5.185 57 GHz

Ref @ dBm #Atten 18 dB -22.963 dBm Ref @ dBm #fAtten 19 dB -22.582 dBm
#Aug #Avg
Lag Log
16 5 10
dB/ dB/ \
#PAva #PAyg
198 169
5152 Hl 52
Center 5.180 B8 GHz Span 48 MHz Center 5.186 068 GHz i Span 48 MHz
#Res BH 1 MHz +BH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-10.87 dBm /26.0000 MHz -B4.2? dBm/Hz -18.57 dBm /26.8000 MHz -84.72 dBm/Hz

MCS2 MCS3
3 Agilent RL 3 Agilent RL
Mkrl 5.184 98 GHz Mkrl 5.185 57 GHz

Ref & dBm #fAtten 19 dB -22.581 dBm Ref & dBm #fAtten 19 dB -22.547 dBm
#Avg #Avg

Log Log

10 3 10

dB/ dB/

#PAvy #PAvy

169 169

HL $2 HL $2

Center 5.186 88 GHz - Span 48 MHz Center 5.186 88 GHz - Span 48 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-84.77 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile 1 +81 463 50 6401

: +81 463 50 6400
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5180MHZz)

MCS4 MCS5
3 Agilent RL 3 Agilent RL
Mkrl 5.186 23 GHz Mkrl 5.184 97 GHz
Ref @ dBm #Atten 16 dB -22.601 dBm Ref @ dBm #Atten 16 dB -22.502 dBm
#Avg #Avg
Log Log
16 16 5
dB/ dB/ \
e
L
1 .

#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.186 88 GHz - Span 48 MHz Center 5.186 88 GHz - Span 48 MHz

#Res BH 1 MHz

#WBH 3 MHz

Channel Power

-13.76 dBm /26.0000 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-87.91 dBm/Hz

#Res BH 1 MHz

Channel Power

-13.76 dBm /26.0000 MHz

#WBH 3 MHz

#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
-10.68 dBm /26.0000 MHz -84.83 dBm/Hz -10.71 dBm /26.0000 MHz -84.86 dBm/Hz

MCS6 MCS7
3 Agilent RL 3 Agilent RL
Mkrl 5.184 &3 GHz Mkrl 5.186 23 GHz

Ref & dBm #fAtten 19 dB -25.588 dBm Ref & dBm #fAtten 19 dB -25.583 dBm

#Avg #Avg

Log Log

16 1 16 1

dB/ 2 dB/ &

-1 I b1 I

#PAvy #PAvy

169 169

HL $2 HL $2

Center 5.186 88 GHz - Span 48 MHz Center 5.186 88 GHz - Span 48 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-87.91 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 2, (Tx 5180MHZz)

#Res BH 1 MHz

Channel Power

-10.43 dBm /26.0000 MHz

#WBH 3 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-84.64 dBm/Hz

#Res BH 1 MHz
Channel Power

-10.45 dBm /26.0000 MHz

#WBH 3 MHz

MCS0 MCS1
# Agilent R T 3 Agilent RL
Mkrl 5.187 37 GHz Mkrl 5.186 &7 GHz
Ref @ dBm #Atten 18 dB -21.944 dBm Ref @ dBm #fAtten 19 dB -22.354 dBm
#Aug #Avg
Lag Log
18 : 16 1
dB/ dB/ \
/

#PAva #PAyg
186 169
51 %2 HL $2
Center 5.180 B8 GHz Span 48 MHz Center 5.186 068 GHz i Span 48 MHz
#Res BH 1 MHz +BH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-18.11 dBm /26.0000 MHz -84.26 dBm/Hz -10.49 dBm /26.0000 MHz -84.64 dBm/Hz

MCS2 MCS3
3 Agilent RL 3 Agilent RL
Mkrl 5.186 &7 GHz Mkrl S5.187 13 GHz

Ref & dBm #fAtten 19 dB -22.348 dBm Ref & dBm #fAtten 19 dB -22.283 dBm
#Avg #Avg

Log Log

10 5 10 5

dB/ dB/

/ /

#PAvy #PAvy

169 169

HL $2 HL $2

Center 5.186 88 GHz - Span 48 MHz Center 5.186 88 GHz - Span 48 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-84.60 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile 1 +81 463 50 6401

: +81 463 50 6400
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 2, (Tx 5180MHZz)

Channel Power

-14.23 dBm /26.0000 MHz

Power Spectral Density

-86.38 dBm/Hz

Channel Power

-14.27 dBm /26.0000 MHz

MCS4 MCS5
3 Agilent RL 3 Agilent RL
Mkrl 5.186 98 GHz Mkrl 5.187 23 GHz
Ref @ dBm #Atten 16 dB -22.333 dBm Ref @ dBm #Atten 16 dB -22.303 dBm
#Avg #Avg
Log Log
16 5 16 5
dB/ dB/
/ ‘//

#PAvy #PAvy
169 169
Hl 52 Hl 52
Center 5.186 88 GHz - Span 48 MHz Center 5.186 88 GHz - Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-10.49 dBm /26.0000 MHz -84.64 dBm/Hz -10.48 dBm /26.0000 MHz -84.63 dBm/Hz

MCS6 MCS7
3 Agilent RL 3 Agilent RL
Mkrl 5.186 23 GHz Mkrl 5.187 47 GHz

Ref @ dBm #Atten 16 dB -25.955 dBm Ref @ dBm #Atten 16 dB -26.805 dBm
#Avg #Avg

Log Log

16 1 16 1

dB/ e dB/ —£

L [ a !

#PAvy #PAvy

169 169

Hl 52 Hl 52

Center 5.186 88 GHz - Span 48 MHz Center 5.186 88 GHz - Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Power Spectral Density

-86.42 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile 1 +81 463 50 6401

: +81 463 50 6400
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Test place

Date

Temperature / Humidity
Engineer

Mode

UL Japan, Inc. Shonan EMC Lab.
August 7, 2012

25deg.C

, 52%RH

Kenichi Adachi
Tx, IEEE802.11n (HT20), PN9,

Antena terminal power

(* SIA: Spectrum Analyzer)

No.5 Shielded Room

worst antenna :

worst data mode :

0 (MCS)

Ch Freq. S/IA (RMS)| Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZz] [dBm] [dB] [dB] [dB] [dBm] [mwW] [dBm] [mwW] [dB]
Low 5260.0 -10.73 3.15 20.23 0.04 12.69 18.56 23.98 250.00 11.29
Mid 5300.0 -10.88 3.16 20.23 0.04 12.55 17.97 23.98 250.00 11.43
High 5320.0 -10.41 3.25 20.23 0.04 13.11 20.44 23.98 250.00 10.87
Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss
EIRP (* SIA: Spectrum Analyzer) Reference Data
Ch Freq. S/IA (RMS)| Cable Atten. Duty [ Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp) (edrp) | (eirp) (eirp)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5260.0 -10.73 3.15 20.23 0.04 5.18 17.87 61.16 - - -
Mid 5300.0 -10.88 3.16 20.23 0.04 5.18 17.73 59.22 - - -
High 5320.0 -10.41 3.25 20.23 0.04 5.18 18.29 67.38 - - -
Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss + Antenna Gain
[Pre check]
Antenna 1
Mode Freq. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZ] [dBm] [dB] [dB] [dB] [dBm]
1 0 5260.0 -10.73 3.15 20.23 0.04 12.69 |Worst
1 1 5260.0 -10.79 3.15 20.23 0.07 12.66
1 2 5260.0 -10.83 3.15 20.23 0.06 12.61
1 3 5260.0 -10.88 3.15 20.23 0.08 12.58
1 4 5260.0 -10.85 3.15 20.23 0.12 12.65
1 5 5260.0 -10.91 3.15 20.23 0.15 12.62
1 6 5260.0 -14.37 3.15 20.23 0.17 9.18
1 7 5260.0 -14.40 3.15 20.23 0.19 9.17
Antenna 2
Mode Freq. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZ] [dBm] [dB] [dB] [dB] [dBm]
2 0 5260.0 -11.30 3.15 20.23 0.04 12.12
2 1 5260.0 -11.35 3.15 20.23 0.07 12.10
2 2 5260.0 -11.34 3.15 20.23 0.06 12.10
2 3 5260.0 -11.37 3.15 20.23 0.08 12.09
2 4 5260.0 -11.47 3.15 20.23 0.12 12.03
2 5 5260.0 -11.53 3.15 20.23 0.15 12.00
2 6 5260.0 -15.02 3.15 20.23 0.17 8.53
2 7 5260.0 -15.01 3.15 20.23 0.19 8.56
OLC Japan, Tnc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5260MHZz)

MCS0

MCS1
duty factor [dB] = 10 x log ( 2.93[ms] / 2.9[ms] ) = 0.035 [dB] duty factor [dB] = 10 x log ( 1.49[ms] / 1.47[ms] ) = 0.071 [dB]
3 Agilent RL 3 Agilent RL
a Mkrz 2926 ms a Mkrz  1.49 ms
Ref -10 dBm #fitten 10 dB -0.64 dB Ref -10 dBm #fitten 10 dB -0.62 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
LgAy LyAy
5182 5182
Center 5.260 0868 GHz Span @ Hz Center 5.260 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sween 4 ms (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 3 ms (8001 pts)
Marker Trace Type ¥ Axie Amplitude Marker Trace Type ¥ Axiz Amplitude
1R @ Tine 761 ps -21.17 dBu 1R @ Tine 7608.1 ps -21.59 dBu
la @ Tine 2.903 ne -8.47 dB la @ Tine L.466 ne -1.11 dB
2R (€3] Time 7EL pe -21.17 dBm 2R (€3] Time 7EE.L pe -21.69 dBm
20 @ Tine 2.926 ns -8.54 dB 24 @ Tine 1.49 us -8.82 dB
MCS2 MCS3
duty factor [dB] = 10 x log ( 1[ms] / 0.99[ms] ) = 0.063 [dB] duty factor [dB] = 10 x log (0.77[ms] / 0.76[ms] ) = 0.081 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2 1663 ms a Mkr2  770.2 ps
Ref -10 dBm #fitten 10 dB -4.35 dB Ref -10 dBm #fitten 10 dB -8.17 dB
#Peak #Peak
Log b Log
16 16
dB/ dB/
AT R I
LgAy LyAy
5182 5182
Center 5.260 0868 GHz Span @ Hz Center 5.260 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 2 ms (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 1.5 ms (6001 nts)
Marker Trace Type ¥ Axiz Amplitude Marker Trace Type ¥ Axiz Amplitude
1R @ Tine £32.8 ps -29.55 dBu 1R @ Tine 421.3 ps -33.91 dBu
la @ Tine 988.7 pe -8.18 dB la @ Tine 756 ps -8.51 dB
2R (€3] Time £32.8 pe -20.55 dBm 2R (€3] Time 421.2 pe -33.91 dBm
20 @ Tine 1.883 ns -4.35 dB 24 @ Tine 778.2 ps -8.17 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maxi

mum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5260MHZz)

MCS4

MCS5
duty factor [dB] = 10 x log ( 0.53[ms] / 0.52[ms] ) = 0.117 [dB] duty factor [dB] = 10 x log (0.41[ms] / 0.4[ms] ) = 0.152 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2  G30.5 ps a Mkr2  410.5 ps
Ref -10 dBm #fitten 10 dB 0.43 dB Ref -10 dBm #fitten 10 dB -8.25 dB
#Peak #Peak
Log Log
18 2 z 16 2 2
dB/ dB/
T ” ’\l\ T | H \‘ m T \”l ‘ F‘I L | Ll
‘ i Il ' T T
LgAy LyAy |
5182 5182
Center 5.260 0868 GHz Span @ Hz Center 5.260 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 1 ms (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 1 ms (8001 pts)
Marker Trace Type ¥ Axiz Amplitude Marker Trace Type ¥ Axiz Amplitude
1R @ Tine 2916 ps -33.72 dBu 1R @ Tine 322.8 ps -35.82 dBu
la @ Tine S16.4 pe -2.79 dB la @ Tine 396.4 pe 1.25 dB
2R (€3] Time 20916 pe -33.72 dBm 2R (€3] Time 322.8 pe -36.82 dBm
20 @ Tine 538.5 ps 8.43 20 @ Tine 418.5 ps -8.25 dB
MCS6 MCS7
duty factor [dB] = 10 x log ( 0.37[ms] / 0.36[ms] ) = 0.167 [dB] duty factor [dB] = 10 x log ( 0.34[ms] / 0.32[ms] ) = 0.186 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2  370.2 ps a Mkr2 3385 ps
Ref -10 dBm #fitten 10 dB -8.53 dB Ref -10 dBm #fitten 10 dB -6.01 dB
#Peak | | ‘ | | #Peak ‘ | |
Log Log
10 ; 10 b
dB/ dB/ X
17 I ‘
LAy 1 ;Iﬂ LAy
5182 5182
Center 5.260 0868 GHz Span @ Hz Center 5.260 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 1 ms (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 800 ps (8001 pts)
Marker Trace Type ¥ Axiz Amplitude Marker Trace Type ¥ Axiz Amplitude
1R @ Tine 328.4 ps -35.59 dBu 1R @ Tine 2608.6 ps -37.42 dBu
la @ Tine 3562 pe -1.74 dB la @ Tine 324.3 pe 2.23 dB
2R (€3] Time 328.4 pe ~36.59 dBm 2R (€3] Time 2B0.E pe -37.42 dBm
20 @ Tine 378.2 ps -8.53 20 @ Tine 338.5 ps -8.81 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 0(MCS)

Channel Power

-10.73 dBm /26.0000 MHz

Power Spectral Density

-84.88 dBm/Hz

Channel Power

-10.88 dBm /26.0000 MHz

Tx, 5260MHz Tx, 5300MHz
3 Agilent R T 3 Agilent R T

Mkrl 5.253 98 GHz Mkrl 5.295 13 GHz
Ref @ dBm Atten 16 dB -22.743 dBm Ref @ dBm Atten 16 dB -22.781 dBm
#Avg #Avg
Log Log
1@ s 1@ &
dB/ dB/

[ =
/ /

#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.266 88 GHz Span 48 MHz Center 5.306 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Power Spectral Density

-85.03 dBm/Hz

Channel Power

-10.41 dBm /26.0000 MHz

Tx, 5320MHz
3 Agilent R T
Mkrl 5.313 33 GHz

Ref @ dBm Atten 16 dB -22.375 dBm
#Avg
Log
16 5
dB/

/ \\
#PAvy
108
Hl 52
Center 5.326 88 GHz Span 48 MHz
#Res BH 1 MHz #YBH 3 MHz #3uweep 20 ms (1201 pts)

Power Spectral Density

-84.56 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 2, (Tx 5260MHZz)
MCS0 MCS1
3 Agilent R T 3 Agilent R T
Mkrl 5.253 98 GHz Mkrl 5.254 67 GHz
Ref & dBm Atten 10 dB -22.743 dBm Ref & dBm Atten 10 dB -22.753 dBm
#Avg #Avg
Log Log
18 ES 18 ES
dB/ dB/
[ ]
I T

#PAvy #PAvy
169 169
HL $2 HL $2
Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-10.73 dBm /26.0000 MHz -84.88 dBm/Hz -10.79 dBm /26.0000 MHz -84.94 dBm/Hz

MCS2 MCS3
3 Agilent R T 3 Agilent R T
Mkrl 5.253 77 GHz Mkrl 5.254 13 GHz
Ref & dBm Atten 10 dB -22.768 dBm Ref & dBm Atten 10 dB -22.724 dBm
#Avg #Avg
Log Log
16 5 16 5
dB/ dB/
[ | [ T
/ /

#PAvy #PAvy
169 169
HL $2 HL $2
Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-10.83 dBm /26.0000 MHz -84.98 dBm/Hz -10.88 dBm /26.0000 MHz -85.03 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile 1 +81 463 50 6401

: +81 463 50 6400
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 2, (Tx 5260MHZz)

Channel Power

-14.37 dBm /26.0000 MHz

Power Spectral Density

-88.52 dBm/Hz

Channel Power

-14.40 dBm /26.0000 MHz

MCS4 MCS5
3 Agilent R T 3 Agilent R T
Mkrl 5.254 98 GHz Mkrl 5.256 20 GHz
Ref & dBm fitten 18 dB -22.688 dBm Ref & dBm fitten 18 dB -22.794 dBm
#Avg #Avg ‘
Log Log
16 5 16 5
dB/ dB/
~]
/ /-/

#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-10.85 dBm /26.0000 MHz -84.99 dBm/Hz -10.91 dBm /26.0000 MHz -85.06 dBm/Hz

MCS6 MCS7
3 Agilent R T 3 Agilent R T
Mkrl 5.253 87 GHz Mkrl 5.253 93 GHz

Ref & dBm fitten 18 dB -26.152 dBm Ref & dBm fitten 18 dB -26.218 dBm
#Avg #Avg

Log Log

16 1 16

dB/ e dB/ & I ——

L1 Ty -1 T

#PAvy #PAvy

169 169

HL §2 HL §2

Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Power Spectral Density

-88.55 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 2, (Tx 5260MHZz)

Channel Power

-11.34 dBm /26.0000 MHz

Power Spectral Density

-85.49 dBm/Hz

Channel Power

-11.37 dBm /26.0000 MHz

MCS1
3 Agilent R T 3 Agilent R T
Mkrl 5.267 @3 GHz Mkrl 5.266 43 GHz

Ref & dBm fitten 18 dB -23.323 dBm Ref & dBm fitten 18 dB -23.324 dBm
#Avg #Avg
Log Log
16 S 16 1
B/ . B/ *
#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-11.30 dBm /26.0000 MHz -85.45 dBm/Hz -11.35 dBm /26.0000 MHz -85.50 dBm/Hz

MCS2 MCS3
3 Agilent R T 3 Agilent R T
Mkrl 5.266 37 GHz Mkrl 5.264 57 GHz

Ref & dBm fitten 18 dB -23.298 dBm Ref & dBm fitten 18 dB -23.321 dBm
#Avg #Avg

Log Log

16 S 16 1

B/ . B/ °

#PAvy #PAvy

169 169

HL §2 HL §2

Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Power Spectral Density

-85.52 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile 1 +81 463 50 6401

: +81 463 50 6400
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 2, (Tx 5260MHZz)
MCS4 MCS5
3 Agilent R T 3 Agilent R T
Mkrl 5.253 78 GHz Mkrl 5.264 99 GHz
Ref & dBm Atten 10 dB -23.345 dBm Ref & dBm Atten 10 dB -23.371 dBm
#Avg #Avg
Log Log
16 S 16 1
dB/ ? dB/ <
] L
/ /

#PAvy #PAvy
169 169
HL $2 HL $2
Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-11.47 dBm /26.0000 MHz -85.62 dBm/Hz -11.53 dBm /26.0000 MHz -85.68 dBm/Hz

MCS6 MCS7
3 Agilent R T 3 Agilent R T
Mkrl 5.267 &3 GHz Mkrl 5.267 47 GHz
Ref & dBm Atten 10 dB -26.541 dBm Ref & dBm Atten 10 dB -26.861 dBm
#Avg ‘ #Avg
Log ‘ Log
16 16
dB/ & dB/ 0.
L1 T L1 e

#PAvy #PAvy
169 169
HL $2 HL $2
Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-15.02 dBm /26.0000 MHz -89.17 dBm/Hz -15.01 dBm /26.0000 MHz -89.16 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile 1 +81 463 50 6401

: +81 463 50 6400
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Test place

Date

Temperature / Humidity
Engineer

Mode

UL Japan, Inc. Shonan EMC Lab.
August 22, 2012

25deg.C

, 50%RH

Hikaru Shirsawa
Tx, IEEE802.11n (HT20), PN9,

Antena terminal power

(* SIA: Spectrum Analyzer)

No.5 Shielded Room

worst antenna :

worst data mode :

0 (MCS)

Ch Freq. S/IA (RMS)| Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZz] [dBm] [dB] [dB] [dB] [dBm] [mwW] [dBm] [mwW] [dB]
Low 5500.0 -13.24 3.31 20.21 0.02 10.30 10.72 23.98 250.00 13.68
Mid 5580.0 -11.93 3.33 20.21 0.02 11.63 14.56 23.98 250.00 12.35
High 5700.0 -12.54 3.16 20.21 0.02 10.85 12.16 23.98 250.00 13.13
Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss
EIRP (* SIA: Spectrum Analyzer) Reference Data
Ch Freq. S/IA (RMS)| Cable Atten. Duty [ Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp) (edrp) | (eirp) (eirp)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5500.0 -13.24 3.31 20.21 0.02 4.02 14.32 27.05 - - -
Mid 5580.0 -11.93 3.33 20.21 0.02 4.02 15.65 36.74 - - -
High 5700.0 -12.54 3.16 20.21 0.02 4.02 14.87 30.70 - - -
Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss + Antenna Gain
[Pre check]
Antenna 1
Mode Freq. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZ] [dBm] [dB] [dB] [dB] [dBm]
1 0 5500.0 -13.24 3.31 20.21 0.02 10.30 |Worst
1 1 5500.0 -13.33 3.31 20.21 0.04 10.23
1 2 5500.0 -13.37 3.31 20.21 0.06 10.21
1 3 5500.0 -13.36 3.31 20.21 0.08 10.24
1 4 5500.0 -13.47 3.31 20.21 0.12 10.17
1 5 5500.0 -13.45 3.31 20.21 0.16 10.23
1 6 5500.0 -16.47 3.31 20.21 0.19 7.24
1 7 5500.0 -16.45 3.31 20.21 0.19 7.26
Antenna 2
Mode Freq. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZ] [dBm] [dB] [dB] [dB] [dBm]
2 0 5500.0 -13.39 3.31 20.21 0.02 10.15
2 1 5500.0 -13.63 3.31 20.21 0.04 9.93
2 2 5500.0 -13.57 3.31 20.21 0.06 10.01
2 3 5500.0 -13.67 331 20.21 0.08 9.93
2 4 5500.0 -13.48 3.31 20.21 0.12 10.16
2 5 5500.0 -13.54 3.31 20.21 0.16 10.14
2 6 5500.0 -17.40 3.31 20.21 0.19 6.31
2 7 5500.0 -17.42 3.31 20.21 0.19 6.29
OLC Japan, Tnc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5500MHZz)

MCS0 MCS1
duty factor [dB] = 10 x log (2.93[ms] / 2.91[ms] ) = 0.021 [dB] duty factor [dB] = 10 x log ( 1.49[ms] / 1.48[ms] ) = 0.044 [dB]
i Agilent T i Agilent T
a Mkrz 2927 ms a Mkrz  1.491 ms
Ref & dBm #fitten 10 dB 0.59 dB Ref & dBm #fitten 10 dB 0.46 dB
#Peak #Peak | | ‘ | | | |
Log Log
16 16
dB/ dB/
T T t
#LaPy #Lgfv
5182 5182
Center 5.500 0868 GHz Span @ Hz Center 5.500 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 5 ms (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 3 ms (8001 pts)
Marker  Trace Type W Rxie fnplitude Marker  Trace Type ¥ Axie fnplitude
1R @ Tine 1.811 ns -33.43 dBu 1R @ Tine 7725 ps -36.84 dBu
la @ Tine 2.913 ne -1.14 dB la @ Tine L1.476 ne 8.23 dB
2R €3 Tine L.811 ne -32.43 dBn 2R €3 Tine 7725 us -36.94 dBn
20 @ Tine 2.827 ns 8.89 24 @ Tine 1.091 ns 8.4 dB
MCS2 MCS3
duty factor [dB] = 10 x log ( 1.01[ms] / 1[ms] ) = 0.061 [dB] duty factor [dB] = 10 x log (0.77[ms] / 0.76[ms] ) = 0.079 [dB]
3 Agilent T # Agilent T
a Mkrg  1.81 ms a Mkr2 7703 ps
Ref & dBm #fitten 10 dB -0.44 dB Ref @ dBm #ftten 19 dB -8.12 dB
i —— (s e [ [
Log Log
16 18 "
dB/ dB/ J
1 ! [T i
I T T
#LaPy #LgAv
sl 82 $1 82
Center 5.500 809 GHz Span @ Hz Center 5,500 B0H GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 2 ms (8001 pts) Res BH 1 MHz +BH 3 MHz Sweep 1.5 ms (8081 pts)
Marker  Trace Type * Axis Amplitude Marker  Trace Type ¥ Axiz Anplitude
1R @ Tina 497 ps -32.43 dBu 1R €3 Tine 369.8 ps -36.80 dBu
la (€] Ting 996 ps -3.67 dB 1s (3 Tine 756.4 s -3.32 dB
2R €3 Tine 497 ps -32.43 dBm 2R 3 Tine 3698 ps _36.88 dBn
2a @ Tine 1.81 s -8.44 2a €] Tine 778.3 po -8.12 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5500MHZz)
MCS4 MCS5
duty factor [dB] = 10 x log ( 0.53[ms] / 0.52[ms] ) = 0.124 [dB] duty factor [dB] = 10 x log (0.41[ms] / 0.4[ms] ) = 0.16 [dB]
i Agilent T i Agilent T
a Mkr2  G30.5 ps a Mkr2  410.4 ps
Ref @ dBm #Atten 16 dB 0.60 dB Ref @ dBm #Atten 16 dB 0.96 dB
#Peak | | #Peak | | ‘
Log Log
16 | 16
dB/ 2 2 dB/ 2 2
R
i w T | ™ ! |
#LgAv m #LgAv W
5152 5152 T 1l
Center 5.500 0868 GHz Span @ Hz Center 5.500 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 1 ms (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 800 ps (8001 pts)
Marker  Trace Type W Rxis Fmplitude Marker  Trace Type W fxis Fimplitude
1R 3 Tine 266.4 ps -34.19 dBu 1R 3 Tine 221 ps 38,82 dBu
1a @ Tine S15.6 pe £.99 dB la @ Tine 3956 ps -5.15 4B
2R €] Tine 266.4 s 34,19 dBm 2R €] Tine 221 s 30,82 dBm
2a & Tine 5305 ps 8.60 dB 2a & Tine 418.4 s
MCS6 MCS7
duty factor [dB] = 10 x log ( 0.37[ms] / 0.36[ms] ) = 0.186 [dB] duty factor [dB] = 10 x log ( 0.34[ms] / 0.32[ms] ) = 0.192 [dB]
i Agilent T i Agilent T
a Mkr2  370.5 ps a Mkr2 3384 ps
Ref @ dBm #Atten 16 dB 0.95 dB Ref @ dBm #Atten 16 dB -6.31 dB
#Peak #Peak
Log Log
10 10 .
dB/ ., i B/ 2 2
— il I T T T ]
#Lafy m m #Lafy
51 s j 51 52 f
Center 5.500 0868 GHz Span @ Hz Center 5.500 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 800 ps (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 800 ps (8001 pts)
Marker  Trace Type W Rxis Fmplitude Marker  Trace Type W Rxis Fmplitude
1R 3 Tine 216.2 ps -37.84 dBu 1R 3 Tine 2187 ps -37.39 dBu
1a @ Tine 3IEE.5 pe 3.97 dB la @ Tine 3228 s 18.25 4B
2R €] Tine 216.2 s ~37.84 dBm 2R €] Tine 2187 us ~37.39 dBm
2a & Tine 3705 ps 8.88 dB 2a & Tine 338.4 ps -8.31 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 0(MCS)

Channel Power

-13.24 dBm /26.0000 MHz

Power Spectral Density

-87.39 dBm/Hz

Channel Power

-11.93 dBm /26.0000 MHz

Tx, 5500MHz Tx, 5580MHz
3 Agilent T 3 Agilent T

Mkrl 5.496 13 GHz Mkrl 5.574 17 GHz
Ref -1 dBm #Atten 16 dB -25.375 dBm Ref -1 dBm #Atten 16 dB -23.904 dBm
#Avg T #Avg i
Log L Log &
1@ 1@
dB/ dB/ \\

| T

#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.506 88 GHz Span 48 MHz Center 5.586 88 GHz Span 48 MHz
#Res BH 1 MHz #YBH 3 MHz #3uweep 20 ms (1201 pts) #Res BH 1 MHz #YBH 3 MHz #3uweep 20 ms (1201 pts)

Power Spectral Density

-86.07 dBm/Hz

TX, 5700MHz

# Agilent

Ref -10 dBm

#Atten 16 dB

T
Mkrl 5.696 @0 GHz
-24.554 dBm

#Avg

Log
16

dB/

S

#PAvy
169

Wl 52

Center 5.708 80 GHz
#Res BH 1 MHz

Channel Power

#WBH 3 MHz

-12.54 dBm /26.0000 MHz

Span 48 MHz
#Sween 20 ms (1201 pts)

Power Spectral Density

-86.69 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5500MHZz)

#Res BH 1 MHz

Channel Power

-13.37 dBm /26.0000 MHz

#WBH 3 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-87.52 dBm/Hz

#Res BH 1 MHz

Channel Power

-13.36 dBm /26.0000 MHz

#WBH 3 MHz

MCS0 MCS1
3 Agilent T 3 Agilent T
Mkrl 5.496 13 GHz Mkrl 5.495 53 GHz
Ref -1 dBm #Atten 16 dB -25.375 dBm Ref -1 dBm #Atten 16 dB -25.214 dBm
#Avg T #Avg
Log 5 Log Py
16 16 1
dB/ dB/
{1 T 1 e

#PAvy #PAvy
169 169
Hl 52 Hl 52
Center 5.506 88 GHz Span 48 MHz Center 5.506 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-13.24 dBm /26.0000 MHz -87.39 dBm/Hz -13.33 dBm /26.0000 MHz -87.48 dBm/Hz

MCS2 MCS3
3 Agilent T 3 Agilent T
Mkrl 5.493 53 GHz Mkrl 5.493 58 GHz
Ref -1 dBm #Atten 16 dB -25.267 dBm Ref -1 dBm #Atten 16 dB -25.153 dBm
#Avg #Avg
Log 1 Log 1
16 . 16 —
dB/ dB/
{1 Tl {1 T

#PAvy #PAvy
169 169
Hl 52 Hl 52
Center 5.506 88 GHz Span 48 MHz Center 5.506 88 GHz Span 48 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-87.51 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile 1 +81 463 50 6401

: +81 463 50 6400
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5500MHZz)

#Res BH 1 MHz

Channel Power

-16.47 dBm /26.0000 MHz

#WBH 3 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-90.62 dBm/Hz

#Res BH 1 MHz
Channel Power

-16.45 dBm /26.0000 MHz

#WBH 3 MHz

MCS4 MCS5
3 Agilent T 3 Agilent T
Mkrl 5.485 87 GHz Mkrl 5.485 38 GHz
Ref -10 dBm #fitten 10 dB -25.278 dBm Ref -10 dBm #fitten 10 dB -25.273 dBm
#Avg #Avg
Log 1 Log 1
16 - 16 -
dB/ dB/ / N
.| T T

#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.506 88 GHz Span 48 MHz Center 5.506 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-13.47 dBm /26.0000 MHz -87.62 dBm/Hz -13.45 dBm /26.0000 MHz -87.60 dBm/Hz

MCS6 MCS7
3 Agilent T 3 Agilent T
Mkrl 5.485 33 GHz Mkrl 5.483 37 GHz

Ref -10 dBm #fitten 10 dB -28.321 dBm Ref -10 dBm #fitten 10 dB -25.266 dBm
#Avg #Avg

Log 1 Log 1

16 o 16 2

dB/ dB/

#PAvy #PAvy

169 169

HL §2 HL §2

Center 5.506 88 GHz Span 48 MHz Center 5.506 88 GHz Span 48 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-90.59 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile 1 +81 463 50 6401

: +81 463 50 6400
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 2, (Tx 5500MHZz)

#Res BH 1 MHz

Channel Power

-13.57 dBm /26.0000 MHz

#WBH 3 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-87.72 dBm/Hz

#Res BH 1 MHz

Channel Power

-13.67 dBm /26.0000 MHz

#WBH 3 MHz

MCS0 MCS1
3 Agilent R T
% Agilent R T Mkrl 5.483 27 GHz
Mkrl 5.493 87 GHz Ref -10 dBm #fitten 10 dB -25.596 dBm
Ref -18 dBm #fitten 18 dB -25.401 dBm EHVQ ]
#Avg 1%9 &
1
ke ° 4B/
oB/ S
=1 o]
1 [~
#PAvy
WPhivg 169
160 HL §2
W52 Center 5.506 88 GHz Span 48 MHz
Center 5.508 8 GHz Span 46 Mz #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) Channel Power Power Spectral Density
Channel Power Power Spectral Density —1363 dBm /26.0000 MHz —87.78 dBm/Hz
-13.39 dBm /26.0000 MHz -87.54 dBm/Hz
MCS2 MCS3
3 Agilent R T 3 Agilent R T
Mkrl 5.483 77 GHz Mkrl 5.483 57 GHz
Ref -10 dBm #fitten 10 dB -25.515 dBm Ref -10 dBm #fitten 10 dB -25.608 dBm
#Avg #Avg
Log 1 Log 1(:
16 - 16
dB/ dB/
[ P |1 T
#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.506 88 GHz Span 48 MHz Center 5.506 88 GHz Span 48 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-87.81 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile 1 +81 463 50 6401

: +81 463 50 6400
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 2, (Tx 5500MHZz)

Channel Power

-17.40 dBm /26.0000 MHz

Power Spectral Density

-91.55 dBm/Hz

Channel Power

-17.42 dBm /26.0000 MHz

MCS4 MCS5
3 Agilent R T 3 Agilent R T
Mkrl 5.967 43 GHz Mkrl 5.482 37 GHz
Ref -10 dBm #fitten 10 dB -25.414 dBm Ref -10 dBm #fitten 10 dB -25.367 dBm
#Avg #Avg
Log 1 Log 1
16 < 16
dB/ dB/
1 T 1 Tl

#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.506 88 GHz Span 48 MHz Center 5.506 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-13.48 dBm /26.0000 MHz -87.63 dBm/Hz -13.54 dBm /26.0000 MHz -87.69 dBm/Hz

MCS6 MCS7
3 Agilent R T 3 Agilent R T
Mkrl 5.483 67 GHz Mkrl 5.483 83 GHz

Ref -10 dBm #fitten 10 dB -29.113 dBm Ref -10 dBm #fitten 10 dB -29.224 dBm
#Avg #Avg
Log T Log T
16 L) 16 &
dB/ dB/
#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.506 88 GHz Span 48 MHz Center 5.506 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Power Spectral Density

-91.57 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile 1 +81 463 50 6401

: +81 463 50 6400
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

No.5 Shielded Room

Test place UL Japan, Inc. Shonan EMC Lab.
Date August 30, 2012
Temperature / Humidity 25deg.C , 45%RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT20), PN9, worst data mode : 8 (MCS)
Antena terminal power (* SIA: Spectrum Analyzer)
Antenna Freq. SIA (RMS) | Cable Atten. Duty Result Total Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [dBm] [mW] [dBm] [mW] [dB]
5180.0 -11.08 3.02 20.24 0.04 12.22 15.29 33.80 16.99 50.00 1.70
Antl 5220.0 -11.30 3.03 20.24 0.04 12.01 15.20 33.09 16.99 50.00 1.79
5240.0 -11.39 3.12 20.24 0.04 12.01 15.22 33.29 16.99 50.00 1.77
5180.0 -10.97 3.02 20.24 0.04 12.33
Ant2 5220.0 -10.96 3.03 20.24 0.04 12.35
5240.0 -11.00 3.12 20.24 0.04 12.40
Sample Calculation:  Result (Antl) or (Ant2) [dBm] = Reading [dBm] + Cable Loss [dB] + Atten. Loss [dB]
Total Result = Result (Ant1) [mW] + Result (Ant2) [mW]
EIRP (* SIA: Spectrum Analyzer) Reference Data
Antenna Freq. SIA (RMS)| Cable Atten. Duty [ Antenna| Result Total Result Limit Margin
Reading Loss Loss factor Gain (e.irp) | (eirp) (edrp) | (eirp) (eirp.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [dBm] [mW] [dBm] [mW] [dB]
5180.0 -10.97 3.02 20.24 0.04 5.18 17.51 20.47 111.39 - - -
Antl 5220.0 -10.96 3.03 20.24 0.04 5.18 17.53 20.38 109.06 - - -
5240.0 -11.00 3.12 20.24 0.04 5.18 17.58 20.40 109.72 - - -
5180.0 -11.08 3.02 20.24 0.04 5.18 17.40
Ant2 5220.0 -11.30 3.03 20.24 0.04 5.18 17.19
5240.0 -11.39 3.12 20.24 0.04 5.18 17.19

Sample Calculation:

Result (Antl) or (Ant2) [dBm] = Reading [dBm] + Cable Loss [dB] + Atten. Loss [dB] + Antenna Gain [dBi]
Total Result = Result (Ant1) [mW] + Result (Ant2) [mW]

[Pre check]
Antenna 1
Mode Freg. |S/A (Peak)[ Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZ] [dBm] [dB] [dB] [dB] [dBm]
1 8 5180.0 -10.97 3.03 20.24 0.04 12.34
1 9 5180.0 -11.10 3.03 20.24 0.08 12.25
1 10 5180.0 -11.13 3.03 20.24 0.12 12.26
1 11 5180.0 -11.15 3.03 20.24 0.15 12.27
1 12 5180.0 -11.19 3.03 20.24 0.21 12.29
1 13 5180.0 -11.21 3.03 20.24 0.27 12.33
1 14 5180.0 -14.39 3.03 20.24 0.32 9.20
1 15 5180.0 -14.46 3.03 20.24 0.32 9.13
Antenna 2
Mode Freg. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZ] [dBm] [dB] [dB] [dB] [dBm]
2 8 5180.0 -11.08 3.03 20.24 0.04 12.23
2 9 5180.0 -11.15 3.03 20.24 0.08 12.20
2 10 5180.0 -11.17 3.03 20.24 0.12 12.22
2 11 5180.0 -11.16 3.03 20.24 0.15 12.26
2 12 5180.0 -11.22 3.03 20.24 0.21 12.26
2 13 5180.0 -11.40 3.03 20.24 0.27 12.14
2 14 5180.0 -15.06 3.03 20.24 0.32 8.53
2 15 5180.0 -15.05 3.03 20.24 0.32 8.54

Antenna 1+ 2

Result

[dBm]

15.30
15.23
15.25
15.28
15.29
15.24
11.89
11.85

Worst

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

. +81 463 50 6400
: +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5180MHZz)
MCS8 MCS9
duty factor [dB] = 10 x log ( 1.49[ms] / 1.48[ms] ) = 0.043 [dB] duty factor [dB] = 10 x log (0.77[ms] / 0.76[ms] ) = 0.078 [dB]
3 Agilent RL 3 Agilent RL
a Mkrl  1.48 ms a Mkr2 7735 ps
Ref -10 dBm #fitten 10 dB 1.44 dB Ref -10 dBm #fitten 10 dB -3.07 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
I L
LgAy LyAy
5182 5182
Center 5.180 0868 GHz Span @ Hz Center 5.180 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 3 ms (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 1.5 ms (6001 nts)
Marker Trace Type ¥ Axiz Amplitude Marker Trace Type ¥ Axiz Amplitude
1R @ Tine 988.2 ps -34.57 dBu 1R @ Tine 424 ps -32.84 dBu
la @ Tine 1.48 us 1.44 dB la @ Tine 759.7 pe -3.85 dB
2R (€3] Time 988.2 pe -34.57 dBm 2R (€3] Time 424 ps -32.84 dBm
20 @ Tine 1.494 ns -8.83 dB 24 @ Tine 7735 ps -3.87
MCS10 MCS11
duty factor [dB] = 10 x log ( 0.53[ms] / 0.52[ms] ) = 0.116 [dB] duty factor [dB] = 10 x log (0.41[ms] / 0.4[ms] ) = 0.15 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2 G346 ps a Mkr2  414.2 ps
Ref -10 dBm #fitten 10 dB 0.11 dB Ref -10 dBm #fitten 10 dB -0.28 dB
#Peak #Peak
Log Log
18 2 2 18 H 2
dB/ dB/
T | T i T AN, WAL
I f | | '
LgAy LyAy
5182 5182
Center 5.180 0868 GHz Span @ Hz Center 5.180 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 1 ms (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 1 ms (8001 pts)
Marker Trace Type ¥ Axiz Amplitude Marker Trace Type ¥ Axiz Amplitude
1R @ Tine 298.6 ps -34.82 dBu 1R @ Tine 326.9 ps -34.86 dBu
la @ Tine 52085 p -2.18 dB la @ Tine 480.2 pe -8.16 dB
2R (€3] Time 2006 pe -24.82 dBm 2R (€3] Time 326.9 pe -324.86 dBm
20 @ Tine 534.6 ps 8.11 20 @ Tine 414.2 ps -8.28 dB

UL Japan, Inc.

Shonan E

MC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5180MHZz)
MCS12 MCS13
duty factor [dB] = 10 x log ( 0.29[ms] / 0.28[ms] ) = 0.213 [dB] duty factor [dB] = 10 x log (0.23[ms] / 0.22[ms] ) = 0.267 [dB]
3 Agilent RL 3 Agilent R T
a Mkr2 2945 ps a Mkr2 2344 ps
Ref -1 dBm #Atten 16 dB -0.96 dB Ref -1 dBm #Atten 16 dB -6.22 dB
#Peak #Peak
Log Log
18 2 2 10 2F] 2
dB/ dB/
|H| |-|| i L H‘I‘W‘ T r[ 1 | H T T T
[ ] T T
LAy # LAy <#
st 82 \ st 82 \
Center 5.180 0868 GHz Span @ Hz Center 5.180 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 800 ps (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 700 ps (8001 pts)
Marker  Trace Type W Rxis Fimplitude Marker  Trace Type W Rxis Fmplitude
1R 3 Tine 2813 ps -32.71 dBu 1R 3 Tine 2719 ps -34.87 dBu
la &N Tine 28084 ps -B.51 4B la &N Tine 2284 ps -1.58 4B
2R @ Tine 2813 s 33,71 dBm R € Tine 2719 s 34,67 dBm
2a & Tine 2945 ps -B.B6 dB 2a & Tine 234.4 ps -8.22 dB
MCS14 MCS15
duty factor [dB] = 10 x log (0.21[ms] / 0.2[ms] ) = 0.317 [dB] duty factor [dB] = 10 x log (0.2[ms] / 0.18[ms] ) = 0.318 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2  214.8 ps a Mkr2 1984 ps
Ref -1 dBm #Atten 16 dB 0.24 dB Ref -1 dBm #Atten 16 dB 8.23 dB
heak | | \ \ | | \ \ | I heak
Log Log
16 2R — 16
dB/ dB/
1110 A
| 1 1T o !
|
LAy ‘l LAy
st 82 ' st 82
Center 5.180 0868 GHz Span @ Hz Center 5.180 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 500 ps (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 500 ps (8001 pts)
Marker  Trace Type W fixis Fmplitude Marker  Trace Type W fxis Fmplitude
1R 3 Tine 1733 ps -35.65 dBu 1R 3 Tine 167.4 ps -36.18 dBu
la &N Tine 199.7 ps -2.89 4B la &N Tine 184.4 ps 8.17 dB
2R @ Tine 1733 us ~35.65 dBm R € Tine 167.4 us ~36.18 dBm
2a & Tine 214.8 ps 8.24 dB 2a & Tine 198.4 ps 8.23 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile : +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 8(MCS), Antenna port 1

Tx, 5180MHz TX, 5220MHz
3 Agilent R T 3 Agilent R T
Mkrl 5.185 33 GHz Mkrl 5.215 83 GHz
Ref -1 dBm #Atten 16 dB -22.842 dBm Ref -1 dBm #Atten 16 dB -22.595 dBm
#Avg . #Avg N
Lag L3 Log %3
1@ 1@
B/ / B/
1 T T
#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.180 0868 GHz Span 48 MHz Center 5.226 88 GHz Span 48 MHz

#Res BW 1 MHz #WBH 3 MHz

Channel Power

-10.97 dBm /26.0000 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-85.12 dBm/Hz

#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Power Spectral Density

-85.11 dBm/Hz

Channel Power

-10.96 dBm /26.0000 MHz

TX, 5240MHz

# Agilent

Ref -10 dBm #ftten 10 dB

R T
Mkrl 5.243 77 GHz
-22.887 dBm

#Avg T

Log
16

dB/ /

#PAvy
169

Wl 52

Center 5.248 80 GHz

#Res BW 1 MHz #WBH 3 MHz

Channel Power

-11.00 dBEm /26.0000 MHz

Span 48 MHz
#Sween 20 ms (1201 pts)

Power Spectral Density

-85.15 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 8(MCS), Antenna port 2
Tx, 5180MHz Tx, 5220MHz
3 Agilent R T 3 Agilent R T
Mkrl 5.186 13 GHz Mkrl 5.227 67 GHz
Ref -18 dBm #fAtten 19 dB -22.753 dBm Ref -18 dBm #fAtten 19 dB -23.134 dBm
#Avg 1 #Avg N
Log Log
16 16
dB/ 7 5 dB/ 7 A
= =
#PAvy #PAvy
169 169
HL $2 HL $2
Center 5.186 88 GHz Span 48 MHz Center 5.226 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
-11.08 dBm /26.0000 MHz -85.23 dBm/Hz -11.30 dBm /26.0000 MHz -85.45 dBm/Hz
Tx, 5240MHz
3 Agilent R T
Mkrl 5.246 27 GHz
Ref -18 dBm #fAtten 19 dB -23.262 dBm
#Avg n
Log
16
dB/ \
/ \‘\x
#PAvy
169
HL $2
Center 5.246 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)
Channel Power Power Spectral Density
-11.39 dBm /26.0000 MHz -85.54 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No

.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5180MHZz)

#Res BH 1 MHz
Channel Power

-11.13 dBm /26.0000 MHz

#WBH 3 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-85.28 dBm/Hz

#Res BH 1 MHz #WBH 3 MHz
Channel Power

-11.15 dBm /26.0000 MHz

MCS8 MCS9
3 Agilent R T 3 Agilent R T
Mkrl 5.185 33 GHz Mkrl 5.185 93 GHz
Ref -10 dBm #fitten 10 dB -22.842 dBm Ref -10 dBm #fitten 10 dB -23.920 dBm
#Avg . #Avg n
Log 53 Log -
16 16
dB/ / dB/
I T o ™
#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.180 0868 GHz Span 48 MHz Center 5.180 0868 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
-10.97 dBm /26.0000 MHz -85.12 dBm/Hz -11.10 dBm /26.0000 MHz -85.25 dBm/Hz
MCS10 MCS11
3 Agilent R T 3 Agilent R T
Mkrl 5.185 88 GHz Mkrl 5.184 18 GHz
Ref -10 dBm #fitten 10 dB -23.918 dBm Ref -10 dBm #fitten 10 dB -22.995 dBm
#Avg N #Avg T
Log < Log
16 16
dB/ dB/ /
B T [
L] | | I
#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.180 0868 GHz Span 48 MHz Center 5.180 0868 GHz Span 48 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-85.30 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5180MHZz)

MCS12 MCS13
3 Agilent R T 3 Agilent R T

Mkrl 5.183 58 GHz Mkrl 5.176 8@ GHz
Ref -1 dBm #Atten 16 dB -22.871 dBm Ref -1 dBm #Atten 16 dB -22.812 dBm
#Avg #Avg
Log Log
1@ 1@
B/ / — B/ ,// \\-.m

I B [ P

#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.180 0868 GHz Span 48 MHz Center 5.180 0868 GHz Span 48 MHz

#Res BH 1 MHz

#WBH 3 MHz

Channel Power

-11.19 dBm /26.0000 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-85.34 dBm/Hz

#Res BH 1 MHz

Channel Power

#WBH 3 MHz

-11.21 dBm /26.0000 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-85.36 dBm/Hz

#Res BH 1 MHz

#WBH 3 MHz

Channel Power

-14.39 dBm /26.0000 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-868.54 dBm/Hz

#Res BH 1 MHz

Channel Power

#WBH 3 MHz

-14.46 dBm /26.0000 MHz

MCS14 MCS15
i Agilent R T i Agilent R T

Mkrl 5.183 67 GHz Mkrl 5.186 26 GHz
Ref -1 dBm #Atten 16 dB -25.967 dBm Ref -1 dBm #Atten 16 dB -26.137 dBm
#Avg #Avg
Log Log s

L+}
1@ 1@
dB/ dB/ / 3
L1 I T

#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.180 0868 GHz Span 48 MHz Center 5.180 0868 GHz Span 48 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-86.61 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 2, (Tx 5180MHZz)

#Res BH 1 MHz

#WBH 3 MHz

Channel Power

-11.17 dBm /26.0000 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-85.32 dBm/Hz

#Res BH 1 MHz

#WBH 3 MHz

Channel Power

-11.16 dBm /26.0000 MHz

MCS8 MCS9
3 Agilent R T 3 Agilent R T
Mkrl 5.186 13 GHz Mkrl 5.187 @3 GHz
Ref -10 dBm #fitten 10 dB -22.753 dBm Ref -10 dBm #fitten 10 dB -22.860 dBm
#Avg #Hvg 1
Lag Log o
16 16
dB/ / , dB/ N
=

#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.186 88 GHz Span 48 MHz Center 5.186 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-11.08 dBm /26.0000 MHz -85.23 dBm/Hz -11.15 dBm /26.0000 MHz -85.30 dBm/Hz

MCS10 MCS11
i Agilent R T i Agilent R T
Mkrl 5.187 23 GHz Mkrl 5.185 18 GHz

Ref -10 dBm #fitten 10 dB -22.959 dBm Ref -10 dBm #fitten 10 dB -22.865 dBm
#Avg N #Avg .

Log & Log 0

16 16

dB/ dB/

#PAvy #PAvy

169 169

HL §2 HL §2

Center 5.186 88 GHz Span 48 MHz Center 5.186 88 GHz Span 48 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-85.31 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 2, (Tx 5180MHZz)

MCS12 MCS13
3 Agilent R T 3 Agilent R T

Mkrl 5.187 23 GHz Mkrl 5.187 58 GHz
Ref -1 dBm #Atten 16 dB -22.836 dBm Ref -1 dBm #Atten 16 dB -22.938 dBm
#Avg N #Avg .
Log 3 Log £
1@ 1@
oB/ i oB/ / 5
#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.186 88 GHz Span 48 MHz Center 5.186 88 GHz Span 48 MHz

#Res BH 1 MHz

#WBH 3 MHz

Channel Power

-15.06 dBm /26.0000 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-89.21 dBm/Hz

#Res BH 1 MHz

Channel Power

#WBH 3 MHz

-15.05 dBm /26.0000 MHz

#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
-11.22 dBm /26.0000 MHz -85.37 dBm/Hz -11.40 dBm /26.0000 MHz -85.55 dBm/Hz

MCS14 MCS15
i Agilent R T i Agilent R T
Mkrl S5.187 47 GHz Mkrl S5.187 27 GHz

Ref -18 dBm #fAtten 19 dB -26.528 dBm Ref -18 dBm #fAtten 19 dB -26.581 dBm

#Avg #Avg

Log 1 Log 1

10 = 10 =

dB/ S dB/

| T

#PAvy #PAvy

169 169

HL $2 HL $2

Center 5.186 88 GHz Span 48 MHz Center 5.186 88 GHz Span 48 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-89.20 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

No.5 Shielded Room

Test place UL Japan, Inc. Shonan EMC Lab.
Date August 7, 2012
Temperature / Humidity 25deg.C , 52%RH
Engineer Kenichi Adachi
Mode Tx, IEEE802.11n (HT20), PN9, worst data mode : 8 (MCS)
Antena terminal power (* SIA: Spectrum Analyzer)
Antenna Freq. SIA (RMS) | Cable Atten. Duty Result Total Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [dBm] [mW] [dBm] [mW] [dB]
5260.0 -10.72 3.15 20.23 0.04 12.70 15.46 35.19 23.98 250.00 8.51
Antl 5300.0 -10.87 3.16 20.23 0.04 12.56 15.23 33.36 23.98 250.00 8.75
5320.0 -10.57 3.25 20.23 0.04 12.95 15.48 35.34 23.98 250.00 8.50
5260.0 -11.23 3.15 20.23 0.04 12.19
Ant2 5300.0 -11.58 3.16 20.23 0.04 11.85
5320.0 -11.59 3.25 20.23 0.04 11.93
Sample Calculation:  Result (Antl) or (Ant2) [dBm] = Reading [dBm] + Cable Loss [dB] + Atten. Loss [dB]
Total Result = Result (Ant1) [mW] + Result (Ant2) [mW]
EIRP (* SIA: Spectrum Analyzer) Reference Data
Antenna Freq. SIA (RMS)| Cable Atten. Duty [ Antenna| Result Total Result Limit Margin
Reading Loss Loss factor Gain (e.irp) | (eirp) (edrp) | (eirp) (eirp.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [dBm] [mW] [dBm] [mW] [dB]
5260.0 -10.72 3.15 20.23 0.04 5.18 17.88 20.64 116.01 - - -
Antl 5300.0 -10.87 3.16 20.23 0.04 5.18 17.74 20.41 109.95 - - -
5320.0 -10.57 3.25 20.23 0.04 5.18 18.13 20.66 116.47 - - -
5260.0 -11.23 3.15 20.23 0.04 5.18 17.37
Ant2 5300.0 -11.58 3.16 20.23 0.04 5.18 17.03
5320.0 -11.59 3.25 20.23 0.04 5.18 17.11

Sample Calculation:

Result (Antl) or (Ant2) [dBm] = Reading [dBm] + Cable Loss [dB] + Atten. Loss [dB] + Antenna Gain [dBi]
Total Result = Result (Ant1) [mW] + Result (Ant2) [mW]

[Pre check]
Antenna 1
Mode Freg. |S/A (Peak)[ Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZ] [dBm] [dB] [dB] [dB] [dBm]
1 8 5260.0 -10.72 3.15 20.23 0.04 12.70
1 9 5260.0 -10.81 3.15 20.23 0.09 12.66
1 10 5260.0 -10.92 3.15 20.23 0.12 12.58
1 11 5260.0 -10.86 3.15 20.23 0.16 12.68
1 12 5260.0 -10.92 3.15 20.23 0.22 12.68
1 13 5260.0 -10.98 3.15 20.23 0.27 12.67
1 14 5260.0 -14.55 3.15 20.23 0.30 9.13
1 15 5260.0 -14.56 3.15 20.23 0.32 9.14
Antenna 2
Mode Freg. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZ] [dBm] [dB] [dB] [dB] [dBm]
2 8 5260.0 -11.23 3.15 20.23 0.04 12.19
2 9 5260.0 -11.41 3.15 20.23 0.09 12.06
2 10 5260.0 -11.54 3.15 20.23 0.12 11.96
2 11 5260.0 -11.60 3.15 20.23 0.16 11.94
2 12 5260.0 -11.73 3.15 20.23 0.22 11.87
2 13 5260.0 -11.82 3.15 20.23 0.27 11.83
2 14 5260.0 -15.31 3.15 20.23 0.30 8.37
2 15 5260.0 -15.32 3.15 20.23 0.32 8.38

Antenna 1+ 2

Result

[dBm]

15.46
15.38
15.29
15.33
15.31
15.28
11.78
11.79

Worst

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

. +81 463 50 6400
: +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5260MHz)
MCS8 MCS9
duty factor [dB] = 10 x log ( 1.49[ms] / 1.48[ms 0.042 [dB] duty factor [dB] = 10 x log ( 0.78[ms] / 0.76[ms 0.085 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2 1,494 ms a Mkr2 7753 ps
Ref & dBm #fitten 10 dB -0.18 dB Ref & dBm #fitten 10 dB -0.20 dB
#Peak #Peak
e 1 I . — T [ [T T T T T |
16 16
dB/ dB/
T — T
LgAy LyAy
5182 5182
Center 5.260 0868 GHz Span @ Hz Center 5.260 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 3 ms (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 2 ms (8001 pts)
Marker  Trace Type ¥ Axie fnplitude Marker  Trace Type ¥ Axie fnplitude
1R @ Tine 916.9 ps -33.71 dBu 1R @ Tine 7715 ps -33.57 dBu
la @ Tine 1.48 us 1.95 dB la @ Tine 760.2 pe 8.94 dB
2R €3 Tine 916.9 pe -32.71 dBu 2R €3 Tine TTLE pe -32.57 dBm
20 @ Tine 1.494 ns -8.18 dB 24 @ Tine 775.3 ps -8.28 dB
MCS10 MCS11
duty factor [dB] = 10 x log ( 0.53[ms] / 0.52[ms 0.118 [dB] duty factor [dB] = 10 x log ( 0.41[ms] / 0.4[ms] 0.157 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2 G343 ps a Mkr2  414.2 ps
Ref & dBm #fitten 10 dB -0.36 dB Ref & dBm #fitten 10 dB -0.62 dB
#Peak #Peak
e 1 I —— — 1 T T ]
16 " 16
dB/ 2 dB/ P 3
M1 ‘ LI [ L I | L
T T I ‘ \ \
LgAy LyAy m
sz sz |
Center 5.260 0868 GHz Span @ Hz Center 5.260 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 1 ms (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 1 ms (8001 pts)
Marker  Trace Type W Axie fnplitude Marker  Trace Type ¥ Axie fnplitude
1R @ Tine 196.5 ps -32.88 dBu 1R @ Tine 298.8 ps -31.33 dBu
la @ Tine 519.9 ps £.82 dB la @ Tine 399.5 p -3.49 dB
2R €3 Tine 196.5 pe -32.38 dBn 2R €3 Tine 288.8 pe -31.33 dBm
20 @ Tine 534.3 ps -8.36 dB 20 @ Tine 414.2 ps -8.82 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5260MHz)

MCS12 MCS13
duty factor [dB] = 10 x log ( 0.29[ms] / 0.28[ms 0.221 [dB] duty factor [dB] = 10 x log ( 0.23[ms] / 0.22[ms 0.268 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2 2944 ps a Mkrl  220.4 ps
Ref @ dBm #Atten 16 dB 0.18 dB Ref @ dBm #Atten 16 dB -6.35 dB
#Peak ‘ ‘ | #Peak | | ‘ ‘
Log Log
16 16
dB/ z 2 dB/ 2 2
I ] ‘I |\ w!‘ LIl ” T || L] | T 1 | T ml L |‘ ”” R ||"- i ]
} —
LAy m H Lofiv m
51 s L s1 s [
Center 5.260 0868 GHz Span @ Hz Center 5.260 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 700 ps (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 600 ps (8001 pts)
Marker  Trace Type W Rxis Fimplitude Marker  Trace Type W fxis Fmplitude
1R 3 Tine 2411 ps -32.99 dBu 1R 3 Tine 236 ps -33.14 dBu
la @ Tine 279.8 ps 8.35 dB la @ Tine 228.4 ps -8.35 dB
2R €3 Tine 2411 pe -32.99 dBn 2R €3 Tine 236 s 33,14 dBm
2a & Tine 294.4 ps 8.18 dB 2a & Tine 2345 ps 8.84 d
MCS14 MCS15
duty factor [dB] = 10 x log ( 0.21[ms] / 0.2[ms] 0.303 [dB] duty factor [dB] = 10 x log ( 0.2[ms] / 0.18[ms] 0.322 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2 2139 ps a Mkrl 1843 ps
Ref @ dBm #Atten 16 dB 2.75 dB Ref @ dBm #Atten 16 dB 8.35 dB
#Peak #Peak
Log Log
16 16
dB/ , _ dB/
] 1
1 i 1 I '
Lgfy :@ H Lgfy iii
st sz stos2 il It
Center 5.260 0868 GHz Span @ Hz Center 5.260 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 600 ps (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 500 ps (8001 pts)
Marker  Trace Type W fxis Fmplitude Marker  Trace Type W Rxis Fmplitude
1R 3 Tine 2376 ps -37.31 dBu 1R 3 Tine 161.2 ps -37.72 dBu
la @ Tine 199.5 p 8.08 dB la @ Tine 184.3 p 8.35 dB
2R €3 Tine 237.6 pe -37.31 dBu 2R €3 Tine 161.2 s ~37.72 dBm
2a & Tine 2139 ps 2.75 dB 2a & Tine 1985 ps -8.89 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
1 +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 8(MCS), Antenna port 1

Channel Power

-10.72 dBm /26.0000 MHz

Power Spectral Density

-84.87 dBm/Hz

Channel Power

-10.87 dBm /26.0000 MHz

TX, 5260MHz Tx, 5300MHz
i Agilent R T i Agilent R T

Mkrl 5.254 83 GHz Mkrl 5.293 97 GHz
Ref @ dBm Atten 16 dB -22.602 dBm Ref @ dBm Atten 16 dB -22.758 dBm
#Avg #Avg
Log Log
16 5 16 >
dB/ dB/

I
| =] . I

#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.266 88 GHz Span 48 MHz Center 5.306 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Power Spectral Density

-85.02 dBm/Hz

Channel Power

-10.57 dBm /26.0000 MHz

Tx, 5320MHz
3 Agilent R T

Mkrl 5.313 93 GHz
Ref @ dBm Atten 16 dB -22.421 dBm
#Avg
Log
16 5
dB/

[
/

#PAvy
108
Hl 52
Center 5.326 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Power Spectral Density

-84.72 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 8(MCS), Antenna port 2

Channel Power

-11.23 dBm /26.0000 MHz

Power Spectral Density

-85.38 dBm/Hz

Channel Power

-11.58 dBm /26.0000 MHz

Tx, 5260MHz Tx, 5300MHz
3 Agilent R T 3 Agilent R T
Mkrl 5.267 13 GHz Mkrl 5.293 13 GHz
Ref @ dBm Atten 16 dB -23.129 dBm Ref @ dBm Atten 16 dB -23.603 dBm
#Avg #Avg
Log Log
16 : 16 1
B/ ~ B/ °
1 T
#PAvy #PAvy
169 169
Hl 52 Hl 52
Center 5.266 88 GHz Span 48 MHz Center 5.306 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Power Spectral Density

-85.73 dBm/Hz

Channel Power

-11.59 dBm /26.0000 MHz

TX, 5320MHz
i Agilent R T
Mkrl 5.313 98 GHz
Ref @ dBm Atten 16 dB -23.633 dBm
#Avg
Log
1@ !
dB/ °
= T
/’/
#PAvy
108
Hl 52
Center 5.326 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Power Spectral Density

-85.74 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5260MHZz)

Channel Power

-10.92 dBm /26.0000 MHz

Power Spectral Density

-85.87 dBm/Hz

Channel Power

-10.86 dBm /26.0000 MHz

MCS8 MCS9
3 Agilent R T 3 Agilent R T
Mkrl 5.254 83 GHz Mkrl 5.254 70 GHz
Ref & dBm fitten 18 dB -22.602 dBm Ref & dBm fitten 18 dB -22.645 dBm
#Avg #Avg
Log Log
16 5 16 5
dB/ dB/
[

#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-10.72 dBm /26.0000 MHz -84.87 dBm/Hz -10.81 dBm /26.0000 MHz -84.96 dBm/Hz

MCS10 MCS11
3 Agilent R T 3 Agilent R T
Mkrl 5.253 97 GHz Mkrl 5.253 73 GHz

Ref & dBm fitten 18 dB -22.776 dBm Ref & dBm fitten 18 dB -22.668 dBm
#Avg #Avg

Log Log

16 > 16 5

dB/ dB/

] ]
/ /

#PAvy #PAvy

169 169

HL §2 HL §2

Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Power Spectral Density

-85.01 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5260MHZz)

MCS12 MCS13
3 Agilent R T 3 Agilent R T
Mkrl 5.253 70 GHz Mkrl 5.255 97 GHz
Ref & dBm fitten 18 dB -22.629 dBm Ref & dBm fitten 18 dB -22.482 dBm
#Avg #Avg
Log Log
16 5 16
dB/ dB/
| =] T
_,./ //

#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-10.92 dBm /26.0000 MHz -85.06 dBm/Hz -10.98 dBm /26.0000 MHz -85.13 dBm/Hz

MCS14 MCS15
3 Agilent R T 3 Agilent R T
Mkrl 5.256 23 GHz Mkrl 5.256 38 GHz

Ref & dBm fitten 18 dB -26.973 dBm Ref & dBm fitten 18 dB -26.237 dBm
#fvg T #Avg

Log ‘ Log

16 1 16

dB/ dB/

k] 11 I~
=

#PAvy #PAvy

169 169

HL §2 HL §2

Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Channel Power

-14.55 dBm /26.0000 MHz

Power Spectral Density

-86.70 dBm/Hz

Channel Power

-14.56 dBm /26.0000 MHz

Power Spectral Density

-86.71 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 2, (Tx 5260MHZz)
MCS8 MCS9
3 Agilent R T 3 Agilent R T
Mkrl 5.267 13 GHz Mkrl 5.267 23 GHz
Ref & dBm Atten 10 dB -23.123 dBm Ref & dBm Atten 10 dB -23.312 dBm
#Avg #Avg
Log 0 Log
16 16 1
dB/ ~ dB/ ®
[ =

#PAvy #PAvy
169 169
HL $2 HL $2
Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-11.23 dBm /26.0000 MHz -85.38 dBm/Hz -11.41 dBm /26.0000 MHz -85.56 dBm/Hz

MCS10 MCS11
3 Agilent R T 3 Agilent R T
Mkrl 5.267 23 GHz Mkrl 5.264 97 GHz
Ref & dBm Atten 10 dB -23.558 dBm Ref & dBm Atten 10 dB -23.375 dBm
#Avg #Avg
Log Log
16 1 16 S
dB/ ; 2 dB/ - 2
| -1 [~

#PAvy #PAvy

169 169

HL $2 HL $2

Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-11.54 dBm /26.0000 MHz -85.69 dBm/Hz -11.60 dBm /26.0000 MHz -85.75 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile

113




Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 2, (Tx 5260MHZz)
MCS12 MCS13
3 Agilent R T 3 Agilent R T
Mkrl 5.267 53 GHz Mkrl 5.267 58 GHz
Ref & dBm Atten 10 dB -23.545 dBm Ref & dBm Atten 10 dB -23.413 dBm
#Avg #Avg
Log Log
16 1 16 S
dB/ ® dB/ - — ° N
e \1\ ] 1 T

#PAvy #PAvy
169 169
HL $2 HL $2
Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-11.73 dBm /26.0000 MHz -85.88 dBm/Hz -11.82 dBm /26.0000 MHz -85.97 dBm/Hz

MCS14 MCS15
3 Agilent R T 3 Agilent R T
Mkrl 5.267 47 GHz Mkrl 5.267 33 GHz
Ref & dBm Atten 10 dB -26.913 dBm Ref & dBm Atten 10 dB -26.937 dBm
#Avg #Avg
Log Log
16 16
dB/ / ° dB/ ko
-1 T~ |1 |

#PAvy #PAvy
169 169
HL $2 HL $2
Center 5.266 88 GHz Span 48 MHz Center 5.266 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-15.31 dBm /26.0000 MHz -89.46 dBm/Hz -15.32 dBm /26.0000 MHz -89.47 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Test
Date

place

Temperature / Humidity

Engi
Mod

neer

Maximum Conducted Output Power (Conducted)

UL Japan, Inc. Shonan EMC Lab.
August 30, 2012
25deg.C , 45%RH
Hikaru Shirasawa

No.5 Shielded Room

e Tx, IEEE802.11n (HT20), PN9, worst data mode : 8 (MCS)
Antena terminal power (* SIA: Spectrum Analyzer)
Antenna Freq. SIA (RMS) | Cable Atten. Duty Result Total Result Limit Margin
Reading Loss Loss factor

[MHz] [dBm] [dB] [dB] [dB] [dBm] [dBm] [mW] [dBm] [mW] [dB]
5500.0 -13.28 331 20.21 0.04 10.28 13.19 20.83 23.98 250.00 10.79

Antl 5580.0 -12.03 3.33 20.21 0.04 11.55 1431 27.00 23.98 250.00 9.67
5700.0 -12.59 3.16 20.21 0.04 10.82 13.76 23.78 23.98 250.00 10.22
5500.0 -13.49 331 20.21 0.04 10.07

Ant2 5580.0 -12.54 3.33 20.21 0.04 11.04
5700.0 -12.73 3.16 20.21 0.04 10.68

Sample Calculation:  Result (Antl) or (Ant2) [dBm] = Reading [dBm] + Cable Loss [dB] + Atten. Loss [dB]
Total Result = Result (Ant1) [mW] + Result (Ant2) [mW]
EIRP (* SIA: Spectrum Analyzer) Reference Data
Antenna Freq. SIA (RMS)| Cable Atten. Duty [ Antenna| Result Total Result Limit Margin
Reading Loss Loss factor Gain (e.irp) | (eirp) (edrp) | (eirp) (eirp.)

[MHz] [dBm] [dB] [dB] [dB] [dBi] [dBm] [dBm] [mW] [dBm] [mW] [dB]
5500.0 -13.28 331 20.21 0.04 4.02 14.30 17.21 52.57 - - -

Antl 5580.0 -12.03 3.33 20.21 0.04 4.02 15.57 18.33 68.14 - - -
5700.0 -12.59 3.16 20.21 0.04 4.02 14.84 17.78 60.00 - - -
5500.0 -13.49 331 20.21 0.04 4.02 14.09

Ant2 5580.0 -12.54 3.33 20.21 0.04 4.02 15.06
5700.0 -12.73 3.16 20.21 0.04 4.02 14.70

Sample Calculation:

[Pre check]

Result (Antl) or (Ant2) [dBm] = Reading [dBm] + Cable Loss [dB] + Atten. Loss [dB] + Antenna Gain [dBi]
Total Result = Result (Ant1) [mW] + Result (Ant2) [mW]

Antenna 1
Mode Freg. |S/A (Peak)[ Cable Atten. Duty Result
Reading Loss Loss factor

(MCS) [MHZ] [dBm] [dB] [dB] [dB] [dBm]
1 8 5500.0 -13.28 3.31 20.21 0.04 10.28
1 9 5500.0 -13.40 3.31 20.21 0.08 10.20
1 10 5500.0 -13.42 3.31 20.21 0.12 10.22
1 11 5500.0 -13.46 3.31 20.21 0.16 10.22
1 12 5500.0 -13.49 3.31 20.21 0.22 10.25
1 13 5500.0 -13.54 3.31 20.21 0.27 10.25
1 14 5500.0 -16.46 3.31 20.21 0.30 7.36
1 15 5500.0 -16.67 3.31 20.21 0.33 7.18

Antenna 2
Mode Freq. |S/A (Peak)[ Cable Atten. Duty Result
Reading Loss Loss factor

(MCS) [MHZ] [dBm] [dB] [dB] [dB] [dBm]
2 8 5500.0 -13.49 3.31 20.21 0.04 10.07
2 9 5500.0 -13.57 3.31 20.21 0.08 10.03
2 10 5500.0 -13.61 3.31 20.21 0.12 10.03
2 11 5500.0 -13.68 3.31 20.21 0.16 10.00
2 12 5500.0 -13.75 3.31 20.21 0.22 9.99
2 13 5500.0 -13.78 3.31 20.21 0.27 10.01
2 14 5500.0 -17.67 3.31 20.21 0.30 6.15
2 15 5500.0 -17.71 3.31 20.21 0.33 6.14

Antenna 1+ 2

Result

[dBm]

13.19
13.13
13.14
13.12
13.13
13.14
9.81
9.70

Worst

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

. +81 463 50 6400
: +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5500MHZz)

MCS8 MCS9
duty factor [dB] = 10 x log ( 1.49[ms] / 1.48[ms] ) = 0.041 [dB] duty factor [dB] = 10 x log (0.77[ms] / 0.76[ms] ) = 0.08 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2 1,495 ms a Mkr2 7741 ps
Ref -10 dBm #fitten 10 dB 0.21 dB Ref -10 dBm #fitten 10 dB 0.12 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
Tt 1 1 t T
T
LgAy LyAy
5182 5182
Center 5.500 0868 GHz Span @ Hz Center 5.500 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 3 ms (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 1.5 ms (6001 nts)
Marker Trace Type ¥ Axiz Amplitude Marker Trace Type ¥ Axiz Amplitude
1R @ Tine 884.6 ps -34.81 dBu 1R @ Tine 492.8 ps -34.79 dBu
la @ Tine 1.481 ne -7.58 dB la @ Tine 759.9 pe -3.29 dB
2R (€3] Time 8846 pe -24.81 dBm 2R (€3] Time 492.8 pe -24.79 dBm
20 @ Tine 1.495 ns 8.21 24 @ Tine 7741 ps 8.12
MCS10 MCS11
duty factor [dB] = 10 x log ( 0.53[ms] / 0.52[ms] ) = 0.122 [dB] duty factor [dB] = 10 x log (0.41[ms] / 0.4[ms] ) = 0.155 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2 G345 ps a Mkr2 4145 ps
Ref -10 dBm #fitten 10 dB -0.63 dB Ref -10 dBm #fitten 10 dB 0.52 dB
i i —— T T T T T ]
Log Log
18 ¥ 3 18 > z
dB/ dB/ 1] A
] ‘ T T T T T T l
|
Loy i Lafv L]
5182 5182
Center 5.500 0868 GHz Span @ Hz Center 5.500 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 1 ms (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 1 ms (8001 pts)
Marker Trace Type ¥ Axiz Amplitude Marker Trace Type ¥ Axiz Amplitude
1R @ Tine 274.6 ps -31.49 dBu 1R @ Tine 275.1 ps -35.21 dBu
la @ Tine 519.8 ps -8.44 dB la @ Tine 488 ps 1.83 dB
2R (€3] Time 274.6 pe -31.49 dBm 2R (€3] Time 2751 pe -36.21 dBm
20 @ Tine 5345 ps -8.83 20 @ Tine 4145 ps 8.52 dB

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5500MHZz)

MCS12 MCS13
duty factor [dB] = 10 x log ( 0.29[ms] / 0.28[ms] ) = 0.222 [dB] duty factor [dB] = 10 x log (0.23[ms] / 0.22[ms] ) = 0.269 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2 2945 ps a Mkre 2346 ps
Ref -10 dBm #fitten 10 dB .05 dB Ref -10 dBm #fitten 10 dB -0.64 dB
#Peak #Peak
e T 1 ] | . N |
18 2 18 z E
dB/ dB/
[ ] ‘
T i T
LgAy LyAy
| |
5182 5182
Center 5.500 0868 GHz Span @ Hz Center 5.500 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sween 300 ps (8001 pts) es BH 1 MHz #WBH 3 MHz Sween 700 ps (8001 pts)
Marker  Trace Type ¥ Axie Anplitude Marker  Trace Type ¥ Axie fnplitude
1R @ Tine 276.4 ps -34.75 dBu 1R @ Tine 239.6 ps -33.55 dBu
la @ Tine 279.8 ps 8.63 dB la @ Tine 22085 p -1.42 dB
2R €3 Tine 276.4 pe -34.75 dBm 2R €3 Tine 2396 us -32.55 dBm
20 @ Tine 2845 ps 8.85 dB 20 @ Tine 234.6 ps -8.84
MCS14 MCS15
duty factor [dB] = 10 x log (0.21[ms] / 0.2[ms] ) = 0.299 [dB] duty factor [dB] = 10 x log (0.2[ms] / 0.18[ms] ) = 0.325 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2  214.4 ps a Mkr2 1984 ps
Ref -10 dBm #fitten 10 dB 0.00 dB Ref -10 dBm #fitten 10 dB 0.53 dB
heak | | heak | | \ | \ | I
Log Log
16 16 5
dB/ dB/ P
T T L T T
LAy w LAy w
51 s \ st 32 [ \
Center 5.500 0868 GHz Span @ Hz Center 5.500 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sween 600 ps (8001 pts) es BH 1 MHz #WBH 3 MHz Sween 500 ps (8001 pts)
Marker  Trace Type W RAxie fnplitude Marker  Trace Type ¥ RAxie fnplitude
1R @ Tine 185.3 ps -38.88 dBu 1R @ Tine 162 ps -39.88 dBu
la @ Tine 2881 p -8.26 dB la @ Tine 184.1 ps 1.13 dB
2R €3 Tine 185.3 pe -38.34 dBm 2R €3 Tine 162 ps -30.33 dBm
20 @ Tine 214.4 ps 8.88 20 @ Tine 198.4 ps 8.58 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 8(MCS), Antenna port 2

Channel Power

-13.49 dBm /26.0000 MHz

Power Spectral Density

-87.64 dBm/Hz

Channel Power

-12.54 dBm /26.0000 MHz

Tx, 5500MHz Tx, 5580MHz
3 Agilent T 3 Agilent T
Mkrl 5.434 97 GHz Mkrl 5.573 58 GHz
Ref -1 dBm #Atten 16 dB -25.422 dBm Ref -1 dBm #Atten 16 dB -24.404 dBm
#Avg #Avg
Log 2) Log <1>
16 16
dB/ 5 dB/ /
| T ey,
#PAvy #PAvy
169 169
Hl 52 Hl 52
Center 5.506 88 GHz Span 48 MHz Center 5.586 88 GHz Span 48 MHz
#Res BH 1 MHz #YBH 3 MHz #3uweep 20 ms (1201 pts) #Res BH 1 MHz #YBH 3 MHz #3uweep 20 ms (1201 pts)

Power Spectral Density

-86.69 dBm/Hz

TX, 5700MHz

# Agilent

Ref -10 dBm

#Atten 16 dB

T
Mkrl 5.682 63 GHz
-24.478 dBm

#Avg

1

Log
16

(]

dB/

#PAvy
169

Wl 52

Center 5.700 @
#Res BH 1 MHz

GHz

#WBH 3 MHz

Channel Power

-12.73 dBm /26.0000 MHz

Span 48 MHz
#Sween 20 ms (1201 pts)

Power Spectral Density

-86.88 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Tx, IEEE802.11n (HT20), PN9, worst antenna port 1, worst data mode 8(MCS), Antenna port 2

Channel Power

-13.28 dBm /26.0000 MHz

Power Spectral Density

-87.43 dBm/Hz

Channel Power

-12.03 dBm /26.0000 MHz

Tx, 5500MHz Tx, 5580MHz
3 Agilent T 3 Agilent T
Mkrl 5.495 23 GHz Mkrl 5.573 78 GHz
Ref -1 dBm #Atten 16 dB -25.892 dBm Ref -1 dBm #Atten 16 dB -24.108 dBm
#Avg #Avg
Log & Log &
16 16
dB/ dB/ /
[ | T
#PAvy #PAvy
169 169
Hl 52 Hl 52
Center 5.500 0868 GHz Span 48 MHz Center 5.586 88 GHz Span 48 MHz
#Res BH 1 MHz #YBH 3 MHz #3uweep 20 ms (1201 pts) #Res BH 1 MHz #YBH 3 MHz #3uweep 20 ms (1201 pts)

Power Spectral Density

-86.18 dBm/Hz

TX, 5700MHz

# Agilent

Ref -10 dBm

#Atten 16 dB

T
Mkrl 5.683 60 GHz
-24.489 dBm

#Avg

Log
16

1
(]

dB/

!

#PAvy
169

Wl 52

Center 5.700 @
#Res BH 1 MHz

GHz

#WBH 3 MHz

Channel Power

-12.59 dBm /26.0000 MHz

Span 48 MHz
#Sween 20 ms (1201 pts)

Power Spectral Density

-86.74 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5500MHZz)

Channel Power

-13.28 dBm /26.0000 MHz

Power Spectral Density

-87.43 dBm/Hz

Channel Power

-13.40 dBm /26.0000 MHz

MCS8 MCS9
i Agilent T i Agilent T

Mkrl 5.495 23 GHz Mkrl 5.495 27 GHz
Ref -1 dBm #Atten 16 dB -25.892 dBm Ref -1 dBm #Atten 16 dB -25.216 dBm
#Avg #Avg
Log & Log 1
1@ 1@ @
dB/ dB/

| ™

#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.500 0868 GHz Span 48 MHz Center 5.500 0868 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Power Spectral Density

-87.55 dBm/Hz

#Res BH 1 MHz

#WBH 3 MHz

Channel Power

-13.42 dBm /26.0000 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-87.57 dBm/Hz

#Res BH 1 MHz

Channel Power

#WBH 3 MHz

-13.46 dBm /26.0000 MHz

MCS10 MCS11
3 Agilent T 3 Agilent T

Mkrl 5.493 67 GHz Mkrl 5.496 17 GHz
Ref -1 dBm #Atten 16 dB -25.174 dBm Ref -1 dBm #Atten 16 dB -25.195 dBm
#Avg #Avg
Log 3 Log
1@ - 1@
dB/ dB/ i N

11 T I~

#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.500 0868 GHz Span 48 MHz Center 5.500 0868 GHz Span 48 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-87.61 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 1, (Tx 5500MHZz)

MCS12 MCS13
3 Agilent T 3 Agilent T

Mkrl 5.496 17 GHz Mkrl 5.496 18 GHz
Ref -1 dBm #Atten 16 dB -25.195 dBm Ref -1 dBm #Atten 16 dB -25.162 dBm
#Avg #Avg
Log Log
1@ 1@
dB/ dB/ /

| T 1 Ty

#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.500 0868 GHz Span 48 MHz Center 5.500 0868 GHz Span 48 MHz

#Res BH 1 MHz

#WBH 3 MHz

Channel Power

-13.49 dBm /26.0000 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-87.64 dBm/Hz

#Res BH 1 MHz
Channel Power

-13.54 dBm /26.0000 MHz

#WBH 3 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-87.69 dBm/Hz

#Res BH 1 MHz

#WBH 3 MHz

Channel Power

-16.46 dBm /26.0000 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-90.61 dBm/Hz

#Res BH 1 MHz
Channel Power

-16.67 dBm /26.0000 MHz

#WBH 3 MHz

MCS14 MCS15
i Agilent T i Agilent T

Mkrl 5.496 33 GHz Mkrl 5.496 27 GHz
Ref -1 dBm #Atten 16 dB -25.893 dBm Ref -1 dBm #Atten 16 dB -28.197 dBm
#Avg #Avg
Log n Log i
1@ 1@
B/ / B/
#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.500 0868 GHz Span 48 MHz Center 5.500 0868 GHz Span 48 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-90.82 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 2, (Tx 5500MHZz)

MCS8 MCS9
i Agilent T i Agilent T

Mkrl 5.434 97 GHz Mkrl 5.567 38 GHz
Ref -1 dBm #Atten 16 dB -25.422 dBm Ref -1 dBm #Atten 16 dB -25.514 dBm
#Avg #Avg
Log 1 Log 1
1@ < 1@ i
dB/ dB/ /

= ] = ]

#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.506 88 GHz Span 48 MHz Center 5.506 88 GHz Span 48 MHz

#Res BH 1 MHz

Channel Power

-13.49 dBm /26.0000 MHz

#WBH 3 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-87.64 dBm/Hz

#Res BH 1 MHz #WBH 3 MHz
Channel Power

-13.57 dBm /26.0000 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-87.72 dBm/Hz

#Res BH 1 MHz

Channel Power

-13.61 dBm /26.0000 MHz

#WBH 3 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-87.76 dBm/Hz

#Res BH 1 MHz #WBH 3 MHz
Channel Power

-13.68 dBm /26.0000 MHz

MCS10 MCS11
i Agilent T i Agilent T

Mkrl 5.494 77 GHz Mkrl 5.492 33 GHz
Ref -1 dBm #Atten 16 dB -25.514 dBm Ref -1 dBm #Atten 16 dB -25.513 dBm
#Avg #Avg
Log 1 Log .
1@ i 1@
B/ / B/

[.~1 ! L1 !

#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.506 88 GHz Span 48 MHz Center 5.506 88 GHz Span 48 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-87.83 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT20), antenna port 2, (Tx 5500MHZz)

Channel Power

-13.75 dBm /26.0000 MHz

Power Spectral Density

-87.98 dBm/Hz

Channel Power

-13.78 dBm /26.0000 MHz

MCS12 MCS13
3 Agilent T 3 Agilent T

Mkrl 5.494 77 GHz Mkrl 5.567 26 GHz
Ref -1 dBm #Atten 16 dB -25.529 dBm Ref -1 dBm #Atten 16 dB -25.483 dBm
#Avg #Avg
Log S Log Y
16 16
dB/ N dB/ A

L T =1 T

#PAvy #PAvy
169 169
Hl 52 Hl 52
Center 5.506 88 GHz Span 48 MHz Center 5.506 88 GHz Span 48 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Power Spectral Density

-87.93 dBm/Hz

#Res BH 1 MHz

#WBH 3 MHz

Channel Power

-17.67 dBm /26.0000 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-91.82 dBm/Hz

#Res BH 1 MHz #WBH 3 MHz
Channel Power

-17.71 dBm /26.0000 MHz

MCS14 MCS15
3 Agilent T 3 Agilent T
Mkrl 5.567 18 GHz Mkrl 5.565 98 GHz
Ref -1 dBm #Atten 16 dB -29.334 dBm Ref -1 dBm #Atten 16 dB -29.321 dBm
#Avg #Avg
Log 1 Log 1
1@ < 1@ <
dB/ dB/ \
#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.506 88 GHz Span 48 MHz Center 5.506 88 GHz Span 48 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-91.86 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 3, 2012
Temperature / Humidity 26 deg.C , 50 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna : worst data mode : 0 (MCS)
Antena terminal power (* SIA: Spectrum Analyzer)
Ch Freq. S/IA (Peak) [ Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZz] [dBm] [dB] [dB] [dB] [dBm] [mwW] [dBm] [mwW] [dB]
Low 5190.0 -9.75 222 20.24 0.04 12.75 18.84 16.99 50.00 4.24
Mid
High 5230.0 -8.48 2.22 20.24 0.04 14.02 25.23 16.99 50.00 2.97
Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss
EIRP (* SIA: Spectrum Analyzer) Reference Data
Ch Freq. S/IA (Peak) [ Cable Atten. Duty [ Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp) (edrp) | (eirp) (eirp)
[MHZz] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5190.0 -9.75 2.22 20.24 0.04 5.18 17.93 62.09 - - -
Mid
High 5230.0 -8.48 2.22 20.24 0.04 5.18 19.20 83.18 - - -

Sample Calculation:

Result = Reading + Cable Loss + Atten. Loss + Antenna Gain

Worst

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401

[Pre check]
Antenna 1
Mode Freq. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZ] [dBm] [dB] [dB] [dB] [dBm]
1 0 5190.0 -9.75 2.22 20.24 0.04 12.75
1 1 5190.0 -10.27 2.22 20.24 0.07 12.26
1 2 5190.0 -10.19 2.22 20.24 0.11 12.38
1 3 5190.0 -10.16 2.22 20.24 0.14 12.44
1 4 5190.0 -10.22 2.22 20.24 0.20 12.44
1 5 5190.0 -10.27 2.22 20.24 0.26 12.45
1 6 5190.0 -13.55 222 20.24 0.28 9.19
1 7 5190.0 -13.47 2.22 20.24 0.31 9.30
Antenna 2
Mode Freq. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZ] [dBm] [dB] [dB] [dB] [dBm]
2 0 5190.0 -10.24 2.22 20.24 0.04 12.26
2 1 5190.0 -10.26 2.22 20.24 0.07 12.27
2 2 5190.0 -10.52 2.22 20.24 0.11 12.05
2 3 5190.0 -10.30 2.22 20.24 0.14 12.30
2 4 5190.0 -10.48 2.22 20.24 0.20 12.18
2 5 5190.0 -10.25 2.22 20.24 0.26 12.47
2 6 5190.0 -14.36 2.22 20.24 0.28 8.38
2 7 5190.0 -14.35 2.22 20.24 0.31 8.42
OLC Japan, Tnc.
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT40), antenna port 1, (Tx 5190MHz)

MCS0 MCS1
duty factor [dB] = 10 x log ( 1.44[ms] / 1.43[ms] ) = 0.036 [dB] duty factor [dB] = 10 x log (0.75[ms] / 0.73[ms] ) = 0.074 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2 1438 ms a Mkr2 746 ps
Ref 16 dBm fitten 20 dB -1.93 dB Ref 16 dBm fitten 20 dB -2.99 dB
#Peak #Peak
e 1 | | e | I I
16 16
dB/ dB/
LK "‘”\ I
il
R #2 ]
LgAy LyAy i
5182 5182
Center 5.190 0868 GHz Span @ Hz Center 5.190 0868 GHz Span @ Hz
es BH 8 MHz #VBH 58 MHz Sweep 2 ms (8001 pts) es BH 8 MHz #VBH 58 MHz Sweep 1 ms (8001 pts)
Marker  Trace Type ¥ Axie fnplitude Marker  Trace Type W Axie Anplitude
1R @ Tine 152 ps -62.49 dBu 1R @ Tine 193.6 ps -65.28 dBu
la @ Tine 1.426 ne -8.79 dB la @ Tine 732.4 pe 4.93 dB
2R €3 Tine 182 ps -62.49 dBm 2R €3 Tine 183.6 pe -65.23 dBm
20 @ Tine 1.438 ns -1.93 24 @ Tine 746 ps -2.99 dB
MCS2 MCS3
duty factor [dB] = 10 x log (0.51[ms] / 0.5[ms] ) = 0.108 [dB] duty factor [dB] = 10 x log ( 0.4[ms] / 0.39[ms] ) = 0.141 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2 G141 ps a Mkr2  397.8 ps
Ref 16 dBm fitten 20 dB -1.16 dB Ref 16 dBm fitten 20 dB 2.69 dB
#Peak | ‘ | #Peak | ‘ | |
Log Log
16 16 L
dB/ dB/
T 0
T T T Al
R
LgAy LyAy "
sz | sz \ ‘
Center 5.190 0868 GHz Span @ Hz Center 5.190 0868 GHz Span @ Hz
es BH § MHz #BH 568 MHz Sween 760 ps (8001 pts) es BH § MHz #BH 568 MHz Sween 520 ps (8001 pts)
Marker  Trace Type W Axie fnplitude Marker  Trace Type ¥ Axie Anplitude
1R @ Tine 182.2 ps -69.49 dBu 1R @ Tine 94.83 ps -74.51 dBu
la @ Tine SBLS pe 5.53 dB la @ Tine 385.1 pe 13.85 dB
2R €3 Tine 182.2 pe -69.49 dBm 2R €3 Tine 94.33 s -74.51 dBm
20 @ Tine 5141 ps -1.16 dB 20 @ Tine 397.8 ps 2.569
UL Japan, Inc.

Shonan E

MC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile :

: +81 463 50 6400
+81 463 50 6401
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Test Report No.:

32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT40), antenna port 1, (Tx 5190MHz)

MCS4 MCS5
duty factor [dB] = 10 x log ( 0.28[ms] / 0.27[ms] ) = 0.195 [dB] duty factor [dB] = 10 x log ( 0.23[ms] / 0.21[ms] ) = 0.257 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2  281.8 ps a Mkr2 226 ps
Ref 16 dBm fitten 20 dB -2.69 dB Ref 16 dBm fitten 20 dB -4.61 dB
#Peak | | | | #Peak
Log Log
16 16 |
dB/ dB/
\ ’ T Il Tt T t I
" R
LgAy LyAy
st 82 \ stosg ‘
Center 5.190 0868 GHz Span @ Hz Center 5.190 0868 GHz Span @ Hz
es BH § MHz #BH 568 MHz Sween 520 ps (8001 pts) es BH § MHz #UBH 50 Mz Sween 300 ps (8001 pts)
Marker  Trace Type W Axie fnplitude Marker  Trace Type ¥ Axie fnplitude
1R @ Tine 136.3 ps -68.51 dBu 1R @ Tine 38.79 ps -62.89 dBu
la @ Tine 269.4 p 9.95 dB la @ Tine 213 ps -2.59 dB
2R €3 Tine 136.3 pe -68.51 dBu 2R €3 Tine 20.79 us -62.39 dBm
20 @ Tine 281.8 ps -2.89 dB 20 @ Tine 226 ps -4.51
MCS6 MCS7
duty factor [dB] = 10 x log (0.21[ms] / 0.19[ms] ) = 0.276 [dB] duty factor [dB] = 10 x log (0.19[ms] / 0.18[ms] ) = 0.305 [dB]
3 Agilent RL 3 Agilent RL
a Mkr2  205.9 ps a Mkr2 198 ps
Ref 16 dBm fitten 20 dB 11.19 dB Ref 16 dBm fitten 20 dB 15.36 dB
#Peak #Peak
Log Log
16 16
dB/ dB/
W 1\ | AN T il T T T T T 7 Tt “ |‘|||. ‘1 f ||
LgAy LyAy w
st 82 Jil 1 st 82 '
Center 5.190 0868 GHz Span @ Hz Center 5.190 0868 GHz Span @ Hz
es BH § MHz #BH 568 MHz Sween 300 ps (8001 pts) es BH § MHz #UBH 50 Mz Sween 300 ps (8001 pts)
Marker  Trace Type ¥ Axie Anplitude Marker  Trace Type ¥ RAxie fnplitude
1R @ Tine 38.49 ps -79.15 dBu 1R @ Tine 77.85 ps -79.14 dBu
la @ Tine 192.2 pe 15.36 dB la @ Tine 177.1 ps 17.27 dB
2R €3 Tine 39.49 pe -79.15 dBm 2R €3 Tine 77.85 us -79.14 dBu
20 @ Tine 285.9 ps 11.19 dB 20 @ Tine 198 ps 18.86 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Tx, IEEE802.11n (HT40), PN9, worst antenna port 1, worst data mode 0(MCS)

Tx, 5190MHz
# Agilent R T
Mirl 5.185 73 GHz
Ref @ dBm #ftten 19 dB -24.752 dBm
#Ayg
Lag
18 1
4B/ g
| =]
#PAvg
168
5182
Center 5.190 88 GHz Span 8@ MHz
#Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts)
Channel Power Power Spectral Density
-9.75 dBm /49.0000 MHz -B86.65 dBm/Hz
Tx, 5230MHz
3 Agilent RL
Mkrl 5.222 47 GHz
Ref & dBm #fitten 10 dB -23.448 dBm
#Avg ‘
Log !
16 1
dB/
I
Phvg
169
5182

Center 5.230 @
#Res BH 1 MHz

GHz

#WBH 3 MHz

Channel Power

-8.48 dBm /49.0000 MHz

Span 88 MHz
#Sween 20 ms (1201 pts)

Power Spectral Density

-85.38 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT40), antenna port 1, (Tx 5190MHz)
MCS0 MCS1
# Agilent R T 3 Agilent RL
Mkrl 5.195 73 GHz Mkrl 5.194 73 GHz
Ref @ dBm #Atten 18 dB -24.752 dBm Ref @ dBm #fAtten 19 dB -25.176 dBm
#Aug #Avg
Lag Log
16 1 18 1
4B/ g dB/ ; "
| =]

#PAva #PAyg
186 169
5152 Hl 52
Center 5.190 88 GHz Span 86 MHz Center 5.198 08 GHz - Span 80 MHz
#Res BH 1 MHz +BH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

975 dBm /49.0000 MHz -86.65 dBm/Hz -10.27 dBm /49.0000 MHz -87.17 dBm/Hz

MCS2 MCS3
3 Agilent RL 3 Agilent RL
Mkrl 5.194 53 GHz Mkrl 5.196 53 GHz

Ref & dBm #fAtten 19 dB -25.111 dBm Ref & dBm #fAtten 19 dB -25.934 dBm
#Avg #Avg
Log Log
16 1 16 14
4B/ ; © " dB/ ; 2 \

#PAvy #PAvy

169 169

HL $2 HL $2

Center 5.196 88 GHz - Span 88 MHz Center 5.196 88 GHz - Span 88 MHz
#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-10.19 dBm /49.0000 MHz -87.09 dBm/Hz -10.16 dBm /49.0000 MHz -87.86 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile 1 +81 463 50 6401

: +81 463 50 6400
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT40), antenna port 1, (Tx 5190MHz)

#Res BH 1 MHz

#WBH 3 MHz

Channel Power

-13.55 dBm /49.0000 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-90.45 dBm/Hz

#Res BH 1 MHz
Channel Power

-13.47 dBm /49.0000 MHz

#WBH 3 MHz

MCS4 MCS5
3 Agilent RL 3 Agilent RL
Mkrl 5.186 93 GHz Mkrl 5.185 93 GHz

Ref & dBm #fitten 10 dB -25.979 dBm Ref & dBm #fitten 10 dB -25.997 dBm
#Avg #Avg
Log Log
16 £} 16 1
dB/ 2 dB/ -
#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.196 88 GHz - Span 88 MHz Center 5.196 88 GHz - Span 88 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts

Channel Power Power Spectral Density Channel Power Power Spectral Density

-10.22 dBm /49.0000 MHz -87.12 dBm/Hz -10.27 dBm /49.0000 MHz -87.17 dBm/Hz

MCS6 MCS7
3 Agilent RL 3 Agilent RL
Mkrl 5.198 68 GHz Mkrl 5.185 @7 GHz

Ref & dBm #fitten 10 dB -25.366 dBm Ref & dBm #fitten 10 dB -25.204 dBm
#Avg #Avg

Log Log

18 18 .

dB/ dB/ )

#PAvy #PAvy

169 169

HL §2 HL §2

Center 5.196 88 GHz - Span 88 MHz Center 5.196 88 GHz - Span 88 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-90.37 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT40), antenna port 2, (Tx 5190MHZz)

MCS0 MCS1
3 Agilent RL 3 Agilent RL
Mkrl 5.262 66 GHz Mkrl 5.262 66 GHz
Ref @ dBm #Atten 16 dB -25.892 dBm Ref @ dBm #Atten 16 dB -24.962 dBm
#Avg #Avg
Log Log
18 1 18 1
dB/ ; & \ dB/ ; & \
/ \ J \

#PAvy #PAvy

108 108

Hl 52 Hl 52

Center 5.196 88 GHz - Span 88 MHz Center 5.196 88 GHz - Span 88 MHz

#Res BH 1 MHz

Channel Power

-10.24 dBm /49.0000 MHz

#WBH 3 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-87.15 dBm/Hz

#Res BH 1 MHz
Channel Power

-10.26 dBm /49.0000 MHz

#WBH 3 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-87.16 dBm/Hz

#Res BH 1 MHz

Channel Power

-10.52 dBm /49.0000 MHz

#WBH 3 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-87.42 dBm/Hz

#Res BH 1 MHz
Channel Power

-10.30 dBm /49.0000 MHz

#WBH 3 MHz

MCS2 MCS3
3 Agilent RL 3 Agilent RL
Mkrl 5.196 87 GHz Mkrl 5.261 @7 GHz
Ref @ dBm #Atten 16 dB -25.332 dBm Ref @ dBm #Atten 16 dB -25.897 dBm
#Avg #Avg
Log Log
1@ 4 1@ 1
dB/ ; ° \ dB/ ; & \
/ \ / N

#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.196 88 GHz - Span 88 MHz Center 5.196 88 GHz - Span 88 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-87.20 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT40), antenna port 2, (Tx 5190MHZz)

MCS4 MCS5
3 Agilent RL 3 Agilent RL

Mkrl 5.261 46 GHz Mkrl 5.262 46 GHz
Ref @ dBm #Atten 16 dB -25.233 dBm Ref @ dBm #Atten 16 dB -24.945 dBm
#Avg #Avg
Log Log
1@ 1 16 1
dB/ ® dB/ —

|
_,,...»-“"/

#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.196 88 GHz - Span 88 MHz Center 5.196 88 GHz - Span 88 MHz

#Res BH 1 MHz

Channel Power

-10.48 dBm /49.0000 MHz

#WBH 3 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-87.39 dBm/Hz

#Res BH 1 MHz
Channel Power

-10.25 dBm /49.0000 MHz

#WBH 3 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-87.15 dBm/Hz

#Res BH 1 MHz

Channel Power

-14.36 dBm /49.0000 MHz

#WBH 3 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-91.26 dBm/Hz

#Res BH 1 MHz
Channel Power

-14.35 dBm /49.0000 MHz

#WBH 3 MHz

MCS6 MCS7
3 Agilent RL 3 Agilent RL
Mkrl 5.262 46 GHz Mkrl 5.261 46 GHz
Ref @ dBm #Atten 16 dB -29.623 dBm Ref @ dBm #Atten 16 dB -28.987 dBm
#Avg #Avg
Log Log
1@ r 1@ T
dB/ o \ dB/ o, \
/ | / |
,—f“/ _—""‘/
#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.196 88 GHz - Span 88 MHz Center 5.196 88 GHz - Span 88 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-91.25 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 21, 2012
Temperature / Humidity 27 deg.C , 54 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst antenna : 1 worst data mode : 0 (MCS)
Antena terminal power (* SIA: Spectrum Analyzer)
Ch Freq. S/IA (Peak) [ Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZz] [dBm] [dB] [dB] [dB] [dBm] [mwW] [dBm] [mwW] [dB]
Low 5270.0 -10.57 3.15 20.23 0.04 12.85 19.28 23.98 250.00 11.13
Mid
High 5310.0 -10.60 3.16 20.23 0.04 12.83 19.19 23.98 250.00 11.15

Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss

EIRP (* SIA: Spectrum Analyzer) Reference Data
Ch Freq. S/IA (Peak) [ Cable Atten. Duty [ Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp) (edrp) | (eirp) (eirp)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5270.0 -10.57 3.15 20.23 0.04 5.18 18.03 63.53 - -
Mid
High 5310.0 -10.60 3.16 20.23 0.04 5.18 18.01 63.24 - - -
Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss + Antenna Gain

[Pre check]
Antenna 1
Mode Freq. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZ] [dBm] [dB] [dB] [dB] [dBm]
1 0 5270.0 -10.52 3.15 20.23 0.04 1290 |Worst
1 1 5270.0 -10.65 3.15 20.23 0.08 12.81
1 2 5270.0 -10.68 3.15 20.23 0.12 12.82
1 3 5270.0 -10.71 3.15 20.23 0.15 12.82
1 4 5270.0 -10.78 3.15 20.23 0.22 12.82
1 5 5270.0 -10.84 3.15 20.23 0.27 12.81
1 6 5270.0 -14.42 3.15 20.23 0.31 9.27
1 7 5270.0 -14.38 3.15 20.23 0.33 9.33
Antenna 2
Mode Freq. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZ] [dBm] [dB] [dB] [dB] [dBm]
2 0 5270.0 -11.24 3.15 20.23 0.04 12.18
2 1 5270.0 -11.30 3.15 20.23 0.08 12.16
2 2 5270.0 -11.36 3.15 20.23 0.12 12.14
2 3 5270.0 -11.39 3.15 20.23 0.15 12.14
2 4 5270.0 -11.43 3.15 20.23 0.22 12.17
2 5 5270.0 -11.51 3.15 20.23 0.27 12.14
2 6 5270.0 -15.16 3.15 20.23 0.31 8.53
2 7 5270.0 -15.21 3.15 20.23 0.33 8.50
OLC Japan, Tnc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN
Telephone 1 +81 463 50 6400
Facsimile 1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT40), antenna port 1, (Tx 5270MHz)

MCS0 MCS1
duty factor [dB] = 10 x log ( 1.44[ms] / 1.42[ms 0.044 [dB] duty factor [dB] = 10 x log ( 0.75[ms] / 0.73[ms 0.078 [dB]
% Agilent RL % Agilent RL
a Mkrl  1.423 ms a Mkrl 7324 ps
Ref @ dBm #fitten 19 dB -1.42 dB Ref @ dBm #fitten 19 dB -9.94 dB
#Peak #Peak
Log
18
dB/
" ' [l I
T
LgAv LgAv
5152 5152
Center 5.270 009 GHz Span @ Hz Center 5.270 009 GHz Span @ Hz
es BH 1 MHz #UBH 3 MHz Sweep 3 ms (3001 pts) es BH 1 MHz #UBH 3 MHz Sweep 1.5 ms (3001 pts)
Marker  Trace Type o fxie Anplituda Marker  Trace Type o fxie Anplituda
1R 3 Time G051 pe -41.29 dEn 1R 3 Time 313 pe -48.53 dEn
la 3 Time 1.423 me -1.42 dB la 3 Time 732.4 pe -9.94 dB
2R 3 Time G051 pe -41.28 dEn 2R 3 Time 3122 pe -48.53 dEn
2a [Eh] Time 1.432 me -8.07 dB 2a [Eh] Time T4E.7 pe -4.19 dB
MCS2 MCS3
duty factor [dB] = 10 x log ( 0.51[ms] / 0.5[ms] 0.119 [dB] duty factor [dB] = 10 x log ( 0.4[ms] / 0.38[ms] 0.15 [dB]
% Agilent RL % Agilent RL
a Mkrl 5003 ps a Mkrl 3845 ps
Ref @ dBm #fitten 19 dB 4.23 dB Ref @ dBm #fitten 19 dB 6.04 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
2 zé z
. T |.‘ t + ‘ | ‘ RBRL 1 .l-
| I
LgAv LgAv
12 ! ' 12 v
Center 5.270 009 GHz Span @ Hz Center 5.270 009 GHz Span @ Hz
es BH 1 MHz #UBH 3 MHz Sweep 1 ms (3001 pts) es BH 1 MHz #UBH 3 MHz Sweep 300 ps (8001 pts)
Marker  Trace Type o fixie Anplituda Marker  Trace Type o fixie Anplituda
1R 3 Time 1122 pe -45.67 dEn 1R 3 Time 1511 pe -46.24 dEn
la 3 Time 508.2 pe 4.22 dB la 3 Time 384.5 pe 6.64 dB
2R 3 Time 112.2 pe -45.67 dEn 2R 3 Time 1511 pe -46.24 dEn
2a [Eh] Time E14.1 pe 4.76 dB 2a [Eh] Time 398 pe 212 de

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT40), antenna port 1, (Tx 5270MHz)

MCS4 MCS5
duty factor [dB] = 10 x log ( 0.28[ms] / 0.27[ms 0.216 [dB] duty factor [dB] = 10 x log ( 0.23[ms] / 0.21[ms 0.269 [dB]
% Agilent RL % Agilent RL
a Mkrl 2682 ps aMkrl 2122 ps
Ref @ dBm #fitten 19 dB -1.76 dB Ref @ dBm #fitten 19 dB -4.29 dB
#Peak #Peak
Log Log
18 18
dB/ dB/
2 : %;H
! | ‘ i1 U T ! ! | i IRE
LgAv LgAv
12 12 'l
Center 5.270 009 GHz Span @ Hz Center 5.270 009 GHz Span @ Hz
es BH 1 MHz #UBH 3 MHz Sweep GO0 ps (8001 pts) es BH 1 MHz #UBH 3 MHz Sweep 400 ps (8001 pts)
Marker  Trace Type o fixie Anplituda Marker  Trace Type o fxie Anplituda
1R 3 Time 1126 pe -43.69 dEn 1R 3 Time 63.07 p= -44.46 dEn
la 3 Time 268.2 pe -1.76 dB la 3 Time 212.2 pe -4.29 dB
2R 3 Time 1125 pe -43.69 dEn 2R 3 Time 63.07 pe= -44.48 dEn
2a [Eh] Time 2819 pe -8.94 dB 2a [Eh] Time 225.8 pe -1.12 dB
MCS6 MCS7
duty factor [dB] = 10 x log ( 0.21[ms] / 0.19[ms 0.308 [dB] duty factor [dB] = 10 x log ( 0.19[ms] / 0.18[ms 0.33 [dB]
% Agilent RL % Agilent RL
aMkrl 1918 ps a Mkrl 176 ps
Ref @ dBm #fitten 19 dB 6.77 dB Ref @ dBm #fitten 19 dB -0.50 dB
#Peak #Peak
Log Log
18 18
dB/ vl dB/ |
o 2R |
MWHN H = ;-
T | || l' ‘ Ll l' l‘ Al T h | 1 T 1) T L 1 i ! l | T I |F‘“ | || T T ‘l ‘ ‘ ‘
T T T | ‘ l
-
LgRv m LgRv f
5152 5152
Center 5.270 009 GHz Span @ Hz Center 5.270 009 GHz Span @ Hz
es BH 1 MHz #UBH 3 MHz Sweep 400 ps (8001 pts) es BH 1 MHz #UBH 3 MHz Sweep 400 ps (8001 pts)
Marker  Trace Type o fxie Anplituda Marker  Trace Type o fixie Anplituda
1R 3 Time 63.25 pe= -49.99 dEn 1R 3 Time B3.2 pe -45.59 dEn
la 3 Time 191.8 pe E.77 dB la 3 Time 17E pe -8.88 dB
2R 3 Time 63.25 pe -49.99 dEn 2R 3 Time 63.2 pe -45.59 dEn
2a [Eh] Time 205.9 pe 1.58 dB 2a [Eh] Time 189.9 pe -8.55 dB

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Tx, IEEE802.11n (HT40), PN9, worst antenna port 1, worst data mode 0(MCS)

TX, 5270MHz

# Agilent 15:25:51 Aug 5, 2812

Ret @ dBm Atten 16 dB

R T
Mkrl 5.261 27 GHz
-25.444 dBm

#Ayg

Lag
18

1

dB/

#PAvg
108

Hl 52

Center 5.270 06 GHz

Span 8@ MHz

Channel Power

-10.60 dBm /49.0000 MHz

#Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts)
Channel Power Power Spectral Density
-18.57 dBm /49.0000 MHz -87.47 dBm/Hz

Tx, 5310MHz
# Agilent 15:23:49 Aug 5, 2812 R T
Mirl 5.382 27 GHz

Ref @ dBm Atten 16 dB -25.534 dBm

#Ayg

Lag

18

dB/

M

#PAvg

168

H1 §2)

Center 5.310 88 GHz Span 8@ MHz

#Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts)

Power Spectral Density

-87.51 dBm/Hz

UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT40), antenna port 1, (Tx 5270MHz)
MCS0 MCS1
# Agilent 15:10:35 Aug 5, 2812 R T # Agilent 15:10:59 Aug 5, 2812 R T
Ret @ dBm Atten 16 dB Ret @ dBm Atten 16 dB
#Aug #Aug
Log Log
18 18
dB/ f \ dB/ / \
e
e

#PAvg #PAvg
168 168
H1 §2) H1 §2)

Center 5.270 B8 GHz Span 8@ MHz Center 5.270 B8 GHz Span 8@ MHz
#Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
-10.52 dBm /49.0000 MHz -87.43 dBm/Hz -10.65 dBm /49.0000 MHz -87.55 dBm/Hz
MCS2 MCS3

# Agilent 15:11:36 Aug 5, 2812 R T # Agilent 15:12:69 Aug 5, 2812 R T

Ret @ dBm Atten 16 dB Ret @ dBm Atten 16 dB

#Aug #Aug

Log Log

18 18

dB/ / \ dB/ / \

#PAvg #PAvg

168 168

H1 §2) H1 §2)

Center 5.270 B8 GHz Span 8@ MHz Center 5.270 B8 GHz Span 8@ MHz

#Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
-10.68 dBm /49.0000 MHz -87.58 dBm/Hz -10.71 dBm /49.0000 MHz -87.61 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile 1 +81 463 50 6401

: +81 463 50 6400
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT40), antenna port 1, (Tx 5270MHz)
MCS4 MCS5
# Agilent 15:12:48 Aug 5, 2812 R T # Agilent 15:13:59 Aug 5, 2812 R T

Ret @ dBm Atten 16 dB Ret @ dBm Atten 16 dB
#Aug #Aug
Log Log
18 18
dB/ / \ dB/ / —— \
#PAvg #PAvg
168 168
H1 §2) H1 §2)

Center 5.270 B8 GHz Span 8@ MHz Center 5.270 B8 GHz Span 8@ MHz
#Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
-10.78 dBm /49.0000 MHz -87.69 dBm/Hz -10.84 dBm /49.0000 MHz -87.74 dBm/Hz
MCS6 MCS7

# Agilent 15:14:29 Aug 5, 2812 R T # Agilent 15:15:38 Aug 5, 2812 R T
Ret @ dBm Atten 16 dB Ret @ dBm Atten 16 dB
#Aug #Aug
Log Log
18 18
dB/ /’ dB/ [
] ]
#PAvg #PAvg
168 168
H1 §2) H1 §2)
Center 5.270 B8 GHz Span 8@ MHz Center 5.270 B8 GHz Span 8@ MHz
#Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
-14.42 dBm /49.0000 MHz -91.32 dBm/Hz -14.38 dBm /49.0000 MHz -91.28 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile 1 +81 463 50 6401

: +81 463 50 6400
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT40), antenna port 2, (Tx 5270MHz)
MCS0 MCS1
# Agilent 14:27:33 Aug 5, 2812 R T # Agilent 14:29:18 Aug 5, 2812 R T

Ret @ dBm Atten 16 dB Ret @ dBm Atten 16 dB
#Aug #Aug
Log Log
18 18
dB/ / \ dB/ / \
#PAvg #PAvg
168 168
H1 §2) H1 §2)

Center 5.270 B8 GHz Span 8@ MHz Center 5.270 B8 GHz Span 8@ MHz
#Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
-11.24 dBm /49.0000 MHz -88.14 dBm/Hz -11.3@ dBm /49.0000 MHz -88.20 dBm/Hz
MCS2 MCS3

# Agilent 14:30:21 Aug 5, 2812 R T # Agilent 14:31:67 Aug 5, 2812 R T

Ret @ dBm Atten 16 dB Ret @ dBm Atten 16 dB

#Aug #Aug

Log Log

18 18

dB/ / \ dB/ /’ \

#PAvg #PAvg

168 168

H1 §2) H1 §2)

Center 5.270 B8 GHz Span 8@ MHz Center 5.270 B8 GHz Span 8@ MHz

#Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
-11.36 dBm /49.0000 MHz -B88.26 dBm/Hz -11.39 dBm /49.0000 MHz -88.29 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile 1 +81 463 50 6401

: +81 463 50 6400
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT40), antenna port 2, (Tx 5270MHz)
MCS4 MCS5
# Agilent 14:44:53 Aug 5, 2812 R T # Agilent 14:46:28 Aug 5, 2812 R T
Ret @ dBm Atten 16 dB Ret @ dBm Atten 16 dB
#Aug #Aug
Log Log
18 18
dB/ /’ \ dB/ / \
[~ [~

#PAvg #PAvg
168 168
H1 §2) H1 §2)

Center 5.270 B8 GHz Span 8@ MHz Center 5.270 B8 GHz Span 8@ MHz
#Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
-11.43 dBm /49.0000 MHz -88.33 dBm/Hz -1151 dBm /49.0000 MHz -88.41 dBm/Hz
MCS6 MCS7

# Agilent 14:47:53 Aug 5, 2812 R T # Agilent 14:48:44 Aug 5, 2812 R T
Ret @ dBm Atten 16 dB Ret @ dBm Atten 16 dB
#Aug #Aug
Log Log
18 18
dB/ dB/

;’r | /f |
]
e

#PAvg #PAvg
168 168
H1 §2) H1 §2)
Center 5.270 B8 GHz Span 8@ MHz Center 5.270 B8 GHz Span 8@ MHz
#Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz #Sweep 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-15.16 dBm /49.0000 MHz -92.06 dBm/Hz -15.21 dBm /49.0000 MHz -92.12 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile 1 +81 463 50 6401

: +81 463 50 6400
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Test place

Date

Temperature / Humidity
Engineer

Mode

UL Japan, Inc. Shonan EMC Lab.
August 22, 2012

25 deg.C

, 50 %RH

Hikaru Shirasawa
Tx, IEEE802.11n (HT40), PN9,

Antena terminal power

(* SIA: Spectrum Analyzer)

worst antenna :

No.5 Shielded Room

worst data mode :

0 (MCS)

Ch Freq. S/IA (Peak) [ Cable Atten. Duty Result Limit Margin
Reading Loss Loss factor
[MHZz] [dBm] [dB] [dB] [dB] [dBm] [mwW] [dBm] [mwW] [dB]
Low 5510.0 -12.78 3.32 20.21 0.04 10.79 11.99 23.98 250.00 13.19
Mid 5550.0 -12.10 3.32 20.21 0.04 11.47 14.03 23.98 250.00 12.51
High 5670.0 -11.99 3.25 20.21 0.04 11.51 14.16 23.98 250.00 12.47
Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss
EIRP (* SIA: Spectrum Analyzer) Reference Data
Ch Freq. S/IA (Peak) [ Cable Atten. Duty [ Antenna Result Limit Margin
Reading Loss Loss factor Gain (e.irp) (edrp) | (eirp) (eirp)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [mW] [dBm] [mW] [dB]
Low 5510.0 -12.78 3.32 20.21 0.04 4.02 14.81 30.27 - - -
Mid 5550.0 -12.10 3.32 20.21 0.04 4.02 15.49 35.40 - - -
High 5670.0 -11.99 3.25 20.21 0.04 4.02 15.53 35.73 - - -
Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss + Antenna Gain
[Pre check]
Antenna 1
Mode Freq. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZ] [dBm] [dB] [dB] [dB] [dBm]
1 0 5510.0 -12.78 3.32 20.21 0.04 10.79 |Worst
1 1 5510.0 -12.93 3.32 20.21 0.08 10.68
1 2 5510.0 -13.04 3.32 20.21 0.12 10.61
1 3 5510.0 -12.96 3.32 20.21 0.15 10.72
1 4 5510.0 -13.00 3.32 20.21 0.22 10.75
1 5 5510.0 -13.16 3.32 20.21 0.27 10.64
1 6 5510.0 -16.08 3.32 20.21 0.30 7.75
1 7 5510.0 -16.07 3.32 20.21 0.32 7.78
Antenna 2
Mode Freq. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor
(MCS) [MHZ] [dBm] [dB] [dB] [dB] [dBm]
2 0 5510.0 -13.13 3.32 20.21 0.04 10.44
2 1 5510.0 -13.23 3.32 20.21 0.08 10.38
2 2 5510.0 -13.23 3.32 20.21 0.12 10.42
2 3 5510.0 -13.33 3.32 20.21 0.15 10.35
2 4 5510.0 -13.42 3.32 20.21 0.22 10.33
2 5 5510.0 -13.53 3.32 20.21 0.27 10.27
2 6 5510.0 -17.10 3.32 20.21 0.30 6.73
2 7 5510.0 -17.10 3.32 20.21 0.32 6.75
OLC Japan, Tnc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

1 +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT40), antenna port 1, (Tx 5510MHZz)
MCS0 MCS1
duty factor [dB] = 10 x log ( 1.44[ms] / 1.42[ms] ) = 0.043 [dB] duty factor [dB] = 10 x log (0.75[ms] / 0.73[ms] ) = 0.078 [dB]
# Agilent T 3 Agilent T
a Mkr?  1.436 ms a Mkr2 7453 ps
Ref -18 dBm #Atten 18 dB B.56 4B Ref -1 dBm #Atten 16 dB -1.47 dB
e 7l I N —
Lag Log
16 1@
dB/ dB/ _
¥ 2
‘ T T T T [T ‘ [
Lafw LgAy i
5152 51 52
Center 5,518 B0 GHz Span @ Hz Center 5.516 066 GHz Span @ Hz
Res BH 1 MHz +UBH 3 MHz Sweep 3 ms (8001 pts) es BH 1 MHz #WBH 3 MHz Sween 1.5 ms (8001 pts)
Marker  Trace Type ¥ Rxie Anplitude Marker  Trace Type # Axiz Amplitude
1R €] Tine 885 s -41.75 dBu 1R 3 Tine 4711 ps -47.49 tBu
1s (€} Tine 1.422 ms 1.49 dB la &) Tine 7318 p= -8.78 dB
2R 3 Tine 585 s 41,75 dBm 2R €3 Tine 4714 ps 48,34 dBm
EN ® Tine 1.436 ms 8.55 dB 2 £ Tine 745.3 ps 147
MCS2 MCS3
duty factor [dB] = 10 x log ( 0.51[ms] / 0.5[ms] ) = 0.117 [dB] duty factor [dB] = 10 x log ( 0.4[ms] / 0.38[ms] ) = 0.153 [dB]
3 Agilent T 3 Agilent T
a Mkrl  G00.1 ps a Mkrl  383.8 ps
Ref -1 dBm #Atten 16 dB -2.67 dB Ref -1 dBm #Atten 16 dB 2.66 dB
#Peak #Peak
- - [ ——— T 1 | T 1 |
16 16
dB/ 2R R dB/
2 2
L T T T i (I L L T BLEEE f L
T
| [ I
LAy ? | LAy Wi v!
T I
st 82 st 82 ‘
Center 5.516 0868 GHz Span @ Hz Center 5.516 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 1 ms (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 800 ps (8001 pts)
Marker  Trace Type W Rxis Fimplitude Marker  Trace Type W Rxis Fmplitude
1R 3 Tine 2331 ps -43.18 dBu 1R 3 Tine 211.4 ps -54.14 dBu
la &N Tine 5861 ps -2.67 4B la &N Tine 3828 ps 2.66 dB
2R €3 Tine 2331 us ~43.18 dBm R € Tine 2114 s 54,14 dBm
2a & Tine 5138 ps -4.14 4B 2a & Tine 3976 ps -1.78 4B

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

: +81 463 50 6400
1 +81 463 50 6401

Telephone
Facsimile
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT40), antenna port 1, (Tx 5510MHZz)

MCS4 MCS5
duty factor [dB] = 10 x log ( 0.28[ms] / 0.27[ms] ) = 0.22 [dB] duty factor [dB] = 10 x log ( 0.23[ms] / 0.21[ms] ) = 0.268 [dB]
# Agilent T # Agilent T
a Mkrl  268.1 ps a Mkr? 2258 ps
Ref -18 dBm #ftten 19 dB 3.80 dB Ref -18 dBm #ftten 19 dB -8.54 dB
#Peak #Peak
i - | e - - | |
18 18
dB/ dB/
_ 2 -
A = T 1 T N P o
R | i
Lafy T Lafy w
T | !
s 50 | s 50 !
Center 5.510 808 GHz Span @ Hz Center 5.510 808 GHz Span @ Hz
Res BH 1 MHz #YBH 3 MHz Sweep GO0 ps (8001 pts) Res BH 1 MHz #YBH 3 MHz Sweep 500 ps (8001 pts)
Marker  Trace Type o Ais Anplitude Marker  Trace Type o s Anplitude
1R 3 Tine 196.1 ps -48.39 dBm 1R 3 Tine 148.4 ps -47.51 dBm
1s 3 Tine 268.1 ps 3.88 dB 1s 3 Tine 212.3 ps 8.75 dB
2R 3 Tine 196.1 ps -48.39 dBm 2R 3 Tine 148.4 ps -47.88 dBn
2e €} Tine 282 ps 8.25 dB 2e €} Tine 225.8 ps -8.54 dB
MCS6 MCS7
duty factor [dB] = 10 x log (0.21[ms] / 0.19[ms] ) = 0.301 [dB] duty factor [dB] = 10 x log (0.19[ms] / 0.18[ms] ) = 0.32 [dB]
# Agilent T # Agilent T
a Mkr2 2059 ps aMkrl 1765 ps
Ref -18 dBm #ftten 19 dB 8.32 dB Ref -18 dBm #ftten 19 dB -8.38 dB
#Peak #Peak ‘ |
Log Log
18 18 !
dB/ dB/
20'1 z 2R | 2
i L L e L
I I | !
Lafy w Iw Lafy i
I I I w
s 50 ' s 50
Center 5.510 808 GHz Span @ Hz Center 5.510 808 GHz Span @ Hz
Res BH 1 MHz #YBH 3 MHz Sweep 500 ps (8001 pts) Res BH 1 MHz #YBH 3 MHz Sweep 500 ps (8001 pts)
Marker  Trace Type o Axis Anplitude Marker  Trace Type o iz Anplitude
1R 3 Tine 167.9 ps -49.26 dBm 1R 3 Tine 178.7 ps -51.51 dBm
1s 3 Tine 192.1 ps -1.87 dB 1s 3 Tine 176.5 ps -8.36 dB
2R 3 Tine 167.9 ps -48.26 dBm 2R 3 Tine 178.7 ps -51.81 dBm
2e €} Tine 285.9 ps 8.32 dB 2e €} Tine 198 ps -8.22 dB
UL Japan, Inc.

Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Tx, IEEE802.11n (HT40), PN9, worst antenna port 1, worst data mode 0(MCS)

Tx, 5510MHz TX, 5550MHz
i Agilent T i Agilent T
Mkrl 5.561 46 GHz Mkrl 5.961 47 GHz

Ref -1 dBm #Atten 16 dB -27.767 dBm Ref -1 dBm #Atten 16 dB -27.533 dBm
#Avg ‘ #Avg
Log 1 Log
1@ e 1@
B/ j/ \\ B/ }/ \\
#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.516 88 GHz Span 88 MHz Center 5.556 88 GHz Span 88 MHz

#Res BH 1 MHz

Channel Power

#WBH 3 MHz

-12.78 dBm /49.0000 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-89.68 dBm/Hz

#Res BH 1 MHz

Channel Power

#WBH 3 MHz

-12.10 dBm /49.0000 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-89.00 dBm/Hz

TX, 5670MHz

# Agilent

Ref -10 dBm

#Atten 16 dB

T
Mkrl 5.662 27 GHz
-26.381 dBm

#Avg

Log
16

dB/

#PAvy
169

Wl 52

Center 5.678 80 GHz
#Res BH 1 MHz

Channel Power

#WBH 3 MHz

-11.99 dBm /49.0000 MHz

Span 88 MHz
#Sween 20 ms (1201 pts)

Power Spectral Density

-86.89 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT40), antenna port 1, (Tx 5510MHZz)

Channel Power

-12.78 dBm /49.0000 MHz

Power Spectral Density

-89.68 dBm/Hz

Channel Power

-12.93 dBm /49.0000 MHz

MCS0 MCS1
3 Agilent T 3 Agilent T

Mkrl 5.561 46 GHz Mkrl 5.561 47 GHz
Ref -1 dBm #Atten 16 dB -27.767 dBm Ref -1 dBm #Atten 16 dB -27.594 dBm
#Avg ‘ #Avg ‘
Log 1 Log 6
1@ e 1@
B/ j/ \\ B/ jf \\
#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.516 88 GHz Span 88 MHz Center 5.516 88 GHz Span 88 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)

Power Spectral Density

-89.83 dBm/Hz

Channel Power

-13.04 dBm /49.0000 MHz

Power Spectral Density

-89.94 dBm/Hz

Channel Power

-12.96 dBm /49.0000 MHz

MCS2 MCS3
3 Agilent T 3 Agilent T

Mkrl 5.906 68 GHz Mkrl 5.967 48 GHz
Ref -10 dBm #fitten 10 dB -27.974 dBm Ref -10 dBm #fitten 10 dB -27.753 dBm
#Avg #Avg
Log 1 Log 14
10 © 10 2
B/ j/ \\ B/ j/ \\
#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.516 88 GHz Span 88 MHz Center 5.516 88 GHz Span 88 MHz
#Res BH 1 MHz #YBH 3 MHz #3uweep 20 ms (1201 pts) #Res BH 1 MHz #YBH 3 MHz #3uweep 20 ms (1201 pts)

Power Spectral Density

-89.86 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile 1 +81 463 50 6401

: +81 463 50 6400
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT40), antenna port 1, (Tx 5510MHZz)

#Res BH 1 MHz

#WBH 3 MHz

Channel Power

-16.08 dBm /49.0000 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-92.98 dBm/Hz

#Res BH 1 MHz

Channel Power

-16.07 dBm /49.0000 MHz

#WBH 3 MHz

MCS4 MCS5
3 Agilent T 3 Agilent T
Mkrl 5.962 48 GHz Mkrl 5.904 93 GHz
Ref -10 dBm #fitten 10 dB -27.757 dBm Ref -10 dBm #fitten 10 dB -27.995 dBm
#Avg T #Avg
Log 4 Log 4
10 10 @
dB/ jf \\ dB/ jf \\
=
#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.516 88 GHz Span 88 MHz Center 5.516 88 GHz Span 88 MHz
#Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sween 20 ms (1201 pts)
Channel Power Power Spectral Density Channel Power Power Spectral Density
-13.00 dBm /49.0000 MHz -89.90 dBm/Hz -13.16 dBm /49.0000 MHz -90.86 dBm/Hz
MCS6 MCS7
3 Agilent T 3 Agilent T
Mkrl 5.967 67 GHz Mkrl 5.967 47 GHz
Ref -10 dBm #fitten 10 dB -30.759 dBm Ref -10 dBm #fitten 10 dB -30.813 dBm
#Avg #Avg
Log Log
10 & 10 5
dB/ dB/
[ I [ — E—
#PAvy #PAvy
169 169
HL §2 HL §2
Center 5.516 88 GHz Span 88 MHz Center 5.516 88 GHz Span 88 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-92.97 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

: +81 463 50 6400
1 +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT40), antenna port 2, (Tx 5510MHZz)
MCS0 MCS1
3 Agilent T 3 Agilent T
Mkrl S5.512 68 GHz Mkrl 5.505 13 GHz
Ref -18 dBm #fAtten 19 dB -25.204 dBm Ref -18 dBm #fAtten 19 dB -28.273 dBm
#Avg #Avg
Log (1) Log ‘1)
16 16
dB/ // \\ dB/ j/ \\
|~

#PAvy #PAvy
169 169
HL $2 HL $2
Center 5.516 88 GHz Span 88 MHz Center 5.516 88 GHz Span 88 MHz
#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-13.13 dBm /49.0000 MHz -90.83 dBm/Hz -13.23 dBm /49.0000 MHz -90.14 dBm/Hz

MCS2 MCS3
3 Agilent T 3 Agilent T
Mkrl 5.516 53 GHz Mkrl 5.506 27 GHz

Ref -18 dBm #fAtten 19 dB -25.253 dBm Ref -18 dBm #fAtten 19 dB -25.305 dBm
#Avg #Avg
Log <1) Log ‘1)
16 16
dB/ // \\ dB/ j/ \\
#PAvy #PAvy
169 169
HL $2 HL $2

Center 5.516 88 GHz Span 88 MHz Center 5.516 88 GHz Span 88 MHz
#Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts) #Res BH 1 MHz #WBH 3 MHz #Sweep 20 ms (1201 pts)

Channel Power Power Spectral Density Channel Power Power Spectral Density

-13.23 dBm /49.0000 MHz -90.14 dBm/Hz -13.33 dBm /49.0000 MHz -90.23 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile 1 +81 463 50 6401

: +81 463 50 6400
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference chart)

Tx, IEEE802.11n (HT40), antenna port 2, (Tx 5510MHZz)

MCS4 MCS5
3 Agilent T 3 Agilent T

Mkrl 5.962 53 GHz Mkrl 5.516 26 GHz
Ref -1 dBm #Atten 16 dB -28.233 dBm Ref -1 dBm #Atten 16 dB -28.467 dBm
#Avg #Avg
Log 1 Log 1
1@ 1@ 2
B/ j/ \\ B/ j/ \\

=

#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.516 88 GHz Span 88 MHz Center 5.516 88 GHz Span 88 MHz

#Res BH 1 MHz #WBH 3 MHz
Channel Power

-13.42 dBm /49.0000 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-90.32 dBm/Hz

#Res BH 1 MHz

Channel Power

-13.53 dBm /49.0000 MHz

#WBH 3 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-90.44 dBm/Hz

MCS6 MCS7
i Agilent T i Agilent T
Mkrl 5.567 48 GHz Mkrl 5.521 47 GHz

Ref -1 dBm #Atten 16 dB -31.908 dBm Ref -1 dBm #Atten 16 dB -31.948 dBm
#Avg #Avg
Log Log
19 5 19 5
dB/ I dB/

| [™d | I
#PAvy #PAvy
108 108
Hl 52 Hl 52
Center 5.516 88 GHz Span 88 MHz Center 5.516 88 GHz Span 88 MHz

#Res BH 1 MHz #WBH 3 MHz
Channel Power

-17.10 dBm /49.0000 MHz

#Sweep 20 ms (1201 pts)
Power Spectral Density

-94.00 dBm/Hz

#Res BH 1 MHz

Channel Power

-17.10 dBm /49.0000 MHz

#WBH 3 MHz

#Sween 20 ms (1201 pts)

Power Spectral Density

-94.01 dBm/Hz

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone

Facsimile 1 +81 463 50 6401

: +81 463 50 6400
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

Test place UL Japan, Inc. Shonan EMC Lab. No.5 Shielded Room
Date August 24, 2012
Temperature / Humidity 28 deg.C , 50 %RH
Engineer Hikaru Shirasawa
Mode Tx, IEEE802.11n (HT40), PN9, worst data mode : 8 (MCS)
Antena terminal power (* SIA: Spectrum Analyzer)
Antenna Freq. S/IA (Peak) | Cable Atten. Duty Result Total Result Limit Margin
Reading Loss Loss factor
[MHZ] [dBm] [dB] [dB] [dB] [dBm] [dBm] [mW] [dBm] [mW] [dB]
5190.0 -11.81 3.02 20.24 0.08 11.53 14.41 27.59 16.99 50.00 2.58
Antl
5230.0 -11.78 3.03 20.24 0.08 11.57 14.37 27.33 16.99 50.00 2.62
5190.0 -12.08 3.02 20.24 0.08 11.26
Ant2
5230.0 -12.22 3.03 20.24 0.08 11.13
Sample Calculation:  Result = Reading + Cable Loss + Atten. Loss
EIRP (* SIA: Spectrum Analyzer) Reference Data
Antenna Freq. S/A (Peak) | Cable Atten. Duty [ Antenna| Result Total Result Limit Margin
Reading Loss Loss factor Gain (e.irp) | (eirp) (eirp) | (eirp) (eirp.)
[MHZ] [dBm] [dB] [dB] [dB] [dBi] [dBm] [dBm] [mW] [dBm] [mW] [dB]
5190.0 -11.81 3.02 20.24 0.08 5.18 16.71 19.59 90.94 - - -
Antl
5230.0 -11.78 3.03 20.24 0.08 5.18 16.75 19.55 90.07 - - -
5190.0 -12.08 3.02 20.24 0.08 5.18 16.44
Ant2
5230.0 -12.22 3.03 20.24 0.08 5.18 16.31

Sample Calculation:

[Pre check]

Result = Reading + Cable Loss + Atten. Loss + Antenna Gain

Antenna 1
Mode Freg. |S/A (Peak)[ Cable Atten. Duty Result
Reading Loss Loss factor

(MCS) [MHZ] [dBm] [dB] [dB] [dB] [dBm]
1 8 5190.0 -11.81 3.02 20.24 0.08 11.53
1 9 5190.0 -11.94 3.02 20.24 0.15 11.47
1 10 5190.0 -12.05 3.02 20.24 0.21 11.42
1 11 5190.0 -12.07 3.02 20.24 0.28 11.47
1 12 5190.0 -12.28 3.02 20.24 0.35 11.33
1 13 5190.0 -12.41 3.02 20.24 0.45 11.30
1 14 5190.0 -15.58 3.02 20.24 0.46 8.14
1 15 5190.0 -15.51 3.02 20.24 0.51 8.26

Antenna 2
Mode Freg. |S/A (Peak)| Cable Atten. Duty Result
Reading Loss Loss factor

(MCS) [MHZ] [dBm] [dB] [dB] [dB] [dBm]
2 8 5190.0 -12.08 3.02 20.24 0.08 11.26
2 9 5190.0 -12.16 3.02 20.24 0.15 11.25
2 10 5190.0 -12.24 3.02 20.24 0.21 11.23
2 11 5190.0 -12.44 3.02 20.24 0.28 11.10
2 12 5190.0 -12.56 3.02 20.24 0.35 11.05
2 13 5190.0 -12.59 3.02 20.24 0.45 11.12
2 14 5190.0 -16.39 3.02 20.24 0.46 7.33
2 15 5190.0 -16.44 3.02 20.24 0.51 7.33

Antenna 1+ 2

Result

[dBm]

14.41 Worst
14.37
14.34
14.30
14.21
14.22
10.76
10.83

UL Japan, Inc.
Shonan EMC Lab.

1-22-3 Megumigaoka, Hiratsuka-shi, Kanagawa 259-1220 JAPAN

Telephone
Facsimile

. +81 463 50 6400
: +81 463 50 6401
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT40), antenna port 1, (Tx 5190MHz)

MCS8 MCS9
duty factor [dB] = 10 x log (0.75[ms] / 0.74[ms] ) = 0.078 [dB] duty factor [dB] = 10 x log ( 0.4[ms] / 0.39[ms] ) = 0.153 [dB]
3 Agilent R T 3 Agilent R T
a Mkr2 7496 ps a Mkr2 4082 ps
Ref -10 dBm #fitten 10 dB 1.39 dB Ref -10 dBm #fitten 10 dB 0.64 dB
#Peak #Peak
e T T T T T 1 1| 11 1 T T T T |
16 16
dB/ dB/ 2R
A A | | RN I AR A L I LA
i l
LgAv LgAy i
5182 5182
Center 5.190 0868 GHz Span @ Hz Center 5.190 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 1.5 ms (6001 nts) es BH 1 MHz #WBH 3 MHz Sweep 1 ms (8001 pts)
Marker Trace Type ¥ Axiz Amplitude Marker Trace Type ¥ Axiz Amplitude
1R @ Tine 489.1 ps -53.52 dBu 1R @ Tine 314.8 ps -42.38 dBu
la @ Tine 736.3 pe -8.84 dB la @ Tine 308.1 pe 2.48 dB
2R (€3] Time 489.1 pe -53.62 dBm 2R (€3] Time 314.8 pe -42.38 dBm
20 @ Tine 749.6 ps 1.38 20 @ Tine 482 ps 8.64 dB
MCS10 MCS11
duty factor [dB] = 10 x log (0.29[ms] / 0.27[ms] ) = 0.213 [dB] duty factor [dB] = 10 x log (0.23[ms] / 0.22[ms] ) = 0.277 [dB]
3 Agilent R T 3 Agilent R T
a Mkr2  285.9 ps a Mkr2  229.8 ps
Ref -10 dBm #fitten 10 dB 0.93 dB Ref -10 dBm #fitten 10 dB -8.23 dB
#Peak #Peak
e T T [ 1 ] ] e T [ 1 T 1 ]
18 10 o -
dB/ 2R 2 o8/ ‘ |
A | I ' | T ‘y 1 1 T T r T J T | 1 T
[ f |
LgAv ﬁ LgAy i w
sz sz ' \
Center 5.190 0868 GHz Span @ Hz Center 5.190 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sween 300 ps (8001 pts) es BH 1 MHz #WBH 3 MHz Sween 500 ps (8001 pts)
Marker Trace Type ¥ Axie Amplitude Marker Trace Type ¥ Axie Amplitude
1R @ Tine 278 ps -46.88 dBu 1R @ Tine 178.1 ps -38.39 dBu
la @ Tine 272.2 pe 1.24 dB la @ Tine 215.6 ps 8.18 dB
2R (€3] Time 278 ps -46.89 dBm 2R (€3] Time 1781 pe -38.39 dBm
20 @ Tine 285.9 ps 8.98 dB 20 @ Tine 229.8 ps -8.23 dB
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Test Report No.: 32GE0206-SH-01-B

Maximum Conducted Output Power (Conducted)

(Reference) (duty chart)

Tx, IEEE802.11n (HT40), antenna port 1, (Tx 5190MHz)

MCS12 MCS13
duty factor [dB] = 10 x log (0.17[ms] / 0.16[ms] ) = 0.353 [dB] duty factor [dB] = 10 x log ( 0.14[ms] / 0.13[ms] ) = 0.445 [dB]
% Agilent RL i Agilent R T
a Mkrl 1567 ps a Mkrl 128 ps
Ret @ dBm #Atten 18 dB 5.73 dB Ref -1 dBm #Atten 16 dB -0.63 dB
#Peak #Peak | | ‘ | ‘ | l
Log Log
18 16
dB/ dB/ 2R
' L[] [T v ‘
T M o ‘ ‘
| | 4
LaAv I LgAw i
5152 i s1 32 \
Center 5.278 000 GHz Span © Hz Center 5.138 806 GHz Span @ Hz
es BH 1 MHz #UBH 3 MHz Sweep 400 ps (3001 pts) es BN 1 MHz #WBH 3 MHz Sweep 400 ps (8001 pts)
Marker  Trace Tyre ¥ iz Anplituda Marker  Trace Type K fxis fimplitude
1R e Time 112.6 ps -52.45 dEn 1'? g; gmg 13172-3 s -“1-8553”53
1a @ Tine 156.7 ps 5,73 dB o ine us -8
N 2R €] T 1376 41,62 dB
o om sk gy A
MCS14 MCS15
duty factor [dB] = 10 x log (0.13[ms] / 0.12[ms] ) = 0.456 [dB] duty factor [dB] = 10 x log (0.13[ms] / 0.11[ms] ) = 0.51 [dB]
3 Agilent R T 3 Agilent R T
a Mkrl 120 ps a Mkrl  111.6 ps
Ref -1 dBm #Atten 16 dB -0.32 dB Ref -1 dBm #Atten 16 dB -6.18 dB
#Peak | | #Peak |
Log Log
10 | 1 10 N
dB/ dB/ o |,
L ' 2l 1l | Ok
| L A L A A I A T [ 1
| J ‘ ' l '
1
Il i
LAy w LAy = ‘
st 82 ' st 82 ‘
Center 5.190 0868 GHz Span @ Hz Center 5.190 0868 GHz Span @ Hz
es BH 1 MHz #WBH 3 MHz Sweep 300 ps (8001 pts) es BH 1 MHz #WBH 3 MHz Sweep 300 ps (8001 pts)
Marker  Trace Type W Rxis Fmplitude Marker  Trace Type W Rxis Fimplitude
1R 3 Tine 1827 ps -51.38 dBu 1R 3 Tine 94.2 ps -45.95 dBu
la &N Tine 128 ps -8.82 4B la &N Tine 1116 ps -8.18 4B
2R €3 Tine 182.7 pe 51,38 dBm R € Tine 84.2 ps 45,55 dBm
2a & Tine 1333 ps 8.55 2a & Tine 1255 ps -1.25 4B
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